5520R(AC02109) TRACTOR

Parts Catalogue

W TYm



GROUP NO

G. ENGINE
A01_007
A02_005
A03_004
A04_005
A05_005
A06_006
AQ07_005
A08_003
A09_003
A10_008
A11_007
A12_016
A13_005
A14_003
A16_018
A17_008
A18_011
A19_009
A20_011
A21_004
A23_008
A24 003
A25_003
A26_005
A27_010
A28_001
A29_005
A30_003
A31_007
A32_003
A33_011
A35_002
A36_004
A37_001

CONTENTS

GROUP NAME

CYLINDER BLOCK

DRIVE PULLY

CRANK SHAFT PULLEY
GLOW PLUG ASS'Y OPTION
CRANK SHAFT ASS'Y OPTION
BREATHER OPTION
CAMSHAFT

ALTERNATOR

COOLING WATER PUMP
COOLING FAN SPACER
INJECTOR

FUEL INJECTON

PLUMBING, FUEL

FUEL FILTER BRACKET

FUEL FILTER ASS'Y OPTION
INTAKE MANIFOLD ASS'Y OPTION
FLYWHEEL

FLYWHEEL HOUSING

HEAD, CYLINDER

HEAD COVER
TURBOCHARGER SUPPORT ASS'Y OPTION
TURBOCHARGER

OIL JET ASS'Y OPTION
COOLER, ENGINE OIL

OIL PAN ASS'Y OPTION
PUMP, LUBRICATING OIL
FILTER, LUBRICATING OIL
FRONT GEAR ACCESSORY DRIVE
PISTON

LEVER, LOCKER

EXHAUST MANIFOLD

IDLE GEAR

COVER, FRONT GEAR
BALANCE ASS'Y

PAGE

10
12
14
16
18
20
22
24
26
28
30
33
35
37
39
41
43
45
47
49
51
53
55
57
59
61
63
65
67
69
71
73



GROUP NO

G. ENGINE
A38_007
A39_001
A40_003
A42_003
A44 008
A45_003
A48_006
A51_006

CONTENTS

GROUP NAME

GAUGE, OIL LEVEL

OIL FILLER CAP

LIFT ASS'Y OPTION

MOTER, STARTIONS

DPF MOUNTING OPTION
DPF

V-BELT

INTAKE HOSE ASSY OPTION

B. ENGINE ACCESSORIES

BO1010
B02020
B03010
BO5011

FUEL TANK
RADIATOR

AIR CLEANER

LEVER ACCELERATOR

C. CLUTCH, BREAK, LEVER

C01010  CLUTCH DISC & COVER
C01020  CLUTCH RELEASE
C01030  CLUTCH PEDAL
C02010  BRAKE PEDAL
C02031 BRAKE ROD/LH
C02032  BRAKE ROD/RH
C02060  BRAKE LEVER
C04000  LEVER
C04010  SHUTTLE LEVER
C04031 LEVER, MAIN SHIFT
D. HYDRAULIC
D01010  HYD PUMP
D01040  HYDRAULIC FILTER
D01041  HYDRAULIC FILTER-LINE
D02010  STEERING WHEEL
D02030  PST HOSE
D02040  P.S.T CYLINDER
D03030  FRONT SCV
D03040  JOYSTICK

E. FRONT AXLE

PAGE

75
77
79
81
83
85
87
89

91
94
96
98

100
102
104
106
108
110
112
114
116
118

120
122
124
126
128
130
132
134



GROUP NO

CONTENTS

GROUP NAME

E. FRONT AXLE

E01010
E01014
E01030
E01071
E01080

FRONT AXLE CASE

FRONT AXLE CASE / HOLDER
GEAR CASE, FRONT AXLE
FRONT 1ST SHAFT

TIE ROD

F. TRANSMISSION

FO1010
FO1020
FO1030
FO1040
FO1060
F02060
FO3010
FO3020
FO3040
FO3050
FO4010
FO4030
FO5020
FO6030
FO6031
FO7000
FO7030
FO7050
FO7070
F08022
F10010
F10020
F10030
F10040
F10061
F10070
F10100
F10120

CLUTCH HOUSING
TRANSMISSION CASE
HOUSING, REAR AXLE

REAR AXLE CASE

PTO COVER

REVERSE IDLE SHAFT

MAIN SHIFT DRIVE SHAFT
MAIN SHIFT DRIVEN SHAFT
RANGE SHIFT DRIVE SHAFT
RANGE SHIFT DRIVEN SHAFT
FRONT WHEEL DRIVE SHAFT
FRONT WHEEL DRIVE IDLE SHAFT
REAR DIFFERNTIAL

BRAKE

SUPPORT, BRAKE

GEAR/IND PTO SPEED CHANGE
PTO DRIVE SHAFT

PTO VALVE

PTO SHAFT

RANGE SHIFT FORK

CASE, HYD CYLINDER

LIFT ARM

SAFTY VALVE

STOP VALVE

DRAFT/POSITION CONTROL LEVER
SHAFT, CONTROL LEVER
BRACKET, TOP LINK

REAR SCV

PAGE

136
138
140
143
145

147
149
152
154
156
158
160
162
164
166
168
170
172
175
177
179
182
184
186
188
190
192
194
196
198
200
202
204



CONTENTS

GROUP NO GROUP NAME
F. TRANSMISSION
F11020  RANGE SHIFT LEVER
F11030  PTO SHIFT GEAR LEVER
F11080  4WD LEVER
G. SHEET METAL, CABIN
G01020  BONNET
G01060  FIXED BRACKET, BONNET
G01080  FRONT ALXE BRACKET
GO1100  PROPELLER SHAFT
G04020  DASH BOARD
G04060  FOOT REST ASS'Y
G04070  DRIVER'S SEAT
G04090  FENDER
G04120  ROPS
G05020  TOP LINK
G05030  LOWER LINK
GO05050  LIFT LINK/LH,RH
G05070  DRAWBAR
G05090  PTO COVER
H. ELECTRICALS, HARNESS
HO01030  BATTERY
H02022  COMBINATION LAMP / RR
HO03030  HARNESS
H04030  METER ASS'Y
HO04050  SWITCH / DASHBOARD
H04090 HORN
|. WEIGHT, TOOLS, TIRE
103021 LABEL, ROPS/LH
103022 LABEL, ROPS/RH

PAGE

207
209
211

213
216
218
220
222
224
226
228
230
232
234
236
238
240

242
244
246
248
250
252

254
256



-6 -

A01_007

A2300T3-UTR_4
(AB00160)

CYLINDER BLOCK

Year/Month

2022-12-15




-7 -

A01 —007 Year/Month
A2300T3-UTR 4 CYLINDER BLOCK
(AB00160) 2022-12-15
=¥ FEH= R =49 =¥ 74 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |EA00004707B HEIHEEXEE CYLINER BLOCK ASS'Y OPTION 1
1 |EA00004707A HEIHEEXEE CYLINER BLOCK ASS'Y OPTION 1
2 |HRAO103100A9 |HZIEHEZZTH(A2300)  |BLOCK ASSY, CYLINDER 1
3 |HRA0103101C0 |&MEIHEE BLOCK, CYLINDER 1 |NONE
3 |HRAO0103101F0 HIUGQEE BLOCK, CYLINDER 1 |NONE
3 |HRA0103101B0 |&ZIHEE BLOCK, CYLINDER 1 |NONE
3 |HRAO103101EO HIUGEE BLOCK, CYLINDER 1 |NONE
3 |HRA0103101D0 |&ZIHEE BLOCK, CYLINDER 1 |NONE
3 |HRA0103101HO |&EZIHEE BLOCK, CYLINDER 1 |NONE
4 |HRA0100102B3 [HI{& (1) CAP,MAIN BEARING 1
5 |HRA0100103B3 |HIO{&ZH(2) CAP,MAIN BEARING 4
6 |HRA0100104A4 |SEMH|OZ ) SCREW,HEXFLANGEHEADCAP 10 | M12X1.5X75
6 |HRA0100104B4 EEMHHE) SCREW,HEX FLANGE HEAD CAP 10 IM12X1.5
7 122351-030010 Axglhl PIN, SPRING (3-01) 1 |D3X10
8 |HRUO100105A3 |BA|(Z=) BUSH, CAM SHAFT 1
9 |27241-300000 HHE21 30 PLUG (D30) 8 [D30XT1.6
10 [HM23030000A4 |E21(553|H) PLUG 1 |NPTF1"
11 [HTO1010300A4  [Elol=l S22 (PT 174" PLUG PIPE 3 [PT 1/4"
11 |HRAO100108A4 |576,ALLE2 112 PLUG,EXPANSION 3
12 [27231-500000 HAEEH 50 PLUG,EXPANSION 1 |D50XT2.0
13 [23871-010000 HolmEe1 PLUG 1 |PT1/8
14 [23871-020000 Bl O|HZ2{1(PT1/4) Plug, Pipe 1 |PT1/4
15 |HRAO100800A4 |HE(2¢) PIN,OIL 1
16 |HRA0201100A4 |3 T PIN,GUIDE 2
17 |HRT0300500A4 |23 PLUG,EXPANSION 1 (D10




-8 -

A02_005

A2300T3-UTR_4
(AB00160)

DRIVE PULLY

Year/Month

2022-12-15




-9-

A02_005

Year/Month
A2300T3-UTR 4 DRIVE PULLY
(AB00160) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO)[  (PART NO) (PART NAME) (PART NAME) @m (SPEQ) (REMARK)
1 |HRUO140100A3 |V-E2| V-PULLEY 1




-10 -

A03—004 Year/Month
API00T3-UTR 4 CRANK SHAFT PULLEY
(AB00160) 2022-12-15
4
1




-11 -

A03—004 Year/Month
A2300T3-UTR 4 CRANK SHAFT PULLEY
(AB00160) 2022-12-15
wd|  REWS Zq Zqy = H) 1
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 |HRU0020100C2 |V-EZ|AHIx) PULLEY, CRANKSHAFT 1
1 [HRUO0020100B2 V-Z2| - A2300 EHEE PULLEY,CRANKSHAFT 1
2 [HRAO800800A4 HetM(VEL) WASHER,PLAIN 1 |T8.0
3 [HH09090000A4 EEWV-EL)) SCREW,HEXFLANGEHEADCAP 1 |M14X1.5X30
4 122512-070140 230,ALLZ2t0| Y7|0|(7%7*14) KEY, SLIDING (07-14) 1 | 7X7X14




-12 -

A04_005

A2300T3-UTR_4
(AB00160)

GLOW PLUG ASS'Y OPTION

Year/Month

2022-12-15




-13 -

A04_005

. Year/Month
A2300T3-UTR 4 GLOW PLUG ASS'Y OPTION
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HK15170000A4 ogEz1 GLOW PLUG 4
2 [HAO0000920A Hi M H HARNESS H 1
HRA1801300A4 |HYEHOIEE2{1) CONNECTORELECTRICAL 1 {120




- 14 -

A05_005

A2300T3-UTR_4
(AB00160)

CRANK SHAFT ASS'Y OPTION

Year/Month

2022-12-15




- 15 -

S CRANK SHAFT ASS'Y OPTION rear/Month
A2300T3-UTR_4
(AB00160) 2022-12-15
wd|  EEHS g Zg +g| 74 Zin}
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 [EAO00004512A AW I=XT CRANKSHAFT ASS'Y 1
2 [HRAO800101EO aYyazx CRANKSHAFT 1
2 |HRA0800101D0 ayazx CRANKSHAFT 1
3 [22512-070140 230,ALLZ2t0| Y7|0|(7%7*14) KEY, SLIDING (07-14) 1 | 7X7X14
4 |HRAO0800200A3 |[229ALLZAZA7|O GEAR.CRANK SHAFT 1
5 [HRAO0800400A3 HEHATLZT|0(A) GEAR,BALANCERDRIVEN 1
6 [24190-080002 Z1/4 Ball, Steel 1 11/4
7 |HRAO100201A3 233,ALL, Ol 21 0] & (&) BEARING,MAIN (UPPER) 5
8 |HRAO100202A3 234,ALL, Ol 21 0] & (3 BEARING,MAIN (LOWER) 5
9 [HRAO100301A3 236,ALL A2 A EH| 0] 2 (A (TLTPRPUE?J) PG CRATISTATT 2
10 | HRAO100302A3 237 AL A 2|~ EH]0{ 2(5h THRUST BEARING, CRANKSHAFT >

(LOWER)




- 16 -

A06_006

A2300T3-UTR_4
(AB00160)

BREATHER OPTION

Year/Month

2022-12-15




- 17 -

A06_006

Year/Month
A2300T3-UTR 4 BREATHER OPTION
(AB00160) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 [HLTO501000A4 243 ALL EE|Q=ZA HOSE,PLAIN 1
2 123080-021000 244,A202322, S A2 YT CLAMP,VBAND 1




- 18 -

A07_005

A2300T3-UTR_4
(AB00160)

CAMSHAFT

Year/Month

2022-12-15




-19 -

A07—005 Year/Month
A2300T3-UTR 4 CAMSHAFT
(AB00160) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HH08060000B4 246,ALLENH TAPPET, VALVE 8
2 |HRA0700200B4 247 ALLZEAZE ROD,PUSH 8
3 | EA00006025A M=xzh CAM SHAFT ASS'Y 1
4 | EA00005922A HZ5(T5_4A) CAMSHAFT(TS_4A) 1
5 [HRAO0700302A3 250,ALLZA=7|04 GEAR,CAMSHAFT 1
6 [22512-070140 230,ALL,Z210|Y7|0|(7+7+14) KEY, SLIDING (07-14) 1 | 7X7X14
7 |HRAO0700304A4 AHAEH|OE (?:*.l —f—) Bearing, Camshaft Thrust 1
8 |26106-080202 SZEMXEE SQR FLANGE BOLT 2 | M8XP1.25X20




- 20 -

A08_003

A2300T3-UTR_4
(AB00160)

ALTERNATOR

Year/Month

2022-12-15

pramim s iam i e i

b
2

g




=21 -

A08—003 Year/Month
A2300T3-UTR_4 ALTERNATOR
(AB00160) 2022-12-15
= FFH = g = g =g A H|
(NO) (PART NO) (PART NAME) (PART NAME) Qry) (SPEC) (REMARK)
1 |EA00004191A Er™ 7| Z8h(12V-50A) ALTERNATOR ASS'T(12V-50A) 1
1 |EA00004191B LM 7|22 (12V-50A) ALTERNATOR ASS'T(12V-50A) 1
2 |HRA1803500A4 |LM7IEE BOLT,ALTERNATOR 1
3 |HN21240000B4 | 20| A SPACER, ALTERNATOR 1 |D8.3XD15.3
3 |HN21240000A4 |2mhO|A SPACER ALTERNATOR 1 |D8.3XD15.3
4 |22117-080000 HtM(A™H) WASHER, PLAIN (& 08) 1 (M8
5 [22217-080000 ATEIQIMS WASHER, SPRING (® 08) 1 (M8
6 [26716-080002 |FZHE NUT,HEX (D8) 1 |M8xP1.25
7 |RR15170000B4 2FM 8.5x20x3.2 WASHER 8.5X20X3.2 11723
7 |RR15170000A4 QtA 8.5x20x3.2 WASHER 8.5X20X3.2 1 |T3.2x20x20
8 [26013-080302 AMEEFZHEE(+SW)  [HEX BOLT W/WASHER 1 | M8XP1.25X30




- 22 -

A09 003 Year/Month

A2300T3-UTR 4 COOLING WATER PUMP
il 2022-12-15

Fzi o ' "_ . f
: Tpacke ¥
- e l'
O
|l;'l s ‘-|

- fa !
b4 folpe n f
£ :
N e
o
- ] . % g
o T ooy .
it X
\
> 3.1"1 a

<




- 23 -

A09—003 Year/Month
A2300T3UTR 4 COOLING WATER PUMP
(AB00160) 2022-12-15
=¥ FEH= =43 =49 =¥ 74 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 |EA00006114A WZtmH o Xt WATER PUMP ASS'Y 1
1 |EA00006114B WZtm o Xt WATER PUMP ASS'Y 1
2 |24341-000280 446,ALL,0-S-28 O-RING, FIX (®28) 1 |S28
3 |HRA1200200B3 I Z(CWPHH Q|E) GASKET, WATER PUMP 1 /105
3 |HRA1200200A3 |zt HZ JpAZN GASKET WATERPUMP 1 1705
4 | EAO0004306A HEZX™EHEI|Z BRACKET, ALTERNATOR 1 176.0
4 | EA00004306B HEZX™EHE I BRACKET, ALTERNATOR 1 176.0
5 126106-080602 SZLUZUXEE SCREW,HEXFLANGEHEADCAP 1 | M8XP1.25X60
6 |26106-080552 SLUZUXEE HEX FLANGE BOLT (D80) 3 | M8XP1.25X55
7 |HK10030000A3 260,ALL A 2 AEH THERMOSTAT 1
8 |HA10670000C4 |ZH{IiZ GASKET,WATER PUMP 1 1705
8 [HA10670000B4 MEAEY F{H TtAZ GASKET,THERMOSTAT 1 |TO5
9 |HC09160000B4 FH (A HAELE) COVER, THERMOSTAT 1
10 [26106-080182 444 ALLEHX|EE SCREW,HEXFLANGEHEADCAP 2
11 [HH12190000A3 |=MAM WATER TEMP SENSOR 1
12 [23414-100014 =g kA PACKING,COPPER 1 |M10
13 |HH12210000A3 | MIA{ (0|0 8| &) SENSOR GLOW PLUG 1
14 |23414-160000 =g kA WASHER,SEALING 1 |M16
15 | CEE2080000A4 902 H3/8-126 ELBOW,PLAINUNION 1




- 24 -

Year/Month

A10_008
A2300T3-UTR 4 COOLING FAN SPACER
(AB00160) 2022-12-15

- Ty
o
o s
: T
% o :
"r@? 6:5.'.'?.:- T
s S i i,
& A - - W
i FA A
F s
r -:" _f/ Fa
F _:; ff P 1
g Frid s T L
P
i ¥ .:il:.‘l. Eetiory
I FE
i §iiif
(T Fz1 7 i ;
Y I i /
Log
-_\ l,:_. \__ X A =
™ ~ ¢
Mo ~
£
o "
2,
i
-,
Y
b ",
3
&
S




- 25 -

Al 0—008 Year/Month
A2300T3-UTR 4 COOLING FAN SPACER
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |EA00004571A A0 O A (1B 2F2ll) COOLING SYSTEM 1
2 |26106-080302 SZEUWHXEE HEX BOLT, FLANGE 4 |M8XP1.25X30




- 26 -

A11_007

A2300T3-UTR_4
(AB00160)

INJECTOR

Year/Month

2022-12-15




- 27 -

HRA0404900A4

464 ALLSYE(=E)

Al 1—007 Year/Month
A2300T3-UTR 4 INJECTOR
(AB00160) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |EA00000642B AERAIYEE X3 INJECTOR 4
1 |EA00000642A HBEARE RS (UT7|B) INJECTOR 4
2 [HRA0405000A4 |<Z AL O|M SPACER, FUEL INJECTOR 4 |T08
3 SEAL,INJECTOR 4 [T15




- 28 -

A12_016

A2300T3-UTR_4
(AB00160)

FUEL INJECTON

Year/Month

2022-12-15




- 29 -

Al 2—01 6 Year/Month
A2300T3.UTR 4 FUEL INJECTON
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 [EAO0000786A R EAHZT X! FUEL INJECTION PUMP (A2300T1) 1
1 [EA00000786B AZEAIEHZI X3 FUEL INJECTION PUMP 1
2 124311-000500 og O-RING, DYNAMIC (®50) 1 [P50
3 |HRA070080DB3 |IEEAIHIT|Of GEAR FUELPUMP 1
3 |HRA070080DB3 |IEEAIHIT|Of GEAR FUELPUMP 1
3 |HRA070080DC3 |IEEAMEHIT|Of GEAR FUEL PUMP 1
4 |22217-120000 AZRRLN WASHER, SPRING (@ 12) 1 [M12
5 126716-120002 295ALLSZHE HEXA NUT295 1 |M12X1.75
6 [26367-080002 259, FLEUXHE HEX FLANGE NUT (08) 4 |M8XP1.25
7 |HRA130020DA4 |296,A202322,VEX| K| £2}3(A) BRACKET(B),PUMP 1 |T45
7 [HRA130020DB4 |VEX|X|EEZ(A) BRACKET,PUMP 1 |T45
7 |HRA130020DA4 [296,A202322 VEX|X| 22t (A) BRACKET(B),PUMP 1 (T45
8 [HRA130030DB4 |VEX|X|EE2}7(B) BRACKET,PUMP 1 |T45
8 |HRA130030DA4 297,A202322,VEX| X| £.2} 3 (B) BRACKET(A),PUMP 1 |T45
8 |HRA130030DA4 |297,A202322,VEXI X| £2}3(B) BRACKET(A),PUMP 1 |T45
9 [26116-100162 |LEZE SCREW,HEXAGONHEADCAP 2 |M10X1.5X16
10 |[26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 1 |M8XP1.25X16
11 | EA00004970B S3-HAMH LEVER, HOOK,ACCEL 1
11 | EAO0004970A S3-HAMH LEVER, HOOK,ACCEL 1
12 | EA0O0004263A M I E (Al HY) SUPPORT(ACCELERATOR LEVER) 1 |T4.0
12 | EA00004263B M I E (Al HY) SUPPORT(ACCELERATOR LEVER) 1 |T4.0
13 |HRA1300702A9 |78 PIN 1
13 |HRA1300702A9 |78 PIN 1
13 |HRA1300702A9 |78 PIN 1
14 |EA00002103A | PIN 1 |N4
15 |22272-000050 EAHE RING, CIRCLIP (® 05) 1 |D5
16 [26116-080162 FU=E SCREW,HEXAGONHEADCAP 1 |M8X1.25X16
17 |EAO0003768A oA MM PICKUP SENSOR 1




- 30 -

< | un
=
c |
O |
= | =
5|8
s | g
> | «~
|
Ll
)
L
G)
Z
(an]
D)
|
(o
4_
o B
S 5@
28
= 82
< 2%
<




- 31 -

Al 3—005 Year/Month
A2300T3.UTR 4 PLUMBING, FUEL
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |HRA150050DC0O |9 =IO|=xRTHA) TUBE,INJECTOR FUEL SUPPLY 1

1 |HRA150050DB0 299,A202322, A 20} O| Z X BH(A) PIPE ASSY, FUEL SUPPLY A 1

1 |HRA150050DB0 299,A202322, A 20} O| Z X 3H(A) PIPE ASSY, FUEL SUPPLY A 1

1 |HRA150050DB0  |299,A202322,1 20} 0| ZZ=FH(A) PIPE ASSY, FUEL SUPPLY A 1

2 |HRA150060DB0  |300A202322 ¢ &10| =X 3H(B) PIPE ASSY, FUEL SUPPLY (B) 1

2 |HRA150060DC0 | Z2I}O|ZExTH(B) TUBE,INJECTOR FUEL SUPPLY 1

2 |HRA150060DB0 |300A202322 ¢ &10| =X 3t(B) PIPE ASSY, FUEL SUPPLY (B) 1

2 |HRA150060DB0  |300A202322 ¢ &10| =X 3t(B) PIPE ASSY, FUEL SUPPLY (B) 1

3 |HRA150070DB0O 301,A202322, 1 2 IHO| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

3 |HRA150070DB0O 301,A202322, 1 2 I O| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

3 |HRA150070DB0O 301,A202322, 1 2 IHO| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

3 |HRA150070DCO0 | HZ2I}O|ZETHC) TUBE,INJECTOR FUEL SUPPLY 1

4 |HRA150080DB0  |302,A202322,¢1 2 0t0| = zx=3H(D) PIPE ASSY, FUEL SUPPLY D 1

4 |HRA150080DCO |9 =mo|z=x3HD) TUBE,INJECTOR FUEL SUPPLY 1

4 [HRA150080DB0 302,A202322, 91 2 It O| X 8H(D) PIPE ASSY, FUEL SUPPLY D 1

4 |HRA150080DB0  |302,A202322,¢1 2 0t0| Z=z=3H(D) PIPE ASSY, FUEL SUPPLY D 1

5 [HK13450000A4 SZI™MHE NUT,REGULARHEXAGON 4 [M12X1.5
5 |HK13450000A4 SZI-™HHE NUT,REGULARHEXAGON 4 |M12X1.5
5 [HK13450000A4 SLZNMHE NUT,REGULARHEXAGON 4 [M12X1.5
5 |HK13450000A4 S0y Lﬂ E NUT,REGULARHEXAGON 4 |M12X1.5
6 [HK13440000A4 306,ALL I Z(Z QI E)(QFFA) GASKET,FUELMANIFOLD 4

6 [HK13440000A4 306,ALL I Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

6 [HK13440000A4 306,ALL I Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

6 [HK13440000A4 306,ALL T Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 1 |T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 2 [T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 1 |T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 1 |T32

8 |HRA1502800B4 |EgjZlxt CLAMP,TUBE 2 [T32

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

9 |HRA1500900D3 |E|GOfo|==x3t PIPE ASSY, FUEL 1

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

10 |HRA1502600B4 HejZl(@=nto|m) BRACKET,PIPE 1

10 |HRA1502600B4 HejZl(@=nto|m) BRACKET,PIPE 1

10 |HRA1502600B4 | E2iZl(¢ 210l ) BRACKET,PIPE 1

10 |HRA1502600B4 | E2iZl(¢ 210l ) BRACKET,PIPE 1

11 126367-060002 ZHAHE Nut, Hexa (P6) 2 |M6XP1.0
11 126367-060002 SHAHE Nut, Hexa (P6) 2 |M6XP1.0
11 126367-060002 SHAHE Nut, Hexa (P6) 2 |M6XP1.0
11 126367-060002 SHAHE Nut, Hexa (P6) 2 |M6XP1.0




- 32 -

AT 3—005 Year/Month
A2300T3-UTR 4 PLUMBING, FUEL
(AB00160) 2022-12-15
=¥ REEHD =49 =49 1 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
12 |HRA1502400D4 XOIE CONNECTOR, BANJO 1
12 [HRA1502400B4 310,ALLZEQIE CONNECTOR,BANJO 1
12 [HRA1502400C4 EOIE CONNECTOR, BANJO 1
12 [HRA1502400C4 EOIE CONNECTOR, BANJO 1
13 [ EAOO000700A ElfsA TUBE, FUEL DRAIN 1 |NONE
13 [ EAOO000700A ElfsA TUBE, FUEL DRAIN 1 |NONE
13 [ EAOO000700A ElfsA TUBE, FUEL DRAIN 1 |NONE
13 [ EAOO000700A ElfsA TUBE, FUEL DRAIN 1 |NONE
14 |EA00006187A Cobra2 #=Z(011) COBRA CLAMP 2




- 33 -

A14_003

A2300T3-UTR_4
(AB00160)

FUEL FILTER BRACKET

Year/Month

2022-12-15




34 -

A14_003 Year/Month
A2300T3-UTR 4 FUEL FILTER BRACKET
(AB0O0160) 2022-12-15
=4 HEUHD g g T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @Qm (SPEC) (REMARK)

1 [EA00005021B

FULE FILTER BRACTER ASS'Y

1 [EAO0005021A

|T: (T

HU £ HU

FULE FILTER BRACTER ASS'Y

2 |26106-080162

meireire

Mk e

mjgimim

=
|m

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16




- 35 -

A16_018

A2300T3-UTR_4
(AB00160)

FUEL FILTER ASS'Y OPTION

Year/Month

2022-12-15




- 36 -

A16_018 ' Year/Month
A2300T3-UTR 4 FUEL FILTER ASS'Y OPTION
(AB00160) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @Qm (SPEC) (REMARK)

EAOO005318A Az EH FUEL FILTER

26367-100002 263,ALL DH I E(RLEAN NUT,HEXAGONFLANGE M10X1025

SR AXG HOSE, FUEL ASSY NONE

EA00006188A

CobraZ2 ¥ = (@13)

COBRA CLAMP

1
2
3 |EA00000173A
4
4

EA00006188A

Cobra2 ¥ = (@13)

COBRA CLAMP

NINI= N =




-37 -

A17_008

A2300T3-UTR_4
(AB00160)

INTAKE MANIFOLD ASS'Y OPTION

Year/Month

2022-12-15




- 38 -

AT 7—008 ' Year/Month
\230073.UTR 4 INTAKE MANIFOLD ASS'Y OPTION
(AB00160) 2022-12-15
= FFH = g = g =g A H|
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | EA00003502B S7|0iLEE INTAKE MANIFOLD 1
2 |HRA0500200B3 HZ(S7|0fLZEE) GASKET,INTAKE MANIFOLD 1 {105
2 |HRAO0500200A3 |S7|0iLEE 7123 GASKET,INTAKE MANIFOLD 1 |705
3 [26367-080002 259, SZLZMX|HE HEX FLANGE NUT (®8) 1 [M8XP1.25
4 4

26106-080302

Ho
INER
|t
r
Ral
il
[m

HEX BOLT, FLANGE

M8XP1.25X30




-39 -

A18_011

A2300T3-UTR_4
(AB00160)

FLYWHEEL

Year/Month

2022-12-15




- 40 -

Al 8—01 1 FLY Year/Month
A2300T3-UTR_4 WHEEL
(AB00160) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |HRA084000DB9 |ZE2t0|2 ZTHZFE47|S) |FLYWHEEL ASSYIND-4CYL) 1 |NONE
1 |HRA084000DC9 |ZE2t0|2 ZTHZFE47|S) |FLYWHEEL ASSYIND-4CYL) 1 |NONE
2 |HRA084001DC1 |ZEc2t0|E(ESE-47|5) FLYWHEEL(IND-4CYL) 1 |NONE
2 |HRA084001DB1 |Z2t0|E(SE-47|E) FLYWHEEL(IND-4CYL) 1 |NONE
3 [HAO07070000A2 217|0 RING GEAR FLYWHEEL 1
4 |HRC0801000A4 |311,ALLEZO0|EEE SCREW,HEXAGONHEADCAP 6 |M10X1.25X35
5 [22312-080160 o PIN, DOWEL (8-16) 1 |D8x16
6 [24104-063024 =HI{ &6302UU BALL BEARING (#6302UU) 1




- 41 -

A19_009

A2300T3-UTR_4
(AB00160)

FLYWHEEL HOUSING

Year/Month

2022-12-15




- 42 -

Al 9—009 Year/Month
A2300T3-UTR 4 FLYWHEEL HOUSING
(AB00160) 2022-12-15
e z9 z9 ~z| A T
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
HRCO0300800A9 [ RN PN, OIL SEAL HOUSE Ass'y
HRA0301401B2 [/ REPN OILSEAL CASE
HRC0300802A4 (F) OIL SEAL (F) D85 X 102 X
22312-080160 PIN, DOWEL (8-16) D8X16

26106-080302

bal

[m

HEX BOLT, FLANGE

M8XP1.25X30

HRA03002008B1

&
a1

MOUNTING FLANGE

T8.0

26116-100202

HoiTidoioHitoitoito
NiHoi AN io2ipoipeine
MHE: oM : K § rELE - i - § >

[m i e

OimiOWiIiNiaiaia

HEXFLANGEBOLT

M10X1.5X20




- 43 -

..Im LN
c A\
O ol
> i
> ol
S| S
> ~
o
Ll
()
<
—
=
O
()
<
Ll
T
4_
- Es

-

o =22

o £8

N 32

< Q=
<




- 44 -

A20—01 1 Year/Month
A2300T3.UTR 4 HEAD, CYLINDER
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |EA00004718A A2 £ 28 -A2300T15-KTR 4 CYLINDER HEAD ASS'Y 1
2 | EA00000635A Hagsexg HEAD, CYLINDER 1 |NONE
3 |HRU220100MCO | & 2IG & = (A XH) HEAD, CYLINDER 1
3 |HRU220100MBO | & 2IC{ & = (A XH) HEAD, CYLINDER 1
4 |HRA0400103C4 Hi 7|8 =2 7}0| E GUIDEVALVE STEM 8 |D13/D8
4 |HRA0400103C4 Hi 7|8 2 7}0| E GUIDEVALVE STEM 4 (D13/D8
4 |HRA0400103B4 Hi 7|2 =2 7}0| E GUIDE,VALVESTEM 4
5 |HRA0400104B4 |S7|HWEHAIE SEAT,ENGINEINTAKEVALVE 4
6 |HRA0400105B4 H7|BHEHA|E SEAT,ENGINE EXHAUST VALVE 4
7 | HK03680000B4 344 ALLHEH CAP,VALVE 8
8 |27241-220000 HAEP 1 22 PLUG,EXPANSION 8
9 |27241-400000 BT 40 (335,ALLPLUGAO) PLUG (D40) )
10 |HRA0400200A4 |337ALLS7|¥= VALVE,INTAKE 4
11 |HRA0400300A4 |338,ALLHH7|E VALVE,EXHAUST 4
12 |HA03070000A4 |340,ALLEZAIY SEAL VALVESTEM 8
13 |HRA0400700A4 |341ALLEAZE SPRING,VALVE 8
14 | HRAO400800A4  |342ALLE2Az23[E 0| RETAINER VALVESPRING 8
15 [HRA0400900A4  [343ALLM=AZTE COTTER,VALVE 16
16 |HRA0100700A4 347 ALLEE(HEHYE) SCREW,HEXFLANGEHEADCAP 4 [M11X1.5X92
17 |HRA0100500A4 |AMEILE 2E SCREW,HEXFLANGEHEADCAP 14 |M11X1.5
18 |HRUO100400B2 || E74 A% GASKET,CYLINDER HEAD 1 |71.28
18 |HRUO100400A2 |3l =7tA7U-A2300 GASKET,CYLINDER HEAD (A2300) 1
19 [22312-040100 Yo PIN, DOWEL (4-10) 2 |[Dax10
20 |EAO0000083A o A PRE-CHAMBER 4
21 |23871-010000 HolmEe1 PLUG 1 |PT1/8
22 |26216-080352 HEEE(1.5D) BOLT, STUD 8 X 35 1 | M8X1.25X35




- 45 -

AEIR Year/Month
A2300T3-UTR 4 HEAD COVER

(ABOOT60) 2022-12-15
§F— 9




- 46 -

A21 —004 Year/Month
A2300T3-UTR 4 HEAD COVER
(AB00160) 2022-12-15
=¥ FEH= =43 =49 =¥ 74 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 |[EA00004727A S| EHHETE HEAD COVER ASS'Y OPTION 1
2 |HRA0402300F0 |3 =7H COVER, VALVE 1 |-
2 |HRA0402300E0 |3 =7H COVER, VALVE 1 |-
3 [HRA0403900A4 592 ALL EE| =&t PLATE,BREATHERADJUSTING 1 |T12
3 |HRA0403900B4 SRl e sy PLATE,BREATHER ADJUSTING 1 1T12
4 |HRA0403800A4 |EE|H HH 7tA37 GASKET,BREATHER 1 {105
5 |24341-000160 O-2(sd) O-RING, FIX (16) 1 Is10
6 |HRA0403700A4 |590,ALL 7I0|Ex%! Valve, Pressure Relief 1
6 |HRA0403700B4 70| Ex3%t VALVE,PRESSURE RELIEF 1
7 [HC03720000B4 HiE BAFFLE 1 |17MMX155M
8 |HRA0403600A4 |589,ALLEZIHAHH COVER,BREATHER 1 |T1.2
8 |HRA0403600B4 |E2|H7HH COVER,BREATHER 1 |T1.2
9 |[26587-040102 245,ALL A A2 2 (3X54X10) SCREW, FILLISTERHEADCAP 4 [M4X10
10 |HRA0404000A4  [597,A14172023, 2122 TUBE,BREATHER 1 |D17.3XT2.3
11 |HRA0402400B3 | 3]l =7{H{ I} Z-A2300 GASKET HEAD COVER 1
12 |HA03520000B4 | 440,ALL A7 HZY NUT,HEXAGONCAP 4
13 {24311-000140 441,ALLO-RINGP-14 O-RING, DYNAMIC (14) 4 (P14




- 47 -

< LN
c 0
) o~
> D
> o
S| o
> oV
zZ
O
T
o
O
>
(V)]
(V)]
<
T
(a's
©)
(a
o
D)
(V)]
o
L
V)
o
<
I
@)
O
o
o
D)
T
4_
o0 o
o = o
S 22
o 25
N 382
< g%
<C




- 48 -

A23—008 ' Year/Month
A2300T3-UTR 4 TURBOCHARGER SUPPORT ASS'Y OPTION
(AB00160) 2022-12-15
su|  2EHs = o = o + 74 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 |EA00003503C S22 T/CIN TUBE,TUR OIL SUPPLY 1
1 |EAO0003503B S22 T/CIN TUBE,TUR OIL SUPPLY 1
2 |26106-080122 SLEUHXEE Bolt, Hexa (8-12) 1 |M8XP1.25X12
3 |HA09220000A4 |428,A22OiO0|ZHEE SCREW,BANJOCONNECTOR 2 [M10X1.25
4 (23414-100000 429,A202322,T1 210 PLAIN WASHER (D10) 4 |M10
5 [HRF1105000A4 QY H 3/8 ELBOW,PLAIN UNION 1
6 |EA00003504C S5 T7/C OUT TUBETUR OIL DRAIN 1
6 |EA00003504D S5 T7/C OUT TUBETUR OIL DRAIN 1
6 |EA00003504B S5 T7/C OUT TUBETUR OIL DRAIN 1
7 |HRU0430900C3 |ZAZRQIE HOSE, PLAIN 1 1237
8 |EA00006186A KALEEHZ KALE CLAMP 2
9 |HP09350000A4 |433,A22,11Z GASKET,OILDRAIN 1
10 |126106-060182 434,022, SZUEUREE Bolt, Hexa (6-18) 2 | M6X1.0X18




- 49 -

A24_003

A2300T3-UTR_4
(AB00160)

TURBOCHARGER

Year/Month

2022-12-15




- 50 -

A24_003

Year/Month
A2300T3-UTR 4 TURBOCHARGER
(AB00160) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)

1 [EAO0003708A

B 2 XK

TURBO CHARGER

2 |HLO706000EB4

B 2R 7t

GASKET, TURBOCHARGER

2636A-080002

SHETRHE

NUT




51 -

Year/Month

2022-12-15

OIL JET ASS'Y OPTION

A25_003

A2300T3-UTR_4

(AB00160)




52 -

A25—003 , Year/Month
A2300T3-UTR 4 OIL JET ASS'Y OPTION
(ABO0160) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 [HRC1101900A3 CEXNE NOZZLE,PISTON COOLING 4
2 [22351-030010 Amalgl PIN, SPRING (3-01) 4 |D3X10
3 [23414-080000 320,ALLI{Z8 WASHER, PLAIN (©8) 4 |M8
4 |HRC1102000B4 Hage xst CHECK VALVE ASS'Y 4
4 |HRC1102000A4 Hage xst CHECK VALVE ASS'Y 4




- 53 -

A26_005

A2300T3-UTR_4
(AB00160)

COOLER, ENGINE OIL

Year/Month

2022-12-15




-54 -

A26—005 Year/Month
A2300T3-UTR 4 COOLER, ENGINE OIL
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |EAO0000309A QA=Y OIL COOLER ASSY 1
2 | EA00002818A AHO|AM (LY ED) SPACER(PRESSURE C.V) 1
3 |24321-000600 O- & 1AG-60(=4h) SEAL,ORING 1 [G60
2 TEACO002900A S e Ao R e AT O SE:\JCFEORTCEMENT BRACKET{COOIER 1
2 TEA00002900B [UEOE SE:\JCFEORTCEMENT BRACKET{COOIER 1
5 |26106-060122 |SZASUAEE HEX BOLT (6-12) 2 |M6XP1.0X12
6 | EA0O0000310A EERYEY) BOLT, OIL COOLER 1
7 [HRC1204000A4 369,A22, = Q1 EPT1/4 NIPPLE,PLAINPIPE 1 [PT 1/4
7 |HRC1204000C4 |Z=C9IE PT 1/4 JOINT, PT 1/4 1 |D13.8XT2.3
7 |HRC1204000B4 |ZCQIE PT 1/4 NIPPLE, PLAIN PIPE 1 |D13.8XT2.3
8 | EA00004503A QA HHZL ST AA LUB COOLER HOSE(A) 1
9 |EA00006186A KALEZ R KALE CLAMP 2
10 [EA00006186A KALEEZH = KALE CLAMP 2
11 | EAO0002855A QA HHZIS AR COOLANT HOSE B, OIL COOLER 1




- 55 -

A27_01 0 . Year/Month
A2300T3-UTR 4 OIL PAN ASS'Y OPTION
(ABO0160) 2022-12-15
12
g 1L
14 ‘ 11
13 ‘ 1 15
10 _|'. 7
% g
[ i |
PR 9
= 2
1 : 1
i %
4




- 56 -

A27—01 0 ' Year/Month
A2300T3-UTR 4 OIL PAN ASS'Y OPTION
(AB00160) 2022-12-15
a¥|  REHD =l = +2| 4 4 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |HRA0300700A1 |t 7{H] COVER, LOWER 1
2 [HF01470000A4 392, ALL. X} MAGNET 1
3 |23490-140002 393,A202322, 28|21 Plug, Drain 1 [(M14
4 [24311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 [P16
5 126106-080122 SLAEUHXEE Bolt, Hexa (8-12) 8 [M8XP1.25X12
6 [26106-081202 BOLTM8X120PLATED SCREW,HEXFLANGEHEADCAP 16
7 |HRD1100700A4 |2YUSa 7tAZ GASKET,OILPAN 1 |T0.5
7 |HRD1100700B4 |IHZ(LYSah GASKET, OIL PAN 1 1705
8 |HRA1100800A2 Qs ol xot PIPEASSY,OILINTAKE 1
9 |26106-080352 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X35
10 [26106-080162 Z WX S EBX16 SCREW, HEXFLANGEHEADCAP 1 |M8XP1.25X16
11 |HRA0300400C0 |2 YMZETH - A2300 ADAPTEROIL PAN 1
12 |HRA0300800A4 |3 T PIN,GUIDE 1
13 |26116-081202 EE SCREW,HEXAGONHEADCAP 2
14 22217-080000 AZEQIM8 WASHER, SPRING (® 08) 2 |M8
15 126106-080502 328ALLSZHEURZE SCREW,HEXFLANGEHEADCAP 8 [M8X1.25X50




- 57 -

A28_001

A2300T3-UTR_4
(AB00160)

PUMP, LUBRICATING OIL

Year/Month

2022-12-15




- 58 -

A28_001 Year/Month
A2300T3-UTR 4 PUMP, LUBRICATING OIL
(AB00160) 2022-12-15
2EHD =93 = g =& 4 H|2
(NO)|  (PART NO) PART NAME) (PART NAME) Qv (SPEQ) (REMARK)

26450-060252

w
&if0
>
P
-
1o
_|\J
02
M
o
ke

EA00006157A QoM xot PUMP COMP , OIL 1

EA00006116A LAUHI XGB! OIL PUMP ASS'Y 1

HRA1100112A3 |385ALL 2 YEH=Z 7|0 GEAR,LUBRICATINGOILPUMP 1

HRA1100600B4 |DfZ(2LHI) GASKET,LUB OIL PUMP 1 /105

HRA1100600A4 QUHEZ JtAZ GASKET,LUBOILPUMP 1 1705
4

SCREW,SOCKETHEADCAP M6X1.0X25




- 59 -

A29_005

A2300T3-UTR_4
(AB00160)

FILTER, LUBRICATING OIL

Year/Month

2022-12-15




- 60 -

A29—005 Year/Month
A2300T3-UTR 4 FILTER, LUBRICATING OIL
(ABO0160) 2022-12-15
fEHS =g s 74 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)
HRA1100900B3 QS |3 HEAD,LUBOILFILTER 1
HRA1101000B4 |mfZ(LYLEH) GASKET,FILTER HEAD 1 |705
HRA1101000A4 |LZTEH 7tAZ GASKET,FILTERHEAD 1 |T05
EA00004647A LUSH OIL FILTER 1
26106-080202 SZHEZ | SQR FLANGE BOLT 3 | M8XP1.25X20
EA00002852A =S PRESSURE CONTORL VALVE 1
HA09250000A3 Qo A QK| SWITCH,OILPRESSURE 1




A30_003

30073-UTR_4
(AB00160)

FRONT GEAR ACCESSORY DRIVE




- 62 -

A30—003 Year/Month
A2300T3-UTR 4 FRONT GEAR ACCESSORY DRIVE
(AB00160) 2022-12-15
S ETE z g z g ~z| 74 |2
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HK02340000B3 ST {AHH HOUSING, POWER TAKEOFF 1
2 |HK02350000A4 253,ALLI{Z GASKET,ACCDRIVECOVER 1 1705
24101-060064 =H|0{ 216006 Bearing, Ball (#6006) 1 |#6006




- 63 -

A31_007

A2300T3-UTR_4
(AB00160)

PISTON

Year/Month

2022-12-15

11




- 64 -

A31 —007 Year/Month
A2300T3-UTR 4 PISTON
(AB00160) 2022-12-15
=¥ FEH= R =49 =¥ 74 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |HRA0801300A9 |I|AEZXT PISTON ASS'Y 4
2 |HRAO0801301C1 I A EA2300(T),A1700 PISTON,ENGINE A2300(T),A1700 4
2 [HRAO0801301B1 I| A E A2300(T)A1700 PISTON,ENGINE 4
3 |HRA0801303A4 401,A172322, T AE(1ST) RING,1STCOMPRESSIONPISTON 4
4 |HRA0801304B4 739,A172322, 1| A E 2 (2ND) RING,2NDCOMPRESSIONPISTON 4
5 |HRAO0801305B4  |740,A172322, T 2E&(OIL) RING,OILPISTON 4
6 [HK27150000D4 ojAEm PIN,PISTON 4
6 [HK27150000C4 ojAEom PIN,PISTON 4
7 |HAO08070000A4 |468ALLEHEZ RING,RETAINING 8
8 |HRA0801600B9 HUEl 2 E XS ROD,ENGINE CONNECTING 4
8 |HRA0801600C9 |AHIUEZEZTT ROD,ENGINE CONNECTING 4
9 |HRA0801601B2 HUEZE ROD,ENGINE CONNECTING 4
9 |HRAO0801601C2 HUEZE ROD,ENGINE CONNECTING 4
10 |HRAO801603A4  [409,ALL FAI(TAEH) BUSHING 4
10 |HRA0801603B4 | FA|(TAEH) BUSHING 4
11 [HRAO801602A4  |408ALLEEFH4HEZE) SCREW,HEXAGONHEADCAP 8
12 |HRA0801700A3 |FHH4EZE HO{& CONNECTING ROD BEARING 8




- 65 -

Year/Month

2022-12-15

LEVER, LOCKER

A32_003

A2300T3-UTR_4
(AB00160)




- 66 -

A32_003 Year/Month
A2300T3-UTR 4 LEVER' LOCKER
(AB00160) 2022-12-15
av| 2EHD = =l 22| 7Y 4 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |HRA0401100B2 EAYFEY LEVER,ROCKER 1
1 |HRA0401100D2 |EHY==xT LEVER,ROCKER 1
1 |HRA0401100C2 |E2HY==xT LEVER,ROCKER 1
2 |HRA0401600B4 |Z2HY LEVER,ROCKER 8
2 |HRA0401600C4 |Z2HYY LEVER,ROCKER 8
2 |HRA0401600A4 |416,ALLEHY LEVER,ROCKER 8
3 | AF02110000E4 S =5 R LA} SCREW,RKRLEVERADJUSTING 8
4 [HHO05280000A4 418 ALLHE NUT,VALVEADJUSTING 8
5 |HRA0401501A9 [EHH 1
5 |HRA0401501B9 [EHZH 1
6 [27241-100000 HAE21 10 PLUG 10 2
7 |HRA0401200A4 |412ALLMZEE(A) SUPPORT,ROCKERLEVER 1
8 |HRA0401300A4 |MZEE(B) SUPPORT,ROCKERLEVER 3
9 |HRA0401400A4 |[414ALLAZZ(EAL) SPRING,COMPRESSION 3
10 |22242-000190 =gAthalig SNAP RING, SHAFT (@ 19) 2 D19
11 126921-080102 419,ALL,STOPSCREW SCREW,SLOTTEDSET 1
12 |HRA0401800A4 |421ALLMESEE STUD 4
13 122117-120000 422 ALL2FA12 WASHER, PLAIN (® 12) 4 |M12
14 |HA03180000B4 |423,ALL4HE NUT,REGULARHEXAGON 4




- 67 -

Year/Month

2022-12-15

EXHAUST MANIFOLD

A33_011

A2300T3-UTR_4
(AB00160)




- 68 -

A33—01 1 Year/Month
A2300T3-UTR 4 EXHAUST MANIFOLD
(ABO0160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |EA00003510B HiZ7|OjL| 2= EXHAUSTMANIFOLD 1
1 |EA00003510A HiZ|OjL 2= EXHAUSTMANIFOLD 1
2 |HRAO0600200A3 HiZ|O§LIZE ZkA3 - A2300 GASKET,EXHAUSTMANIFOLD 2 [T0.6(T0.3X2)
3 |2621D-080652 MEEE BOLT 4
4 |2636A-080002 FLEUXHE NUT 4
5 12610D-080952 FLUEHXEE HEXAGON_FLANGE 4
6 |23871-020000 | O|HZ2{ 1(PT1/4) Plug, Pipe 1 |PT1/4
7 |EA00006124A HEEE STUD BOLT 4 |M8*P1.25




- 69 -

A35 002 Year/Month

A2300T3-UTR_4 IDLE GEAR
(ABOOT60) 2022-12-15

TR e i
;. o *-' .:_‘;.-_
:t.' I | Ty,
L s L] H T

A §Rnd 3
L', o u_\_‘__ ) i.:-.‘?l

K- " - b 3
3 e - -
L v L]
LA .




- 70 -

A35—002 Year/Month
A2300T3-UTR 4 IDLE GEAR
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HRAO700600A3 |OO|E7|0{ =3t GEAR,IDLER 1
2 |HRA0700601A9 |O}O|E7|0f 1
3 |HHO08120000A4 |2 A[(O}0]E7]0) BUSH 1
4 |EA00000848B Ol0|E7|01% SHAFT, IDLER 1 |NONE
5 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 2 | M8
6 |HRUO700700A4 |EE(OI0|E7|0{%) BOLT,IDLESHAFT 2




- 71 -

A36_004

A2300T3-UTR_4
(AB00160)

COVER, FRONT GEAR

Year/Month

2022-12-15




72 -

A36_004

Year/Month
A2300T3-UTR 4 COVER, FRONT GEAR
(AB00160) 2022-12-15
sl 2EHs Exe Exe +z| 4 |1
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |HRAO20010DE2 |Z&HX|(Z|0{AH O|2) PLATE, GEAR COVER 1 117.2
2 |124311-000160 O-8 P16 O-RING, DYNAMIC (®16) 2 |P16
3 [26116-080162 FU=E SCREW,HEXAGONHEADCAP 3 |M8X1.25X16
4 |HMO02380000A4 |290ALLAMEE STUD 5 |M8X1.25X30
5 126716-080002 FLUHE NUT,HEX (D8) 2 |M8xP1.25
6 |EA00006686A 7| Of A O] & GEAR CASE 1
7 |HRC0200402B4 LUH(G) OIL SEAL (G) 1 |D55 X 72 X1
8 |HC01230000C4 |#{H COVER ACCESSORYDRIVE 2 |T45
9 [HA02110000B4 T|0{AH Ol A HH ZtAZM GASKET,ACCDRIVECOVER 2 |T05
10 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 8 |M8XP1.25X16
11 {23414-080000 320,ALL,I{Z8 WASHER, PLAIN (8) 1 |M8
12 |26106-080222 SL4EUXEZE SCREW, HEX FLANGE HEAD CAP 1 |M8X1.25X22
13 [26106-080902 326 ALLSZUEZUREE SCREW,HEXFLANGEHEADCAP 2
14 {26106-080852 327ALLE X 2 E8X85 SCREW,HEXFLANGEHEADCAP 7 | M8X1.25X85
15 |26106-080602 SL4EUXEE SCREW,HEXFLANGEHEADCAP 3 [M8XP1.25X60
16 |26106-080502 328ALLSZHEURZE SCREW,HEXFLANGEHEADCAP 1 |M8X1.25X50




- 73 -

A37_001

A2300T3-UTR_4
(AB00160)

BALANCE ASS'Y

Year/Month

2022-12-15




- 74 -

A37—001 : Year/Month
A2300T3-UTR 4 BALANCE ASS'Y
(AB00160) 2022-12-15
= FFH =93 = g =g A H|
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 [HRAT000100A1 A XD BALANCER 1
2 124311-000140 441,ALLO-RINGP-14 O-RING, DYNAMIC (®14) 1 |P14
3 |HRA1000700A4 3o PIN,GUIDE 2 |D11XS9X14
4 126106-080752 SZLUZUXEE SCREW,HEXFLANGEHEADCAP 2 | M8XP1.25X75
5 126106-080652 280,A22, EE SCREW,HEXFLANGEHEADCAP 4




- 75 -

Year/Month

2022-12-15

GAUGE, OIL LEVEL

A38_007

A2300T3-UTR_4

(AB00160)




- 76 -

A38_007

Year/Month
A2300T3-UTH 4 GAUGE, OIL LEVEL
(AB00160) 2022-12-15
HEE4Hs =3 =3 > 4 i
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
EAO0005163A aae DIP STICK 1
EA00005162A 7ol E(ESE) FINISH ASSEMBLING OPTION 1




-77 -

A39_001

A2300T3-UTR_4
(AB00160)

OIL FILLER CAP

Year/Month

2022-12-15




- 78 -

A39_001

Year/Month
A2300T3-UTR 4 OIL FILLER CAP
(ABO0160) 2022-12-15
Fll HEE4Hs =3 =49 2t 4 H| 0
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 |HC03470000B4 @9t CAP,FILTER 1
2 [24311-000320 oz (PH) O-RING, DYNAMIC (432) 1




- 79 -

A40_003

A2300T3-UTR_4
(AB00160)

LIFT ASS'Y OPTION

Year/Month

2022-12-15




- 80 -

A4O—003 ' Year/Month
A2300T3-UTR 4 LIFT ASS'Y OPTION
2022-12-15
= 1 H|
(PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
HK03530000A4 BRACKET,LIFTING 1 |T45
HKO03530000B4 BRACKET,LIFTING T45

26106-080162

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16




- 81 -

A42—003 Year/Month
A2300T3-UTR 4 MOTER, STARTIONS
(AB00160) 2022-12-15
2




- 82 -

A42—003 Year/Month
A2300T3-UTR 4 MOTER, STARTIONS
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)
1 | EA00004194A A EFE{(2.2KW) STARTER 1
1 |EA00004194B A EFE{(2.2KW) STARTER 1
2 [26216-120302 STUD STUDBOLT 1
3 122217-120000 ATEQIM WASHER, SPRING (® 12) 1 I1M12
4 1

26716-120002

295ALLSZHE

HEXA NUT295

M12X1.75




- 83 -

A44_008 Year/Month

A2300T3-UTR 4 DPF MOUNTING OPTION
(AB00160) 2022-12-15

E 'T- - .{;:-‘i i l!
I D, i I
& | =11:

C g g T N

> 4] 7

ok AL




-84 -

A44—008 Year/Month
A2300T3-UTR 4 DPF MOUNTING OPTION
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |EAO0006021A DPF 7 EefizlA) DPF SUPPORT(A) 1
2 | EAO0005692A 7kAZU(DPF IN) GASKET(DPF IN) 1
3 |EA00006020A DPF 1 127 DPF FIX HOUSING 1
4 [2621D-080252 MESEE BOLT 4
5 |2636A-080002 SLEUHXHE NUT 4
6 [26106-080202 SZLUZUXEE SQR FLANGE BOLT 4 | M8XP1.25X20
7 12610D-080252 SZLEUXEE HEXAGON_FLANGE 6
8 126106-100302 FLEUHXEE HEXFLANGEBOLT 3 |M10XP1.5X30
9 |HP0524000EA4 ZHAZ(T/COUT) GASKET (T/OUT) 1




-85 -

A45_003

A2300T3-UTR_4
(AB00160)

DPF

Year/Month

2022-12-15




- 86 -

A45—003 DPE Year/Month
A2300T3-UTR_4
(AB00160) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |EA00003227D DPF Z=%}(6.7) DPF ASSY(6.77) 1
1 |EA00003227C DPF Z=%}(6.7) DPF ASSY(6.77) 1
2 | EA0O0005845A 2 &£ MM (DARTS) TEMP SENSOR(DARTS) 1
3 |EA00003291A KM DIFFERENTIAL PRESSURE SENSOR 1
4 | EAO0003287A xl.oul-ﬂ A.I SAA Sg;ER:NTIAL PRESSURE SENSOR 1
t TEADD003288A Ko S K SISEERBENTIAL PRESSURE SERSER 1
6 |HP0524000EA4 WA Z(T/COoUT) GASKET (T/OUT) 1
6 |HP0524000EA4 WA Z(T/COoUT) GASKET (T/OUT) 1
6 |HP0524000EA4 WA Z(T/COoUT) GASKET (T/OUT) 1
6 |HP0524000EA4 WA Z(T/COoUT) GASKET (T/OUT) 1
6 |HP0524000EA4 WA ZL(T/COUT) GASKET (T/OUT) 1
7 |2610D-080252 FLUEHXEE HEXAGON_FLANGE 4




- 87 -

A48_006

A2300T3-UTR_4
(AB00160)

V-BELT

Year/Month

2022-12-15




- 88 -

A48_006

Year/Month
A2300T3-UTR 4 V-BELT
(AB00160) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qry) (SPEC) (REMARK)
1 | EAOOO05549A V-H# E RPF-L A40 V-BELT(A40) 1




- 89 -

A51_006

A2300T3-UTR_4
(AB00160)

INTAKE HOSE ASSY OPTION

Year/Month

2022-12-15

P




-90 -

A51 —006 Year/Month
A2300T3-UTR 4 INTAKE HOSE ASSY OPTION
(AB00160) 2022-12-15
HFE/T =49 = =Y A H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
EA00003513B g7\|oto|= FLANGE 1
EA00003585B Jt22 (7| mol =) GASKET 1
EA000035068 SA INTAKE HOSE 1
26106-080202 ZUXEE SQR FLANGE BOLT 4 [M8XP1.25X20
23000-048000 Sz CLAMP,HOSE 2 |D48




- 91 -

BO1010

5520R(AC02109)

FUEL TANK

Year/Month

2022-12-15

55ENGINE PART
(FEED)

'x_‘_ﬁ
Y
218

19
22

3

B

ENGIN£ PART
(RETURN) ﬂ
e

m

12

14

N




-92 -

26106-100202

rei i

Pl

HEX BOLT, (10-20)

M10XP1.5X20

26367-100002

N
()]
w
-
3]
[o2ed
i
Im

NUT,HEXAGONFLANGE

M10X1025

BO1010 Year/Month
FUEL TANK
5520R(AC02109) 2022-12-15
a4  HEHS = o + 74 Hinl
(NO) (PART NO) (PART NAME) (SPEQ) (REMARK)
1 [TA00037917C AL ] FUEL TANK ASS'Y
1 |TA000379178B AL ] FUEL TANK ASS'Y
2 | TA00035291C HZE I3 3 FUEL TANK ASSY
2 | TA00035291B HZE I3 3 FUEL TANK ASSY
2 |TA00035291D HZEF3 3 FUEL TANK ASSY
3 | TA00036178C 2T A850)%% FUEL LINE(1000)
3 | TA00036178B 2T A850)%% FUEL LINE(1000)
4 |TA00036175C dasA \EA X3 FUEL LINE(1100)
4 [TA00036175B dasA )Yl FUEL LINE(1100)
5 [23080-015000 SAZEH Clamp, Hose (®15) D15
6 |HAO00000855A R FUEL SENSOR
7 |26106-050142 SZL4EH HEX FLANGE BOLT (5-14)
8 |TA00056576A iAol dely FUEL TANK STRAINER
9 |TAO0037880A FaT Y FUEL CAP
10 [ TAOO035817E AZEHIHEIMEZE TANK SUPPORT, FRONT
10 [ TA00035817G AZEHIHEIMEZE FUEL TANK SUPPORT ASS'Y
10 | TA00035817D AZEHIHEIMEZE TANK SUPPORT ASSY
10 [ TAOO035817F AZEHIHEIMEZE FUEL TANK SUPPORT ASS'Y
10 [ TA00035817I AZEHIHEIMEZE FUEL TANK SUPPORT ASS'Y
10 [ TA00035817C AZEHIHEIMEZE TANK SUPPORT ASSY
11 | TA0O0054743C CIERASEIMEE FUEL TANK REAR SUPPORT
11 | TAOOO54743A CIERASEMEE FUEL TANK REAR SUPPORT
12 SHSUXZE
13 2

LI A I NI I NI Al Al Aaialiaiaialiaiaiaiaiaiai«aiaippigdi_ialiaiaiaiaiai«ai«ai«ai;‘giaipiaiaiaialiai«aialala

2t
=
'I(')I'
=
=
=
=
=
=
=
=
2t
AL
14 |26106-080252 SUZUMX|EE SCREW,HEXFLANGEHEADCAP M8XP1.25X25
15 | TA00035957C HetEl = xot FRONT BAND ASSY
15 | TAO0035957E HMetel = xot FRONT BAND ASSY
15 | TA0O0035957B Hetel = xot FRONT BAND ASSY
15 | TA0O0035957D HMetel c xot FRONT BAND ASSY
15 | TA00035957G HMetel c xot FRONT BAND ASS'Y
16 [ TAOO035974E e E xot BAND REAR ASSY
16 | TA00035974H Sdbel e ot BAND REAR ASS'Y
16 [TAO0035974B e E xot BAND REAR ASSY
16 | TA00035974D Sdbel & ot FUEL TANK BAND, REAR
16 [ TAO0035974F e E xot BAND REAR ASSY
16 [ TA00035974C e E xot BAND REAR ASSY
17 | TA00035811D AZEHF FHH FUEL TANK COVER
17 |TA00035811C A=Y HH COVER
17 |TA00035811B A=Y HH COVER
18 |26106-080162 ZXE SCREW,HEXFLANGEHEADCAP M8XP1.25X16
19 |HF20190000A2 ocHT PUMP ASSY, FUEL FEED
20 |26106-060122 SZEUX HEX BOLT (6-12) M6XP1.0X12
21 [23080-013000 sA 2 Clamp, Hose (®13) D13
22 | TA00055012C AR S A(PF) HOSE, FUEL
22 | TA00055012B AR S A(PF) HOSE, FUEL




-903 -

BO1010

Year/Month
FUEL TANK
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
22 | TA00055017C ARSI A(PFI7|E) HOSE, FUEL 1




94 -

B02020

Year/Month
RADIATOR
5520R(AC02109) 2022-12-15
- '/Pi
e
A
TN




-905 -

B02020 Year/Month
RADIATOR
5520R(AC02109) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 | EA00003972A 2tC|Ol|O| Ef(3.5mmI|X]) |RADIATOR 1

2 26014-060252 OIM A S ZHEE(+SW,PW) Bolt, Hexa (6-25) 2 | M06X1.00X02

3 |23000-016000 SAEE Clip, Hose (®16) 1 D16

4 |HRC1201200A4 AT HU CAP,COOLER 1

5 [TA00049446A 2tC| 00| ezl =&t BRACKET ASS'Y, RADIATOR 2

5 [TA000494468B 2tC| 00| ezl =&t BRACKET ASS'Y, RADIATOR 2

6 | TA00036707A Al (RD) SEAL(RD) 4

7 126106-060162 SL4EUHX EE HEXFLANGEBOLT 4 |M6XP1.0X16

8 | TA00024833C gixiak xst DUSFPROOF NET ASS'Y 1

8 | TA00024833B SRty NET 1

9A |TA000259278B W72t A B HOSE IN COOLING 1

9B | TA00025609C HZt> S A (B) HOSE IN COOLING 1
10A | TA00063508B HZb TAA COOLANT HOSE A 1
T0A | TAOOO63508A HZb TAA COOLANT HOSE A 1
10B | TAO0060727A W2t AN COOLING WATER HOSE A 1

11 {23010-038000 SAHE HOSEBAND 4 D38

12 [ TA00032760F #FetRE SHROUD 1

13 |HRA1203200A4  |EHELFA} TAPPINGSCREW 4

14 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 2 |M8XP1.25X16

15 [TAO0034662A 27, DynaQ (d=400mm) COOLING FAN (D400) 1

16 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 4 |M8XP1.25X16

17 | TA00036163C LHZb S AA HES T GUIDE(L),FOOT REST 3

18 [EA00005796B T XEA B 7| 2 = ASS'Y(20(S)) ELECTRONIC EXHAUST VALVE ASS'Y 1

18 [EAO0005796A HAHA HY 7| E ASS'Y(20(S) ELECTRONIC EXHAUST VALVE ASS'Y 1

18 |EA00005796C T XEA B 7| 2 = ASS'Y(20(S)) ELECTRONIC EXHAUST VALVE ASS'Y 1

19 [EAO0004235A ZEAZN(TCIN) GASKET(TC_IN) 1

20 [26106-080252 SL4EUXEE SCREW,HEXFLANGEHEADCAP 4 |M8XP1.25X25

21 126106-080122 SHEUHXEE Bolt, Hexa (8-12) 1 |M8XP1.25X12




-96 -

BO3010

5520R(AC02109)

AIR CLEANER

Year/Month

2022-12-15




-97 -

B0O3010 Year/Month
AIR CLEANER
5520R(AC02109) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 [HLT0621000A2 o=z =3t AIRCLEANER A'SSY 1

2 |HLT0621010A9 ooaz|HERX BODY, AIRCLEANER 1

3 [HLT0621020A9 o3| A HE(Q]) ELEMENT AIR CLEANER (OUTER) 1

4 |HLT0621030A9 VGERIERE IS ELEMENT, AIR CLEANER (INNER) 1

5 |HLT0621040A9 | Z{H{(0fl0122|) COVER 1

6 |23000-080000 SAZUIL HOSECLAMP80 1 | D80

7A | TAO0025594A 57| ofo|= =3t INTAKE PIPE ASSY 1

7C | TAO0034859A 57| oo|= =3t INTAKE PIPE ASS'Y 1

8 |23000-054000 SAZHUISY HOSECLAMP54 2 |D54

9A [TA00035217A Bl = INTAKE HOSE 1

9B | EAO0003582A Bl =A INTAKE HOSE 1

9C | TA00034848A 57 =& INTAKE HOSE 1

9C | TA00072194A Bl = INTAKE HOSE 1

10 [TAO0025591A gxl o CUSHION RUBBER 1

11 [26015-060162 AMEEHSZLEE(S+PW) [BOLT 2 |M6XP1.0X16

12 [TA00036162C E7|13 A (Turbo)dt Gt INSULATOR 2




- 98 -

BO5011 Year/Month
LEVER ACCELERATOR

5520R(AC02109) 2022-12-15

12




- 99 -

BO5011 Year/Month
LEVER ACCELERATOR
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 |TC45010000A4 | HAIHAZEQIM10 SPRINGWASHER10 3
2 |TA00022978B 2| (2 A ACCELERATION LEVER ASSY 1
2 |TA00022978D 2| (2 A ACCELERATION LEVER ASS'Y 1
2 |TA00022978C 2| (2 A ACCELERATION LEVER ASSY 1
3 [TC45410000B3 adlMdeto|o =gt WIRE,ACCELERATOR 1 |L=861
4 | TC45070000A4 I2IZMHE20 MATT 1
5 |TA00020586B ECL EN=l) ARM 1
5 | TA00020586C Gl ENl) ARM 1
6 |TA00017893C HEm xRS ACCELEATOR PADAL ASS'Y 1 -
6 |TA00017893B HEm xRS ACCELEATOR PADAL ASS'Y 1 -
6 |TA00017893D S = N ACCELEATOR PADAL ASS'Y 1 1-
7 | TT98200000B4 gHAZE RETURNSPRING 1
8 |26367-060002 EUXNHE Nut, Hexa (P6) 1 |M6XP1.0
9 |22137-060000 HetM WASHER , PLAIN 1 |M6
10 |22417-160180 gHl1.6X18 PIN,, COTTER (1-18) 1 |D1.6X18
11 |TC45040000A4 | 15 (2t0|0f O EHEX]) RUBBER 1
12 | TAOO056003A oMl AZHO| b H XBH KNOD, ACCELERATOR 1
13 {22137-060000 HetM WASHER , PLAIN 1 |M6
14 |22417-160180 SHl1.6X18 PIN,, COTTER (1-18) 1 |D1.6X18
15 [ TC45060000B4 Op &zt FRICTIONPLATE 1 110.1X40X3
16 |22137-100000 TRIM 10 WASHER, PLAIN (® 10) 1 IM10
17 [26716-100002 FUHE Nut, Hexa (®10) 2 |M10XP1.5
52 | TC45080000A4 N2 Z2HES MATT 1
53 [TC46410000D3 Al M| Eeto|of =gt WIRE, ACCELERATOR PEDAL 1 |NONE




- 100 -

C01010

5520R(AC02109)

CLUTCH DISC & COVER

Year/Month

2022-12-15




- 101 -

C01010 Year/Month
CLUTCH DISC & COVER
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 | TA00067274A X ClA3xY CLUTCH DISC ASS'Y 1
1 |NT38080000B2 |Z2{X|ClA3 =%t DISCK A'SSY 1
2 [NT38100000A3 PTO &I PTO DAMPER 1
2 |TAO0056311A PTOZZ|E PTO SLEEVE 1
3 |22351-060012 Az PIN, SPRING (6-12) 2 |D6X12
4 |126450-080142 FSLANMWHEZE BOLT 6 [M8X14
5 [TU38040000A1 K| HHET CLUTCH COVER ASSY 1
6 |22351-080018 Az PIN, SPRING (8-18) 3 |D8X18
7 |26013-080182 QAMZTEUFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 9 |M8XP1.25X18
8 |24104-063024 Z2H|0{&l6302UU BALL BEARING (#6302UU) 1




- 102 -

C01020 Year/Month
CLUTCH RELEASE

5520R(AC02109) 2022-12-15

ENGINE




- 103 -

C01020 Year/Month
CLUTCH RELEASE
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 [TA00032128A oA SFEYA) RELEASE SHAFT(MAIN CLUTCH) 1
2 |TZ40040000E3 SHAAZERT YOKE,CLUTCH SHIFT 1
2 |TZ40040000G3 KA ZERA YOKE,CLUTCH SHIFT 1
2 | TZ40040000F3 SHAAEZELA YOKE,CLUTCH SHIFT 1
3 | NT40300000A3 Ho A& e BEARING SLEEVE 1
4 |TT40050000B4 2lEH ATy SPRINGRETURN 2 |D1.5
5 |TC72040000B4 =E8X40 REAMER BLOT 2
6 |TN40090000B4 (A= Ez{Z BRACKETSPRING 2 |237
7 | TT40030000A4 H| Of 2l TK45 BEARING TK45 1 |TK45-4BU3
8 |22217-080000 AIEQLMS WASHER, SPRING (& 08) 7 |M8
9 |26116-080222 = E7T(8X22) BOLT7T(8X22) 7 |M8X1.25X22
10 [TT36030000A4 A 20X26X4 SEAL20X26X4 2 |GM20X26X4
11 | TT36020000B4 E A[(20X26X22) BUSH, 20X26X22 2 |20X26X22
11 [TT36020000A4 E Al20X26X22 BUSH20X26X22 2 |20X26X22
12 |NT41580000B2 |[F=2 UM 0|2 47|& |OIL SEAL CASE 1
12 |NT41580000C2 |FH2YHA0|X 47|F |OIL SEAL CASE 1




- 104 -

C01030 Year/Month
CLUTCH PEDAL

5520R(AC02109) 2022-12-15




- 105 -

C01030 Year/Month
CLUTCH PEDAL
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
1 [TA00053349C SHX L CLUTCH PEDAL 1
1 [TAOO0053349A SHX| L CLUTCH PEDAL 1
2 | TC73090000B4 2l HAZE RETURNSPRING 1 D29
3 | TC73010200A4 E A|25%28X20 BUSH25*28*20 2
4 |22272-000190 ERAE RING, CIRCLIP (® 19) 1 |D19
7 [TA000174978B 1= PN ) CLUTCH ROD UPPER 1 |NONE
8 |TT67040000C4 L E-EtLEAL 12 NUT 1 [M12XP1.75 Zt
8 | TT67040000B4 H E-EfLEAL 12 NUT_LEFT_12 1 [M12XP1.75 Zt
8 | TT67040000D4 H E-EFLEAL 12 NUT 1 |M12XP1.75 Zt
8 | TT67040000A4 L E(EtLEAH2) NUT.LH 1
9 |26716-120002 295ALLSZHE HEXA NUT295 1 |M12X1.75
10 | TA00017498C = PN OS] CLUTCH ROD LOWER 1 |NONE
11 | TT67010000B4 HA HE2 TURN_BUCKLE 3 |&2417
11 [TT67010000D4 HA HE TURN BUCKLE 1|84 17
11 [TT67010000A4 HHE TURN BUCKLE 1
11 [TT67010000C4 HA HE TURN BUCKLE 1|82 17
12 |122137-100000 TRIM 10 WASHER, PLAIN (® 10) 1 IM10
13 | TT83010000B4 Fe PIN10X23 2 |D8.9
14 |RR64050000C4 HHRIEEX] AT g PIN 8, COME-OFF SNAP 2 |D16
15 {22137-080000 QFA8 WASHER, PLAIN (& 08) 1 (M8
16 |22417-250300 e 2.5%30 PIN , COTTER (2-30) 1 |D2.5X30
17 | TA00018293C 23 (E8X 4 ) ROCK(CLUTCH PEDAL) 1 (32T
17 |TA00018293E 23 (E8A 4 ) LOCK(CLUTCH PEDAL) 1 (32T
17 | TA00018293D 23 (E8X 4 ) LOCK(CLUTCH PEDAL) 1 (32T
18 |26106-060122 SUEUXZE HEX BOLT (6-12) 2 |M6XP1.0X12
19 [TAO0017501B 714 COVER 1 10.8T
19 [TA00017501C 714 COVER 1 10.8T
20 [TA00047203A HEgEx BRACKET B, WIRE 1
21 126716-080002 FLUHE NUT,HEX (D8) 1 |M8xP1.25
22 |26116-080252 = ET7T(8X25) BOLT7T(8X25) 1 | M8X1.25X25




- 106 -

C02010

5520R(AC02109)

BRAKE PEDAL

Year/Month

2022-12-15




- 107 -

C02010 Year/Month
BRAKE PEDAL
5520R(AC02109) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 | TA00048447B =58 0|2 H ZZ=EHL) PEDAL ASS'Y, BRAKE 1

1 |TA00048447A 280|322 =hL) PEDAL ASSY, BRAKE 1

2 | TA00053351B 220|3H Y =EH(R) PEDAL ASS'Y(RH), BRAKE 1

2 | TA00053351A BojolamExEgHR) PEDAL ASS'Y(RH), BRAKE 1

3 | TC73010200A4 £ A|25X28X20 BUSH25*28*20 4

4 |22272-000190 ERAE RING, CIRCLIP (® 19) 1 |D19

5 |TC73090000B4 g A=Y RETURNSPRING 1 |D29

6 [Tw43030000B4 |MES2HI2A SUTTLE CLEVIS A 4 119X19

7 |22487-100200 FET 10X20 PIN, HEAD (10-20) 4 |D10X20

8 |RR51230000D4 | H-EIEX] ARE 10 PIN 10, COME-OFF SNAP 4 |D1.8

9 |TA00002285A 2g0|3 AHO|= BRAKE CABLE 2

10 | TAO0047203A HEgEx BRACKET B, WIRE 2

11 [TAO0002799A H'Zoto| = (AE ) PIPE 1 |-

12 [TA00048043A FXEY 0|2 2f|H(20R LEVER, PARKING 1

12 | TA00048043B FXAtEe 0|3 2H(20R) |LEVER, PARKING 1

13 |RN75300000A4 B &%Ho| GRIP, LEVER(BLACK) 1

14 [22137-080000 QFA8 WASHER, PLAIN (& 08) 1 (M8

15 [26406-080162 1

16 [TT98200000B4 gHA=Y RETURNSPRING 1

17 [NT53240000B4 ZE(Zh RODI[L] 1

17 |NT53240000A4 |Z2EZxt RODIL] 1

18 |NT53250000D4 |Z2E(%) 1

18 [NT53250000E4 EE®) 1

19 [TT67040000A4 H E(ZHLEAF2) NUT.LH 1

19 [TT67040000C4 L E-ZfLFAL 12 NUT 1 |M12XP1.75 &t

19 [TT67040000B4 L E-EfLEAL 12 NUT_LEFT_12 1 |M12XP1.75 &t

19 [TT67040000D4 L E-ZfLFAL 12 NUT 1 |M12XP1.75 &t

20 | TT67010000B4 HA HE TURN_BUCKLE 118217

20 | TT67010000D4 HA HE TURN BUCKLE 118217

20 | TT67010000A4 HHZ TURN BUCKLE 1

20 | TT67010000C4 B HZE TURN BUCKLE 1 |18217

21 |26716-120002 295ALLSZHE HEXA NUT295 1 |M12X1.75




- 108 -

C02031

5520R(AC02109)

BRAKE ROD/LH

Year/Month

2022-12-15




- 109 -

C02031 Year/Month
BRAKE ROD/LH
5520R(AC02109) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 |TA00035982B 20|12 = BRAKE SHAFT 1

1 [TAO00035982A 20|12 = BRAKE SHAFT 1

2 |22272-000240 AHE RING, CIRCLIP (® 24) 1 [D24

3 | TB35120000C4 M B WASHER-B 1 (23T

4 |TA00035985D B0 H A BRAKE SHAFT A 1

4 |TA00035985C Bgo|3 5 A BRAKE SHAFT A 1

5 |24764-020000 d2ALE GREASENIPPLE 1 |PT1/8

6 |22351-080050 Azglhl PIN, SPRING (8-50) 1

7 122351-050050 Azglhl PIN, SPRING (5-05) 1

8 | TA00035965B Hyo|l3a2E BRAKE ROD 1

9 |22137-100000 HotM 10 WASHER, PLAIN (® 10) 4 |M10

10 [TT41090000B4 FEIT 10x23 PIN10X23 2 |D10

11 |22417-200300 gl PIN,, COTTER (2-30) 4 |D2.0X30

12 [24321-000850 03 (G85) ORING(G85) 1 |G85

13 | TA0O0035983A 20|32 MZEA BRAKE SUPPORT B 1

14 [22137-080000 QFA8 WASHER, PLAIN (& 08) 3 |M8

15 [22217-080000 AZEQIM8 WASHER, SPRING (® 08) 3 |M8

16 [26116-080252 = E7T(8X25) BOLT7T(8X25) 3 | M8X1.25X25

17 |TA00035988B 20|12 & BRAKE ARM 1

17 [TA00035988C 20|12 & BRAKE ARM 1

18 [TB26240000A4 Al BUSH 2 |32X38X25

19 | TAO0035977B Hyo|la MEZE A BRAKE SUPPORT ASSY 1

20 | FEBO150000C 2HE 1Y AZE SPRING 1 (D18

21 [26013-100402 QMR RZIEE Bolt, Hexa (10-40) 2




- 110 -

< Ln
c 3
o oVl
> i
> N
S| S
> N
I
(a'd
S~
()
O
('
Ll
W
(a'a]
o
~N S
(S B
o U
N
(@) o
O
LN
LN




- 111 -

C02032

Year/Month
BRAKE ROD/RH
5520R(AC02109) 2022-12-15
su| =Eds = g = g sz| B 2
(NO) (PART NO) T E) (PART NAME) (SPEC) (REMARK)
1 |TA00017352C g3 xzh=7 BRAKE LINK (L), REAR 1
1 |TA000173528B g3 xzh=E BRAKE LINE()REAR 1
2 |TA00017353D g3 ()7 BRAKE LINK (R), REAR 1
2 |TA00017353C g3 ()7 BRAKE LINE(R)REAR 1
3 | TB26240000A4 BUSH 2 |32X38X25
4 |TB35120000C4 WASHER-B 1 12.3T
5 |TB35110000B4 WASHER A 1 |T1.2X50X50
6 [22351-080050 A0 PIN, SPRING (8-50) 1
7 [22351-050050 A0 PIN, SPRING (5-05) 1
11 | TT41090000B4 £& PIN10X23 2 |D10
12 |22417-200300 [=gn PIN , COTTER (2-30) 2 |D2.0Xx30
13 |122137-100000 TeIM 10 WASHER, PLAIN (® 10) 2 |M10
14 [22272-000240 A RING, CIRCLIP (® 24) 1 D24
15 [26106-100202 SZEUMX|E HEX BOLT, (10-20) 4 |M10XP1.5X20
16 | TA00034254B K| X|CH Z=BHR) SUPPORT ASS'Y (R) 1
16 | TA00034254C K| X|CH Z=BHR) SUPPORT ASS'Y (R) 1
17 [TA00027509B Bzl =g BRACKET ASS'Y 1 |NONE




- 112 -

C02060

5520R(AC02109)

BRAKE LEVER

Year/Month

2022-12-15




- 113 -

C02060 Year/Month
BRAKE LEVER
5520R(AC02109) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |TAOO001403A =X 2go|lAa PARKING BRAKE 1
2 |26106-080202 SZLUZUXEE SQR FLANGE BOLT 2 |M8XP1.25X20




- 114 -

C04000 Year/Month
LEVER
5520R(AC02109) 2022-12-15
t@_‘_._
{#'K 1
A N

&;

/?j




- 115 -

C04000

5520R(AC02109)

LEVER

Year/Month

2022-12-15

P

=z
@]

—
=

Gl 2EHD

(PART NO)

ol
02

—

= g

(PART NAME)

+

H|

(REMARK)

TAO0056011A

LEVER, P-CONTRON

26023-040162

N
rlo

J

SCREW

TA00054749A

I
T
L8
4r
|4

SUB SHIFT BOOTS

26023-040162

o
ird
Bl
!

o

SCREW

TA00062686A

rE

KNOB

TA00056007A

H b

-
_|
O

LEVER, PTO

26023-040162

rlo

SCREW

TA00056015A

LEVER, FRONT DRIVE

TA00062657A

LEVER, FRONT DRIVE KNOB

OIIiOINIODIVTINDNIWINI =

26023-040082

SCREW AND WASHER ASSEMBLY

AiAaliaiaialialiaialiala




- 116 -

£ | v
c |
O | «~
= | =
S |
g | S
> | N
(a'd
L
>
L
—
L
—
T
T
D)
I
(V)

o
o <2
= 9
S O
S <
o
O

LN

LN

{1,3,4,9,101




- 117 -

C04010 Year/Month
SHUTTLE LEVER
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 |TA000174908B ZIHAM= B2l BRACKET REVERSER SHAFT 1
1 |TA00017490D ZIHAM= B2l BRACKET REVERSER SHAFT 1
1 | TA00017490C ZIHAM= B2l BRACKET REVERSER SHAFT 1
2 |26106-080202 SZEMXEBE SQR FLANGE BOLT 2 |M8XP1.25X20
3 |24550-016150 E 20| & A DRYBUSH 2
4 |TA00017487B 2l M= SHAFT REVERSER 1
4 |TA00017487D 2l M= SHAFT REVERSER 1
4 |TA00017487C 2[H M= SHAFT REVERSER 1
4 |TA00017487E 2[H M= SHAFT REVERSER 1
5 |TA00002832B ZEZBHF-R) ROD ASS'Y(F-R) 1
6 |26347-080002 UHE Unut 1 |M8XP1.25
7 122117-080000 HtM(A™H) WASHER, PLAIN (& 08) 1 (M8
8 |22417-250200 7H& & 2.5X20 PIN , COTTER (2-20) 1 |D2.5X20
9 |TA00017493B ZOEQ X3t JOINT ARM ASS'Y 1
9 |TAO00017493A ZOEQ X3t JOINT ARM ASS'Y 1
10 [ TC94020301A9 &OE JOINT 1
10 [ TAOO060731A ZOIEXT JOINT ASS'Y 1
11 |22351-050020 A I E5X20 PIN, SPRING (5-20) 2 | D5X20
12 |22351-030020 A I E3X20 PIN, SPRING (3X20) 2 |D3X20
13 | TA00047045B sefzlxgh M SaH) BRACKET ASSY 1
13 | TA00047045A Bzl (MELH) BRACKET ASSY 1
14 | TC94060000A4 "A|AZEI2 PRING12 3
15 |22137-100000 TRIM 10 WASHER, PLAIN (® 10) 1 IM10
16 [26347-100002 SZUHE U-NUT 1 |M10XP1.5
17 |24550-012120 E 20| &£ A[12X12 DRYBUSH12X12 1
18 [TAO0047186B M & 2| H{(25series) LEVER, SHUTTLE 1
18 | TA00047186D M & 2| H{(25series) LEVER, SHUTTLE 1
18 [ TA00047186C M & 2| H{(25series) LEVER, SHUTTLE 1
19 | TA0O0056013A 15 B xeh(E0]) KNOB (LEVER SHUTTLE) 1
20 | TAO0017502A A QK| F| Hut R Bt SW BRACKET ASS'Y 1
21 |26106-080162 %?_HXIEE8X16 SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16
22 | TA00047637C 2l A ZRBHFN B1/25) | REVERSE RLEVER ASSY (CABIN) 1
22 | TA00047637B 2| A Z=BHFN B1/25) | REVERSE RLEVER ASSY (CABIN) 1
22 | TA00047637D 2| A Z=BHFN B1/25) | REVERSE RLEVER ASSY (CABIN) 1




- 118 -

C04031 Year/Month
LEVER, MAIN SHIFT

5520R(AC02109) 2022-12-15




- 119 -

C04031 Year/Month
LEVER, MAIN SHIFT
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 [TT67010000C4 HA HE TURN BUCKLE 1 (8217
1 [TT67010000B4 HA HE TURN_BUCKLE 1 (8217
1 [TT67010000D4 HA HE TURN BUCKLE 1 (8217
1 [TT67010000A4 HHE TURN BUCKLE 2
2 | TT67040000C4 H E-EfLEAF 12 NUT 1 [M12XP1.75 Zt
2 | TT67040000B4 HE-ZLEAL 12 NUT_LEFT_12 1 [M12XP1.75 Zt
2 | TT67040000D4 L E-EtLEAL 12 NUT 1 [M12XP1.75 Zt
2 | TT67040000A4 H E(ZfLEAL2) NUT.LH 2
3 126023-040162 OFA 7= B H| ZH2 LEAHSW+PW) SCREW 1 [M4x16
4 | TAOOO56009A FHES L H X5 MAIN KNOB 1
5 |TN53250000B4 2L ROD(R) 2
5 |TN53250000A4 2L ROD(R) 2
6 | TA00018709A ZEZh LEFT LOAD 2 |-
6 | TA00018709B ZEZh LEFT LOAD 2 |-
7 122137-100000 HotM 10 WASHER, PLAIN (® 10) 4 |M10
8 |22417-200250 g 2X25 PIN,, COTTER (2-25) 4 |D2.0X30
9 |22487-100240 FEE 10X24 PIN, HEAD (10-24) 4 | D10X24
10 [26716-120002 295ALLSZHE HEXA NUT295 2 |M12X1.75
11 [26013-080252 QIMZEZZEE(+SW)  |Bolt, Hexa (8-25) 4 |M8XP1.25X25
12 [24430-253505 2 AAVC253505 Seal, Oil (#25-35-05) 4
13 |NT67610000A2 FHEH= SHAFT,MAINSHIFTLEVER 1
14 |NT67620000A4 FHE=MHEH HOLDER MAINSHIFTLEVER 1
15 [NT67630000A4 A WASHER 4
16 | TA00067535C ZFH 2| H LEVER, MAIN SHIFT 1
16 | TAO0067535B FHEDH LEVER, MAIN SHIFT 1
17 [NT67650000B2 FHZO0AB ARM-B 1
18 [NT67660000B2 FHZOILA ARM-A 1
19 |FT67670000A4 nEA=Zal RUBBERSPRING 1
20 [22272-000190 ERAE RING, CIRCLIP (@ 19) 1 D19
21 [26106-080752 SL4EUXEE SCREW,HEXFLANGEHEADCAP 1 |M8XP1.25X75
22 |26347-080002 UHE Unut 1 |M8XP1.25
23 |24764-020000 Jdg|AaLE GREASENIPPLE 1 [PT1/8




- 120 -

D01010

5520R(AC02109)

HYD PUMP

Year/Month

2022-12-15




- 121 -

D01010 Year/Month
HYD PUMP
5520R(AC02109) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)

1 [TAO0039797A SYHIZ(7co) HYD PUMP 1

2 |TRC9140000A3 | Xj2|S% A 1/2-22 ELBOW 1

3 | TZG1700000A4 my PACKING 1

9 | TAOOO01404A S HI 13cc HYD PUMP 13CC 1

10 |HH02080000A4 |WZ(SUHIE) PACKING,HYD.PUMP 1 |TO5

11 {24311-000180 O-RING(P18) O-RING, DYNAMIC (®18) 2 |P18

12 [ TCC9040000B4 ZQE M22 JOINT M22 1

13 [CVE4020000B4 LE1/2 NIPPLE 1/2 1

14 22217-080000 AZEQIM8 WASHER, SPRING (® 08) 3 |M8

14 |22217-080000 AZEQEMS WASHER, SPRING (& 08) 5 |M8

15 [26716-080002 FLUHE NUT,HEX (D8) 2 |M8xP1.25

16 [26116-081152 FU=EE HEX BOLT 2 |M8X1.25X115

16 [26116-081202 sE SCREW,HEXAGONHEADCAP 2

17 |26013-080352 QAN ZEUFZHE E(+SW) | SCREW,CAPTIVEWASHERCAP 2 | M08X1.25X03

17 126013-080402 SINZTEFUEE Bolt, Hexa (8-40) 1 | M8X1.25X40

18 [26013-080402 SINZTEFUEE Bolt, Hexa (8-40) 1 | M8X1.25X40

18 [26013-080402 SINZTEFUEE Bolt, Hexa (8-40) 1 | M8X1.25X40

20 | TA00059244A FY BX(16cc x 7.2c0) HYDRAULIC PUMP 1

21 [FL99120000C4 °FM = 2 | 2H2 E (M8x180) BOLT 2 |M8XP1.25X17

21 |NT99020000B4 S22 EM8X174 BOLTFORTENDEMNPUMP 2 |M8X1.25X174

21 |NT99020000A4 S22 EMS8x174 BOLTFORTENDEMNPUMP 2 |M8x1.25x174

22 |NT34620000B4 A H 2PF1/4-3/8 ELBOW 1




- 122 -

< | wn
c | =
O | «
= | =
S |
S| S
> | N
o
Ll
T
—
L
O
—
<
()
>
I
2
S =
S O
— <
o x
0 g
LN
LN




- 123 -

—_
(o)}

26106-080162

rl'lJ OEJ

A
)
[m

8X16

SCREW,HEXFLANGEHEADCAP M8XP1.25X16

D01040 Year/Month
HYDRAULIC FILTER
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 |TTB8020011A3 | EEH7HH COVER: FILTER 1
2 | TA00025525C o 2 FILTER ASS'Y 1
2 | TA00025525B oo 2 FILTER, HYD OIL (20R/20C SERIES) 1
3 [TA00036028B Ze =224z FILTER BRACKET 1
3 [TA00036028A Ze =224z FILTER BRACKET 1
4 |26106-080162 EUX| = E8X16 SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16
5 | TAO0048847A TE moj= ZFBHI|A A  [pire Assy, FILTER 1
6 |26106-060552 SZLUZUXEE HEX FLANGE BOLT 4
7 (24321-000250 o-2 O-RING 1 125G
8 [26106-100202 SZEMXEE HEX BOLT, (10-20) 2 [M10XP1.5X20
9 124311-000320 o (Pd) O-RING, DYNAMIC (#32) 1 (P32
= 1




- 124 -

D01041

5520R(AC02109)

HYDRAULIC FILTER-LINE

Year/Month

2022-12-15

3
'@
4
HYD PUMP |

§




- 125 -

D01041 Year/Month
HYDRAULIC FILTER-LINE
5520R(AC02109) 2022-12-15
sl 2EHs z g z g e 8|1
(NO)|  (PART NO) (PART NAME (PART NAME) (SPEC) (REMARK)

1 |TA00046497B M 2 THo| T X8 (37| 5)20R LOW PRESSURE PIPE ASSY 1

1B | TAO00586158B Metoio| = =gt LOW PRESSURE PIPEASS'Y 1

1 [TAOO0058615A Mool = =3t PIPE ASSY 1

2 [26106-100202 |SZLUZUX|ZE HEX BOLT, (10-20) 1 |M10XP1.5X20

3 | TA00039695B HYnfzA RUBBER HOSE 1

4 |TTB4360000A4 ATEIA SPRINGA 1

5 123000-0410000 SAZE HOSE CLAMP 3

6 |TAO00017333A MYz A HOSE, LOW PRESSURE 1 |-

6 | TA00040493C MYz HOSE 1

7 123010-044000 SAHE HOSEBAND 1 | D44

8 |24341-000260 OOy O-RING, FIX (®26) 1 |1AS26.0

9 | NTB4490000A4 MYEMX =T FLANGE,LOWPRESSUREPIPE 1

10 [26013-080502 AMERFZEE(+SW)  |Bolt, Hexa (8-50) 1 | M8XP1.25X05

11 {23010-044000 SAHE HOSEBAND 1 | D44

12 | TAOO017334A HezA C HOSE C 1

13 | TAOO045083A SAHE HOSE BAND 1

13 [TA0O0045083B SAHE HOSE BAND 2

14 {23010-040000 SAHE4LQ HOSEBAND 1 | D40




- 126 -

D02010

5520R(AC02109)

STEERING WHEEL

Year/Month

2022-12-15

23 (2El0iy 2x)




- 127 -

D02010 Year/Month
STEERING WHEEL
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 |TC65010000B4 B Zl(ZHHHR) BRACKET(COLUMCOVERR) 1 123T
2 |TA00058976C ™z COLUMN ASS'Y 1
2 |TA00058976E ™z COLUMN ASS'Y 1
2 |TA00058976B ™z COLUMN ASS'Y 1
2 |[TA00058976D ™z COLUMN ASS'Y 1
3 |TC65030000B4 HEHTE TILTLEVERPIN 1
4 |TC65040000B4 EELH TILTLEVER 1 |NONE
5 | TC65050000A4 ElEATZ TILTSPRING 1
6 |TC65060000B4 EEDx3 TILTPINASS'Y 2
7 |TAO0015785A ARHE &FO| LEVER, STAND 1
9 [26106-080122 SLAEUHXEE Bolt, Hexa (8-12) 2 |M8XP1.25X12
10 |26347-080002 UHE Unut 1 |M8XP1.25
11 | TA00048436B U E(M16XP1.5) U-NUT 1
12 | TA00048049B 2El0jE 2 STEERING WHEEL 1
13 | TC65130000A4 HH (=) COVER,SHAFT 1
14 |NTO141A100B2 AE|OREY STEERINGCOLUMN 1
14 [NTO141A100D2 |2AE|{ZZHH STEERING COLUMN 1
14 |NTO141A100C2 AE|02AHH STEERING COLUMN 1
15 | TA0O0054109C AE|QEE(HE) SHAFT, STEERING 1
15 | TA00054109B AE|QEE(FE) SHAFT, STEERING 1
16 | TC65020400A9 Zysex COLUMNBUSH 1
17 |122242-000200 =gA a0 SNAP RING, SHAFT (® 20) 2 |D20(:8)
18 | TAOO060975A HE2Y CAP ROLLER 1
19 |22252-000450 THEAMEIYS RING, CIRCLIP (® 45) 1 | D45
20 | TA0O0048050B 14 COVER 1
21 126136-100252 SL4EUHX=EEMS) SCREW, HEX FLANGE HEAD CAP 3 |M10X25
22 | TA00048048B AE|0E &xst STEERING WHEEL ASS'Y 1
22 | TA00048048C AE|0E &xst STEERING WHEEL ASS'Y 1
23 |NT33010000B3 pst e P.S.TVALVE 1 |NONE
23 |NT33010000D3 PST & P.S.TVALVE 1 |NONE
24 |TTD7110000C4 |2I|E L4E 5008 SPEED NUT NS5008 6 |0.7T
24 |TTD7110000B4 |2I|E HE 5008 SPEED NUT NS5008 6 |0.7T
25 |22587-480124 ' H| O 2| Ef T LEAF TAPPING SCREW 3 |4.8x12
26 | TAOO001598A PIMEHE NUT 1 |M8XP1.25




- 128 -

< LN
+ —
< .
[®) o~
> 3
> QY
S| S
> N
Ll
)
O
I
T
(V]
o
2
L =
o 9
SRS
o o
0 g
LN
LN




- 129 -

D02030 Year/Month
PST HOSE
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 [TAOO015693A HP A (HI) HP HOSE (PUMP) 1
2 |TA00015708C HP SA A2l HOSE, PST STEERING 2 |NONE
2 |TA00015708B HP SA A2 HOSE, POWER STEERING 2 |NONE
3 | TA00015709C PST 2|BH Q& S A HOSE, PST RETURN 1 |NONE
3 | TA00015709B PST 2|BH Q& A HOSE, PST RETURN 1 |NONE
4 126106-060122 |SZLAEUXZE HEX BOLT (6-12) 2 |M6XP1.0X12
5 |CE05310000D4 22 cot-35 1 10.8T
5 |CE05310000B4 £ cot-35 CLIP 1 10.8T
6 | CA18080000C4 £ & cod-173219 CLIPCDD-173219 1 11.2T
6 | CA18080000A4 £ & CcoD173219 CLIPCDD-173219 1 |T1.2X155X19.




- 130 -

D02040 .
P.S.T CYLINDER
5520R(AC02109) —
e
~ c
a'f / /_Cf) @ G-l.\
!
X “/@ L (&N L
kT ,w-j ,:\
€ e ™ L,"_' /
| P .—.\
3 _
e~
1 4 /& /
3 k - ; I— _ f




- 131 -

D02040 Year/Month
P.S.T CYLINDER
5520R(AC02109) 2022-12-15
el 2B Z o ~z| 74 B3
(NO) (PART NO) PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | TC66030000E2 Algl P.S.T CYLINDER ASS'Y 1
1 | TC66030000D2 Alg| P.S.T CYLINDER ASS'Y 1
2 | TC66010000B4 Zd HEX FLANGE BOLT 2 |M12X38
3 | TC66020000B4 Bl FLANGE BOLT(M12X46) 2 |M12Xx46




- 132 -

D03030

FRONT SCV
5520R(AC02109)

Year/Month

2022-12-15

REAR RELIEF VALVE

10




- 133 -

D03030 Year/Month
FRONT SCV
5520R(AC02109) 2022-12-15
= FEHD = =4 + H| 2
(NO) (PART NO) (PART NAME) (REMARK)
1 |TA00062146B SCV BRACKET ASSY 1
1 |TAO0062146A =} SCV BRACKET ASSY 1
2 [26106-080202 FZEZ X SQR FLANGE BOLT 6 |M8XP1.25X20
3 | TA00054422A S5E BOLT(PF1/2) 2
4 [TAO00048907A 2= BONDED SEAL(PF1/2) 4
5 |TA00063012A SCv_p_ I F-SCV_P_PIPE 1
6 | TA00054353A F-SCV_T_IiO|= F-SCV_T_PIPE 1
7 |TA00001408B AT A 172" (F) HIGH PRESSURE HOSE 1/2" (F) 1
8 | TA00062427A SCV ASSY 1
8 | TA00062428A SCV ASSY 1
9 |TA00054187C COVER 1
9 |TA00054187B COVER 1
9 |TA00054187A COVER 1
10 |26106-080702 EE SCREW,HEXFLANGEHEADCAP 1
11 | TAO0063027A NASA 12 RUBBER HOSE,HIGH PRESSURE 1
12 |CVE4020000B4 LIE1/2 NIPPLE 1/2 1
13 |26013-080302 AMETEHSLUEE HEX BOLT W/WASHER 2 |M8XP1.25X30
14 [TAO0063028A SUSA3/8 HOSE 1
15 | TA00018066B AHL LOCK NUT ELBOW 90D 3/8-1/4 1
15 | TAOOO18066A AHL LOCK NUT ELBOW 90D 3/8-1/4 1




- 134 -

D03040

5520R(AC02109)

JOYSTICK

Year/Month

2022-12-15




- 135 -

D03040 Year/Month
JOYSTICK
5520R(AC02109) 2022-12-15
= FEHD =4 + H| 2
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TAOO062425A ZO|AEI X JOYSTICK ASSY 1
1 | TA000624258B ZO|AEI X JOYSTICK ASSY 1
2 |[TA00026232B ZO|AE AHH JOY-STICK COVE 1 13.2T
2 [TA00026232D ZO|AE AHH JOY-STICK COVE 1 13.2T
2 |TA00026232F ZO|AE AHH JOY-STICK COVE 1 13.2T
2 |TA00026232C ZO|AE AHH JOY-STICK COVE 1 13.2T
2 |TA00026232E ZO|AE AHH JOY-STICK COVE 1 13.2T
3 | TA00061995A ZO|AEIHEIAI T JOY STICK BRACKET ASSY 1
3 | TA00061995B ZO|AEIEHEIAI T JOY STICK BRACKET ASSY 1
4 | TTE0400000A4 Lto|E2Y NYLON BOLT 4
5 |26367-080002 259, SZEH HEX FLANGE NUT (08) 5 |M8XP1.25
6 [26106-080852 327ALL EMX| = E8X85 SCREW,HEXFLANGEHEADCAP 2 | M8X1.25X85
7 |TAO0061828A COVER 1
8 |TAOO055377A GRIP COMP, JOYSTICK 1
9 [26737-140002 NUT 1
10 | TAOO063445A U-STRIP 1




- 136 -

< | un
=2 | —
< |
O | «
= |
> | N
g | S
> | N
Ll
(Vg
<
)
Ll
—
>
<C
—
Z
O
o
L
N
o
©
T« O
(@ BN )
- <
o
W
LN
LN




- 137 -

E01010 Year/Month
FRONT AXLE CASE
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 [24321-000600 O-21AG-60(=4h SEAL,ORING 1 |G60
2 | TAO0034105A MNEZE(TE)FEA| BUSH 1
3 |TA00048801A s Myt MEE T3 FRONT AXLE SUPPROT ASS'Y 1
3 |TA00048801B s Myt MEE T3 FRONT AXLE SUPPROT ASS'Y 1
4 |24764-060000 Jdg|aLE GREASE NIPPLE 2
5 124321-000750 O-RING1AG-75 SEAL,ORING 1 |G75
6 | TA00034103A NEE(Z)EA| BUSH 1
7 124321-000700 O-Y1AG-70(=4HD13038 O-RING1AG-70 1 |G70
8 |TA00034102D HE MEEF)ZT AXLE SUPPORT (REAR) 1
8 |TA00034102C HE MEEF)ZT AXLE SUPPORT (REAR)ASS'Y 1
9 |26716-120002 295ALLSZHE HEXA NUT295 1 |M12X1.75
10 [26116-120354 SUHEE BOLT 1 |M12X1.75X35
11 |22217-160000 AZRRLN WASHER, SPRING (@ 16) 6 |M16
12 [26116-160602 FU=E HEX BOLT 6 |M16XP2.0X60
13 | TAO0048800A HA=A ol A CASE, FRONT AXLE 1
14 | TAOO048803A kA (D30X4T) WASHER 1




- 138 -

EO0O1014 Year/Month
FRONT AXLE CASE / HOLDER
5520R(AC02109) 2022-12-15
2 alf
1 o
o ™
oy
o
L=

A -'3.
..-l;' Ay .r- B
@, R
g !
()
M
L !




- 139 -

EO01014 Year/Month
FRONT AXLE CASE / HOLDER
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 122217-120000 AT QLM WASHER, SPRING (& 12) 16 |M12
2 |TA00033470B sE BOLT 16




- 140 -

E01030

5520R(AC02109)

GEAR CASE, FRONT AXLE

Year/Month

2022-12-15




- 141 -

E01030 Year/Month
GEAR CASE, FRONT AXLE
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 [TAO0033805A PR OIL GUAGE 1
2 |24311-000220 O-RING1AP-22.0 O-RING, DYNAMIC (922) 2 [1A P22.0
3 | TA00033468B MRS ZUEE BOLT W/ WASHER 4
3 | TA00033468C IMEESZUEE BOLT W/ WASHER 4
4 [TA00033475B ZHEE SPACER 4
5 [FE78010000B YUY (5) 55x72x135 OIL SEAL (55X72X13.5) 2 |55X72X13.5
6 [24101-062074 | =H|0{&6207 BALL BEARING (#6207) 6 |#6207
7 [TA00048728A T HEJ|0{# 0| £(20) CASE, FRONT GEAR 2
8 |24321-001050 0-& O-RING 2
9 [TA000334618B 1oL AT PINION, FRONT 1ST SHAFT 2
9 [TA00033461A 1oL AT PINION, FRONT 1ST SHAFT 2
10 |22252-000720 THEAMEITD RING, CIRCLIP (® 72) 2 D72
11 [TAO0033489A M o02T SHIM 0.2T 2
12 [TAO0033488A A 03T SHIM 0.3T 2
13 [TA00033487A A 05T SHIM 0.5T 2
14 | TA00033458C DTHE7|0{HA GEAR BOX, FRONT 2
14 [TA00033458B ITHET|O{EA GEAR BOX, FRONT )
15 [TA00033481A Z3HE LOCK NUT 2
16 [24101-062084 | =H|0{ 26208 Bearing, Ball (#6208) 2 |#6208
17 | TA00033474A HH7|0f 49T GEAR, BEVEL 49T 2
18 |22252-000850 M= = 85H RING, CIRCLIP (® 85) 2
19 [TA00033486A A o02T SHIM 0.2T 1
20 |TA00033485A A 05T SHIM 0.5T 1
21 |TA00033939A od O RING 2
22 | TA00033459B THEH 2 H0|A BEARING CASE, FRONT 1
22 | TA00033459C ITHEHOZAHOIA BEARING CASE, FRONT )
23 |24101-062094 | =012 6209 BALL BEARING (#6209) 2 | #6209
24 [TA00041352A QUM OILSEAL (AO26 TYPE) 2
25 122217-120000 ATEQIM WASHER, SPRING (® 12) 2 [M12
26 | TA00033460D DTHEALES SPINDLE, FRONT 2
26 | TA00033460D DTHEALES SPINDLE, FRONT 2
26 | TA00033460E DTHEALES SPINDLE, FRONT 2
26 | TA00033460B DTHEALE SPINDLE, FRONT 2
27 | TA00033469B IMEESZUEE BOLT W/ WASHER 16
28 | TA00033463A H2=710§ FRONT 2ND AXLE LH 2
29 | TA00033464A o= FRONT 2ND SHAFT 2
30 | TC60110000A3 UM (A) SEAL, OIL 2
31 |24101-060104 | =H|0{ 6010 Bearing, Ball (#6010) 2 |#6010
32 |TA00033473A HIHZ 11T GEAR, BEVEL 11T 2
33 | TT63050000A4 H| 01 @ TMB207 BEARING 2 [TMB207
34 | TD23120000B4 DRE 3|8 BE(M14X28) BOLT 12 |M14XP1.5
35 |22217-140000 2214 WASHER, SPRING (® 14) 12 |M14
36 | TA00049842B Of| Of 2 2| I{ (STEEL) AIR BREATHER 1
36 | TA00049842A Of| Of 2 2| I{ (STEEL) AIR BREATHER 1
37 |TAO0058614A A FIH(35.5) STOPPER(35.5) 2




- 142 -

E01030 Year/Month
GEAR CASE, FRONT AXLE
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)
38 [26116-100502 SU4HEE HEXAGONBOLT 2 [M10XP1.5X50
39 [22190-100000 AN WASHER 4 (M10
40 |23887-100002 E{3(0]H) SCREW,HEXAGONHEADCAP 4 |M10
41 | TA00049843B oozl 82 ADAPTHER 1
42 [22217-100000 ATEQIM WASHER, SPRING (® 10) 2 [M10




- 143 -

E01071

5520R(AC02109)

FRONT 1ST SHAFT

Year/Month

2022-12-15




- 144 -

EO1071 Year/Month
FRONT 1ST SHAFT
5520R(AC02109) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 | TA00033454C ERIYEN RING GEAR ASSY 1

1 |TA00033454B ERIYEN RING GEAR ASSY 1

1-1 [ TAO0033455B II2EH= COUNT SHAFT 1

1-2 [ TA00033456C 2710 RING GEAR 1

1-2 [TAO0033456B 2710 RING GEAR 1

2 |24141-320060 Ef|O| I 2 2{t§| O 21320060 | BEARING, ROLLER (#32-00-60) 2 32006

3 |22252-000550 THEAHZ(CH) RING, CIRCLIP (® 55) 1 |D55

4 | TAO0033478A tAm PLATE 1

5 124311-000300 oY (PY) O RING(P TYPE) 1 |P30

6 | TA00033471A Al BUSH 1

7 124421-405508 2 AATC405508 OIL SEAL 1

8 | TA00033472A HE NUT 1

9 [TA00048800A A=A 0| A CASE, FRONT AXLE 1

9 [TA00033449A HX=AH oA CASE, FRONT AXLE 1

10 [TA00033466A HM1=LH FRONT 1ST AXLE LH 1

10 [ TAOO033827A M1=LH_20h 1ST SHAFT 1

11 [TA00033462A M1=RH FRONT 1ST SHAFT RH 1

11 [ TAOO033828A HM1=RH_20h 1ST SHAFT 1

12 |22252-001100 THEAHEY RING, CIRCLIP (®110) 2 |D110

13 |24101-060144 =H 0126014 BALL BEARING (#6014) 1 |#6014

14 |TA00033451B XS 0|2~ DIFF. CASE 1

14 | TA00033451C XS 0|2 DIFF. CASE 1

15 [TA0O0054318B =E (M8X1.0) BOLT 6

16 |24101-060134 =HI0{ 26013 BALL BEARING (#6013) 2

17 | TC57120000A4 K= AFO|E 7|0 2}0| LINER, DIFFERENTIAL GEAR 2

18 | TC57090000A4 K= AO|EZ|0{14 GEAR, DIFFERENTIAL 14 )

19 | TC57100000A4 K=o L A7]0{10 DIFFERENCIAL PINION GEAR 10 2

20 | TC57130000A4 A= oL Aetoly LINER, DIFFERENTIAL PINION 2

21 | TC57110000B4 AsmL etz SHAFT, PINION 1

22 |22351-040040 Amalgl PIN, SPRING (4-04) 1 | D4X40

23 |22312-080140 Ham PIN, DOWEL (8-14) 2 |D8x14

24 | TAOO033482A A 05T SHIM 0.5T 1

25 | TAOO033483A A 03T SHIM 0.3T 1

26 | TAOOO033484A A 02T SHIM 0.2T 1




- 145 -

..hl LN
c i
O (V]
M ST
— (qV]
(@\]
> o
> oV
()
o
L
T
o)
0 o
S
0 3
(@] U]
— <
o E
L (qV]
[¥p)
[¥p)

O
—

[
I i f
! i

—r—r———r— —— ——— f
r f

A e i e

e S § P s
’




- 146 -

E01080 Year/Month
TIE ROD
5520R(AC02109) 2022-12-15
=4 REFHD £ 9 9 2| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 [TA00016315C Eto| 2 ExBHED TIE ROD ASS'Y 1
1 |TC56010000E2 EfO|RELX%t TIE ROD ASSY, LH 1
1 [TA00016315D Eto| 2 ExBHZED TIE ROD ASS'Y 1
1 |TC56010000D2 EfO|2E X% TIE ROD ASSY (LH) 1
2 |TA00016316D EIO|ZEZTHR) TIE ROD ASSY R 1
2 |TC56020000D2 E}O|2ERXTH TIE ROD ASSY (RH) 1
2 |TA00016316C EIO|ZEZTHR) TIE ROD ASSY R 1
2 |TC56020000E2 E}O|2ZERXTH TIE ROD ASS'Y, RH 1
3 |26877-160002 |Z=EO0/HEM16 STUDNUTM16 2
4 | TC56040000C4 L EM20x1.5 NUT_M20X1.5 1
5 [TC56050000C4 I E M20x1.5(ZtLEAN NUT M20X1.5(LEFT) 1
6 |22417-300250 7HEE3X25 PIN, COTTER (3-25) 2 |D3.0X25
7 |TC56010106A4 EIO|ZE MEE SET RING 2
8 |TC56010105A4 | HX|FHH DUST COVER 2
9 |TC56010107A4 =8 CLIP 2
10 [TT10030000A9 | HX|HH DUSTCOVER 2
11 | 24764-060000 dg(ALE GREASE NIPPLE 2
12 | TAO0033465F HELH NUCLE ARM, LH 1
13 | TAO0033467F {2 2RH NUCLE ARM, RH 1




- 147 -

FO1010

20R TM(US)_RANGE 4
(ACO01714)

CLUTCH HOUSING

Year/Month

2022-12-15




- 148 -

FO1010 Year/Month
20R TM(US)_RANGE 4 CLUTCH HOUSING
(ACO1714) 2022-12-15

av| 2EHD =l = ~2| 73 H|
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [NT36010000J0 X5t CLUTCH HOUSING 1

1 [NT36010000K0 X5t CLUTCH HOUSING 1

1 [NT36010000L0 X5t CLUTCH HOUSING 1

2 |TT36020000A4 £ X|20X26X22 BUSH20X26X22 2 |20X26X22

2 |TT36020000B4 £ A(20X26X22) BUSH, 20X26X22 2 |20X26X22

3 | TT36030000A4 A20X26X4 SEAL20X26X4 2 |GM20X26X4

4 [TZ3605H000B = EM12x135 BOLT M12x1.75x135 4

4 |TZ3605Y000B3 £E M12xP1.75x140 BOLT 4 [M12XP1.75%1

5 [TZ3606Y000B4 S EE MI12xP1.75x160 STUD 5 TM12XP1.75X1

5 |NT36060000C HSE=EM12x180 BOLT 2

6 |22312-080180 Yo PIN, DOWEL (8-18) 2 |D8X18

7 |NT41430000A4 o PARALLEL PIN 2 |D10X36

8 | TA00055258A NEEHI(14) PLUG(14) 8

9 |NT36150000D S2ZHEE M12xP1.75x165 HEX BOLT 2

9 |TZ3605Y000A = EM12x140 BOLT M12x1.75x140 2

10 [26716-120002 295ALLSZHE HEXA NUT295 3 [M12X1.75

11 {22217-120000 AZRRLN WASHER, SPRING (@ 12) 10 |[M12

12 [26116-120902 S4E2E BOLT 1 |M12X1.75X90

12 | FB36380000B4 QIMEBFZEE(+SW) | HEX BOLT WITH WASHER 1 |M12XP1.75X1

13 | TZ3622Y000B = EM12x11 HEX BOLT M12x110 1

13 [TZ3605H000B £ EM12XP1.75X135 HEX BOLT 1

14 [TZ36250000B4 HAHEHX| =) COVER CLUTCHADJUST 1 45T

15 [26013-080202 AMZESLEE(+SW Bolt, Hexa (8-20) 2 |M8XP1.25X20

16 [TB26240000A4 A BUSH 4 |32X38X25




- 149 -

FO01020

20R TM(US)_RANGE 4
(ACO01714)

TRANSMISSION CASE

Year/Month

2022-12-15




- 150 -

FO1020 Year/Month
20R TM(US)_RANGE 4 TRANSMISSION CASE
(ACO1714) 2022-12-15

a4 BEHs z g zg 74 Zlin}
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [NT41010000C3 | O] &HH UPPERCOVER,T/M 9.0T

2 [26013-080252 QMEEFZEE(+SW)  |Bolt Hexa (8-25) M8XP1.25X25

3 |TN41070000A4 | E&7|0{&X| T PIN 1

4 |NT41080000A4 | FHSA|ZEZH|(3-4) LEVER3-4 1

4 |NT41080000B4 FHEAZEDH(3-4) MAIN SHIFTER LEVER-4 1

5 |NT41600000A4 FHEAZHH(1-2) LEVER[1ST-2ND],MAINSHIFT 1

5 |NT41600000B4 FHEAZEHY H(1-2) LEVER(1ST-2ND),MAIN SHIFT 1

6 |24311-000210 361,A22,0-RING1AP-21.0 O-RING, DYNAMIC (®21) 3 | P21

7 |TN41100000A4 FTHEAZEHEGH HOLDERMAINSHIFT 2

8 [24421-173007 L AATC173007 Seal, Oil (#17-30-07) 3 | TC17X30X7

9 [22351-080028 2 T2 HBX28 PIN, SPRING (8-28) 2 |D8X28

10 |22351-050028 2 T Z5X28 PIN, SPRING (5-02) 2 |D5X28

11 | TT65120000A4 ZetB COLLARB 3 [T2.3X45X45
12 |NT41130000B4 |FHE01Q3-4Ck ARM(3-4), MAIN SHIFT 1

12 |NT41130000C4 | FHZO0tQ3-4Ck ARM(3-4), MAIN SHIFT 1

13 |NT41140000A4 | FHZEZO0H(1-2) ARM(1-2) MAINSHIFT 1

13 |NT41140000B4 |FH=£012(1-2) ARM(1-2) MAINSHIFT 1

14 |NT41150000A3 |FHEH3-4THEISH FORKSHAFT[3-4] MAINSHIFT 1 |D15

15 |NT41160000A3 |FHHZ1-2CHEZI S FORKSHAFT(1-2), MAINAHIFT 1 |D15

16 | TN41170000D3 FHEILQH(1-2) FORK1ST~2ND,MAINSHIFT 1

16 | TN41170000C3 FHEILQH(1-2) FORK1ST~2ND,MAINSHIFT 1

17 [TN41180000C3 FHEILQ F(3-4) FORK3-4MAINSHAFT 1

17 [ TN41180000D3 FTHEILQ H(3-4) FORK3-4MAINSHAFT 1

18 [22351-060030 Azglyl PIN, SPRING (6-30) )

19 |[NT41580000B2 |F=2YUMHAHO|A 47|F | OIL SEAL CASE 1

19 |NT41580000A2 |F=LYMAO|L 47|S |oil seal case 1

19 |NT41580000C2 |F=LUHAHO|A 47|S | OIL SEAL CASE 1

20 |22217-080000 228 WASHER, SPRING (& 08) 5 [M8

21 126116-080222 = ET7T(8X22) BOLT7T(8X22) 5 [M8X1.25X22
22 | TN41250000B4 CHEO|NFYEE FIXINGBOLT 1

23 [23414-100000 429,A202322,1{Z10 PLAIN WASHER (D10) 1 |M10

24 |NT41270000B4 W EE CAPBOLT 1

25 |23414-160000 SijZ WASHER,SEALING 2 [M16

26 | TT42020000A4 A=E SPRING 3

27 |24190-100001 Z5/16 Ball, Steel (5/16) 3 (5/16"

28 124311-000110 O-2l 495-11 O-RING, DYNAMIC (®11) 1 (P11

29 |23871-010000 HolmEe1 PLUG 1 |PT1/8

30 |NT41350000A4 Z=(MEHI2R] SHAFT, SHUTTLE CHANGE 1

30 |NT41350000B4 Z=(MEH X)) SHAFTSHUTTLECHANGE 1 |D17

31 | TN41360000A3 MEAZHERIR SHAFTSH.FORK 1 |D15X127

32 [NT41380000A4 MNEAMZEYH LEVERSHUTTLESHAFT 1

32 [NT41380000B4 MEAZEYH LEVER SHUTTLE SHAFT 1

33 |22351-060025 SPRINGPIN6X25 PIN, SPRING (6-25) 2 |D6X25

34 |22351-080028 2 T2 HBX28 PIN, SPRING (8-28) 1 |D8X28

35 |23414-080000 320,ALL IS8 WASHER, PLAIN (8) 1 |M8




- 151 -

FO1020 Year/Month
20R TM(US)_RANGE 4 TRANSMISSION CASE
(ACO1714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
36 |NT41460000A4 CHEOIEE BOLT 1

37 | TN41490000C3 MNEER3 FORK,SHUTTLE 1

38 [NT41540000A4 MNEANZEZH HOLDER SHUTTLESHIFT 1

39 |NT41550000B4 MEE3Ac LINKC,SHUTTLE 1

39 |NT41550000D4 ME-3AC LINKC,SHUTTLE 1

39 |NT41550000C4 MEEAcC LINKC,SHUTTLE 1

39 |NT41550000E4 MNMEZAC LINK C, SHUTTLE 1

40 [NT41430000A4 Ham PARALLEL PIN 2 |D10X36

42 [26216-120952 HEEE(M12%95) BOLT 1

43 |22217-120000 AZEQLM WASHER, SPRING (® 12) 1 {M12

44 [26716-120002 295ALLSZHE HEXA NUT295 1 |M12X1.75

45 [26216-140952 S EE(M14*95) STUD BOLT 5

46 |22217-140000 AZEQIM14 WASHER, SPRING (® 14) 5 |M14

47 [26716-140002 SZ4HE NUT 5 |IM14X2.0

48 [26013-121102 HZ2E12X110 BOLT12X110 1 |M12X1.75X11




- 152 -

FO1030

20R TM(US)_RANGE 4
(ACO01714)

HOUSING, REAR AXLE

Year/Month

2022-12-15




- 153 -

FO1030 Year/Month
20R TM(US)_RANGE 4 HOUSING, REAR AXLE
(AC01714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 | TA00032604C A= sHR A ED REAR HOUSING 2

1 | TA00032604B A= sHR A ED REAR HOUSING 2

1 | TA00032604D A= s ED REAR HOUSING 2

1 | TAO0032604E A= sHR A ED REAR HOUSING 2

2 |TA00032595B =N ES SHAFT 2

3 |TA00033423A QUM (ZKIE) SEAL, OIL (REAR AXLE) )

4 | TA00033424A AT ZKL=) SPACER, REAR AXLE 2

5 |24141-320110 B|O|mH E2{H| o] & BEARING 4 |NONE DEL.20220411

6L | TA00032602A X 7|0{LH GEAR(L) 1

6R | TA00033829A ZAET|0 RH GEAR R, REAR AXLE 1

7 | TA00032594C 214 E (K5,DYNAQ) ROCK NUT 2

8 [22312-100180 Halim PIN, DOWEL (10-18) 4 |D10X18

9 [26013-120302 AMEEFZEE(+SW) [ HEX BOLT W/WASHER 8 |M12XP1.75X3

10 |26013-120852 AMEESUEE BOLT 8

11 |TT85150000B4 |ASEE BOLT 4 |M14XP1.5

12 |TB29430000B4 | 2+M WASHER 16

13 |TB29420000B4 |HE NUT M14 4 | §222X20

14 |TB29440000B4 |SZEE BOLTM14X35 12 [M14X35

15 |26216-120902 MESESE12X90 STUD BOLT 4 |M12X90

16 |22217-120000 ATEILM WASHER, SPRING (® 12) 4 |M12

17 |26716-120002 295ALL SZHE HEXA NUT295 4 |M12X1.75




- 154 -

FO1040

20R TM(US)_RANGE 4
(ACO01714)

REAR AXLE CASE

Year/Month

2022-12-15




- 155 -

F01040 Year/Month
20R TM(US)_RANGE 4 REAR AXLE CASE
(AC01714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 | TN46010000B3 SK=F 0| AFHH COVER REALAXLECASE 1 1107

3 126013-100322 =E BOLT 9

4 | NT46100000C3 PTORZ L A3 SHAFT,P.T.OFORK3- 1

5 |TN46110000A4 AZEHEA(3-4) SHIFTER 1

7 |27260-150000 AlYZ D15 Cap, Seal (d=15mm) 2 |D1s

9 |NT46750000A3 PTOHEE A= FORK SHAFT, PTO SHIFT 1

12 [24311-000240 O-RING495-24 O-RING, DYNAMIC (®24) 1 |1A P24.0

13 | TA00019206A B4 20 HOLDER 1 |D34

14 22351-060025 SPRINGPIN6X25 PIN, SPRING (6-25) 2 | Dex25

16 | TN46160000A4 PTOA|ZE{O}Qt ARM, SHIFTER 1

18 [ TN46180000A4 o-3 O-RING 2

23 [TA00019204A PTOHEF K= SHAFT PTO SHIFT LEVER 1 D17

24 [ TN46240000D4 PTORH =8| H LEVER P.T.OSHAFT 1

25 122351-080030 Azglyl PIN, SPRING (8-30) )

26 |24190-100001 Z75/16 Ball, Steel (5/16) 1 15/16"

27 | TA00048409B z3 Ax=g SPRING, FORK 1

30 | TAOO054685A SR=A 0| A (48D REAR CASE(4SHIFT) 1

30 | TA0O0054685B SR=A 0| A 48D REAR CASE(4SHIFT) 1

30 | TA00054685C SZXEA 0| A(4EH REAR CASE(4SHIFT) 1

30 [TA00054685D SR=A 0| A (48D REAR AXLE CASE (4SHIFT) 1

31 | TAOOO19205A et COLLAR 1 | D27.2X5T

33 | TN46330000B4 =EE(PTOEAE) BOLT 1 |M16X15

33 | TN46330000C4 EE(PTOEIE) BOLT 1 |M16X15

34 | TAOOO65959A opad 223 PLUG, MAGNET 1

35 | TAOOO036405A 2L =4(M20) BONDED SEAL 1

38 | TN46380000A4 dg|AaLE GREASENIPPLE 1

42 [NT46420000C3 AFAL OILINTAKEASS'Y 1

44 [26013-080202 QAMERFZEE(+SW)  |Bolt, Hexa (8-20) 2 |M8XP1.25X20

45 [FT80370000A4 =T+ CAP,INTAKE 1




- 156 -

..her
c |
o | «~
= | =
> |
S| o
> | «~
o
Ll
>
O
)
O
T
(a1
<
(NH)
2
o <5
O £ —
o Ak
1%0
o =V
w =<
T
o
o
(q\]




- 157 -

FO1060 Year/Month
20R TM(US)_RANGE 4 PTO COVER
(ACO1714) 2022-12-15
e¥| REHD = sz 77 8]
(NO) (PART NO) (PART NAME) (SPEQ) (REMARK)
1 |NT45510000B1 HOUSING, PTO SHAFT 1
2 |24341-000700 O-RING, FIX (®70) 1 |1A S70.0
3 [NT45620000A3 SEAL CASE 1
4 126013-100252 SCREW, CAPTIVE WASHER CAP 3 [M10X1.50X02
5 126013-060162 Bolt, Hexa (6-16) 5 [M6XP1.0X16
6 |26013-100352 Bolt, Hexa (10-35) 4
7 22312-100200 PIN, DOWEL (10-20) 2 |D10X20
8 |TCA8130000A4 SIGHTGLASS -> NT45690000A4 1
9 |26013-080302 ISENS HEX BOLT W/WASHER 2 |M8XP1.25X30
10 [NT45640000A4 o Bearing Cover 1
11 126013-060162 = Bolt, Hexa (6-16) 3 |M6XP1.0X16
12 |23871-010000 PLUG 1 |PT1/8
13 |NT45720000A4 Plate 1732
13 |NT45720000B4 PLATE 1 13.2T




- 158 -

F02060

20R TM(US)_RANGE 4
(ACO01714)

REVERSE IDLE SHAFT

Year/Month

2022-12-15




- 159 -

F02060 REVERS Year/Month
20R TM(US) RANGE 4 E IDLE SHAFT
(AC01714) 2022-12-15
= EFHS =g g oA |3
(NO) (PART NO) PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 | TN42260000B3 k=P IDLE SHAFT, REVERSE 1
2 124101-060044 EHj Bearing, Ball (#6004) 2 | #6004 DEL.20220323
3 |22252-000420 - RING, CIRCLIP (® 42) 1 D42
4 | TN42300000A3 k=] REVERSERGEARIDLE 1
5 [TN42310000B4 Zet2) COLLAR 1
6 |22351-060030 Axmalm PIN, SPRING (6-30) 1
7 [24311-000200 oY (PY) O-RING, DYNAMIC (®20) 1 1A P20.0




- 160 -

F03010 Year/Month

20R TM(US)_RANGE 4 MAIN SHIFT DRIVE SHAFT
(ACO1714) 2022-12-15




- 161 -

FO3010 Year/Month
20R TM(US)_RANGE 4 MAIN SHIFT DRIVE SHAFT
(AC01714) 2022-12-15

su| =Eds = = g e B2
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEQC) (REMARK)

1 |22242-000300 =8AHE30 SNAP RING, SHAFT (& 30) 1 |D30

2 |24101-063064 | =H|0{&6306 Bearing, Ball (#6306) 2 | #6306 DEL.20220323

3 | TN42480000A4 HLYEAID BUSH D, GUIDE 2

4 | TN42500000E3 X710 30T REVERSE GEAR 30T 1

5 124161-404527 L|SH|o{ & NEEDLEBEARING 2

6 | TN42690000A9 MEMIAZE RING ASSY , SYNCHRO )

7 | TN42680000A9 £2/0|2 SLEEVE 1

8 | TN42660000A9 Ama SPRING 6

9 | TN42650000B9 oA PIECE 9

9 | TN42650000C9 oA PIECE 9

10 [ TN42670000A3 5= HUB 3

11 [TN42510000E3 HMTI710{32T GEAR, FORWARD 32T 1

12 | NT42790000A4 AL 0| A () SPACER,FRONT 1 | D48X7t

13 | TA00058609B FHEZATE |0 MAIN 4TH DRIVE GEAR 1

14 | NT42800000A4 AL 0| A () SPACER,REAR 1 | D48X7t

15 [NT42770000A3 F+2E 7|03t GEAR3RD,COUNTER 1

16 | NT42760000A3 F+2E 7|0 2Ct GEAR2ND,COUNTER 1

17 |22242-000350 =2 AHE|3g SNAP RING, SHAFT (@ 35) 1 |D35

18 | NT42350000A2 JIRE=X3% COUNTERSHAFTA'SSY 1

19 |22252-000720 THEAMEITD RING, CIRCLIP (® 72) 1 D72




- 162 -

F03020 Year/Month
20R TM(US)_RANGE 4 MAIN SHIFT DRIVEN SHAFT

(ACO01714) 2022-12-15




- 163 -

F03020 Year/Month
20R TM(US)_RANGE 4 MAIN SHIFT DRIVEN SHAFT
(ACO1714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 |NT42730000A3 | =Z(LH)(20) MAIN SHAFT, INNER 1

1 |NT42730000C3 FZ(Lh MAIN SHAFT, INNER 1

2 [NT42010000A4 QL UAY(TC355207) OILSEAL 1 | TC355207

3 |24101-062084 | =t 0{&6208 Bearing, Ball (#6208) 3 |#6208 DEL.20220323

4 [TN42030000A3 27101267 GEARREVERSER26T 1

5 |22242-000450 =g A5 SNAP RING, SHAFT (& 45) 2 | D45

6 [NT42830000A3 FHEQ). 4718 main shaft(outer) 1

6 |NT42830000C3 F= 9| MAIN SHAFT(OUTER) 1

7 |TN42060000A3 HEIZ10129T GEAR,FORWARD 1

8 [24550-020120 E 20|24 DRYBUSH 1 120X12

9 [24413-203007 2 2 4SC203007 Seal, Oil (#20-30-07) 1 |SC203007

10 |22252-000800 THEaAMEIGD RING, CIRCLIP (® 80) 1 1D80

11 |22252-000800 THEAMESLD RING, CIRCLIP (® 80) 2 | D80

12 | TN42090000B4 A BUSH 1

13 | TN42100000B4 QLY AIA BUSHA,GUIDE 1

14 | TAOO0O58610A FHEACHI S 7|0 MAIN 4TH DRIVEN GEAR 1

15 | TN42640000A2 Ha=g RING, SYNCHRO. 4

16 | TN42680000A9 &[0l SLEEVE 1

17 | TN42660000A9 AmE SPRING 6

18 | TN42670000A3 1= HUB 3

19 | TN42650000B9 oA PIECE 9

19 | TN42650000C9 ojx PIECE 9

20 | TN42960000A3 3EH7|0137T 3RDGEAR37T 1

21 | TN42180000B4 QLY ZAIB HUSHB,GUIDE 1

22 | TN42970000A3 2EH710141T GEAR 41T 1

23 | TN42980000A3 157101437 GEAR 1ST.43T 1

24 | TN42210000B4 QLY FAIC BUSHC 1

25 [22292-000350 A RING, CIRCLIP (@ 35) 1

26 |24101-063074 | =H|0{&6307 Bearing, Ball (#6307) 1 |#6307

27 | TA00055279A FEE7|0f oLz MAIN GEAR SHAFT 1




- 164 -

FO3040

20R TM(US)_RANGE 4
(ACO01714)

RANGE SHIFT DRIVE SHAFT

Year/Month

2022-12-15




- 165 -

F03040 Year/Month
20R TM(US)_RANGE 4 RANGE SHIFT DRIVE SHAFT
(ACO1714) 2022-12-15

= HEE4Hs = =3 - H|
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)

1 [22252-000850 { = &l85H RING, CIRCLIP (® 85) 1

2 |24101-062094 =HI0{ 26209 BALL BEARING (#6209) 1 DEL.20220323

3 |TA00054488C FEHSASS SUB SHIFT DRIVE SHAFT 1

4 | TA00054491C e -4 Y| SUB SHIFT 4TH DRIVE GEAR 1

4 |TA00054491D e -4 Y| SUB SHIFT 4TH DRIVE GEAR 1

5 |TA00054667B 2Al3 BUSH 3 1

6 [TA00054494D ZE|E(3-4Lh SLEEVE(3-4) 1

7 [TA00054493B 512 (3-4Eh HUB(3-4) 1

8 [TA00054490D EHE3CET(0 SUB SHIFT 3RD DRIVE GEAR 1

9 [TA00054495B 2Al2 BUSH 2 1

10 | TA0O0054492B Zet COLLOR 1

11 | TA00054489B EHEEE 7|0 SUB SHIFT 2ND DRIVE GEAR 1

12 [22242-000450 =g AHElys SNAP RING, SHAFT (& 45) 1

13 124101-063074 =H| 0 &6307 Bearing, Ball (#6307) 1 DEL.20220323

14 |22252-000800 THEaAMEIZD RING, CIRCLIP (® 80) 1




- 166 -

F03050 Year/Month
20R TM(US)_RANGE 4 RANGE SHIFT DRIVEN SHAFT
(AC01714) 2022-12-15
12
13

~. 16 18
L~ "‘-.,\_11-\1 1? 19 /




- 167 -

FO3050 Year/Month
20R TM(US)_RANGE 4 RANGE SHIFT DRIVEN SHAFT
(ACO1714) 2022-12-15

= 2EEHz =3 =3 =g H|
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (REMARK)

1 |26013-080202 AMEYUSZLEE(+SW)  |Bol Hexa (8-20) 4 | M8XP1.25X20

2 |TN43150000A3 |HO{ZIAH O]~ CASEBEARING 1

3 |TN43110000B4 |Z23HE LOCKNUT 1

4 |TT57020000A4 EHE0[2tM WASHER 1

5 |24101-063064 =H|0{ 26306 Bearing, Ball (#6306) 1 DEL.20220323

6 |TA00054917A Zet COLLOR 1

7 |TA00054528A HEFS7]0] 4WD_DRIVE_GEAR 1

8 |TA00054481A 40O (0 SUB SHIFT 4TH DRIVEN GEAR 1

9 [TA00054484A AT 0| A SPACER 1

10 | TAOOO54480A BHHE3G0O S 7|0 SUB SHIFT 3RD DRIVEN GEAR 1

11 | TA00054483B Zet COLLOR 1

12 | TA00054479D EHE00HOE 7|0 SUB SHIFT 2ND DRIVEN GEAR 1

13 | TA00054482B A BUSH 1

14 | TA00054486D sgle SLEEVE(1-2) 1

15 | TA00054485B &1 (1-2Eh HUB(1-2) 1

16 | TA00054478D 25 EHOE 7|0 SUB SHIFT 1ST DRIVEN GEAR 1

17 | TA00054920B EAl(1Eh BUSH 1 1

18 |TT78020000A3 | Hi0 2INJ307R BEARINGNJ307R 1

19 | TA00054487C 7I2H= COUNTER SHAFT 1




- 168 -

FO4010

20R TM(US)_RANGE 4
(ACO01714)

FRONT WHEEL DRIVE SHAFT

Year/Month

2022-12-15




- 169 -

F04010 Year/Month
20R TM(US)_RANGE 4 FRONT WHEEL DRIVE SHAFT
(ACO1714) 2022-12-15

=4 HEUHD g g T4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |26013-080202 Bolt, Hexa (8-20) 4 [M8XP1.25X20

2 |TN4335000083 CASEOILSEAL 1

3 [24421-254008 TC254008(E810,86-13) Seal, Oil (#25-40-08) 1 | TC25X40X8

4 |24101-062054 = Bearing, Ball (#6205) 1 [#6205UU

5 | TA0O0054530A M 4WD_DRIVEN_GEAR 1

6 |TAOO054914A Zet COLLCR 1

7 |24101-062054 = 0f Bearing, Ball (#6205) 1 |#6205UU DEL.20220323

8 | TA00054915A HES 4WD DRIVE SHAFT 1

9 |TAO0054972A HEE 4WD FORK 1

9 |TA00054972B HEZ3 4WD FORK 1

10 | TAOOO54916A HEZIH 4WD FORK SHAFT 1

11 {24311-000110 O-2l 495-11 O-RING, DYNAMIC (®11) 1 (P11

12 | TN43360000A4 O-3(Gd) O-RING 1 [45G

13 [24190-100001 Z5/16 Ball, Steel (5/16) 1 15/16"

14 | TAOO048409A z3 Az=E SPRING, FORK 1

14 | TA00048409B z3 A= SPRING, FORK 1




- 170 -

F04030 Year/Month

20R TM(US)_RANGE 4 FRONT WHEEL DRIVE IDLE SHAFT
(ACO1714) 2022-12-15




- 171 -

FO4030 Year/Month
20R TM(US)_RANGE 4 FRONT WHEEL DRIVE IDLE SHAFT
(ACO1714) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
TA00054905A HEOIO|EH 4WD IDLE SHAFT
TN43270000A4 APAEQLN THRUSTWASHER D36XT3.5
24161-202825 LEH & NEEDLE BEARIN (#20-28-25)

HEOr0|S719

IDLE GEAR, 4WD

TA00054627A

LEHO[0|=5)

COLLOR(IDLE SHAFT)

TA00054653A

=
CHEOIEE

BOLT

1
2
3
4 |TA00054529B
5
6
7

23414-100000

429,A202322,1{Z10

PLAIN WASHER (D10)

_Aialiaiaialala

M10




- 172 -

F0>020 Year/Month
20R TM(US)_RANGE 4 REAR DIFFERNTIAL

(ACO01714) 2022-12-15

40 40 23 ! i




- 173 -

FO05020 Year/Month
20R TM(US)_RANGE 4 REAR DIFFERNTIAL
(AC01714) 2022-12-15

sd| 2EWD =R =R +a| 4 i
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 | TA000544878 7IRH= COUNTER SHAFT 1

1 | TA00054487C 7IRHE COUNTER SHAFT 1

2 | TN49520000D2 EMY RINGGEAR 1

3 | TN49030000E2 K= 0o|A CASE,DIFFERENTIAL 1

4 | TT78020000A3 Hl o 2 NJ307R BEARINGNJ307R 1 |NJ307R DEL.20220323

5 |22312-060360 Ham PIN, DOWEL (6-36) 1 |D6X36

6 |22351-060032 Az PIN, SPRING (6-32) 1 |D6X32

7 | TF64080000A4 oLtz PINIONSHAFT 1

8 | TF64090000A4 EE BOLT 6 |M10X1.25X25

8 | TF64090000B4 EE BOLT 6

9 |TF64100000B3 XSl el PINION 2

10 | TF64110000A4 | I|L|Q12tO|LS PINIONLINER 2 [T10

11 | TF64120000A3 XS AHO|=7|0{(A) DIFF.SIDEGEAR(A) 1

12 | TF64130000A3 XS AFO| E7]0{(B) DIFF.SIDEGEAR(B) 1

13 | TF64140000B4 | AFO|=7]0{2t0| SIDEGEARLINER 2

14 |22252-000800 THEAMEG0 RING, CIRCLIP (® 80) 1 (D80

15 | TA00032603B otold 7|0(=h FINAL PINION(L) 1

15 | TA00032603D otold 7|0{(=h FINAL PINION(L) 1

15 | TA00032603C otold 7|0{(=h FINAL PINION(L) 1

15 | TAO0032603E oto| g mfL| A (xh FINAL PINION(L) 1

16 | TA00032596C oto| g mlL| () FINAL PINION(R) 1

16 | TA00032596B oto| g mlL| () FINAL PINION(R) 1

16 |TA00032596D oto| g mlL| () FINAL PINION(R) 1

16 |TA00032596E oto| g mlL| () FINAL PINION(R) 1

17 |24101-062114 =H 016211 Bearing, Ball (#6211) 1 |#6211

18 |TF64190000A4 | H| 0] 26308HL1 ooy oA 2 |NJ307R DEL.20220323
19 |22242-000500 =gAalgy SNAP RING, SHAFT (@50) 1 |D50

20 |126013-080202 AMERFZEE(+SW)  |Bolt, Hexa (8-20) 4 |M8XP1.25X20

21 |TF64250000B3 QEZEAZAE THRUST, DIFF-LOCK ASSY 1

22 |22252-000900 THEaAMEIQQ RING, CIRCLIP (® 90) 2 D90

23 [24101-060104 =H|0{26010 Bearing, Ball (#6010) 1 |#6010

24 | 22242-000400 =g AHElg SNAP RING, SHAFT (@ 40) 2 | D40

25 |TN4955000082 | 7H2|0f CARRIOR 1

26 |TN49590000A4 | 2|E{|0|L RETAINER 1

27 | TZ49560000A4 & A(0.5) SHIMA 3

28 | TZ49570000A4 +B(0.3) SHIMB 3

29 | TZ49580000A4 SIa(0A)) SHIMC 2

30 |22351-080032 Az PIN, SPRING (8-32) 2 |D8X32

31 124311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 [P16

32 | TB32360000A4 2|EolY RETAINER 2 | T4.5X25X50

33 | TN49380000A4 kM WASHER 1 |T4.2X30X30

34 126013-080202 QAMERFZEE(+SW)  |Bolt, Hexa (8-20) 10 | M8XP1.25X20

35 [TN49400000B2 A== FORKDIFFERENTIALLOCK 1

36 | TN49410000B3 za= SHAFT,DIFFLOCKFORK 1

36 | TN49410000C3 zi= FORK SHAFT 1




- 174 -

FO5020 Year/Month
20R TM(US)_RANGE 4 REAR DIFFERNTIAL

(ACO1714) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
37 | TN49430000A4 Axmgl SPRING 1 [D4.0
38 |22351-080040 A I EEI8X40 PIN, SPRING (8-40) 1 | D8X40 DEL.20221012
39 |22351-050040 A I EEI5X40 PIN, SPRING (5-04) 1 | D5X40 DEL.20221012
40 | TA00001510B A& ZH(HST20S) PEDAL, DIFF.LOCK 1
41 122121-140000 HetM WASHER, PLAIN (@ 14) 1 [M14
42 |24421-152507 2 UATC152507 Seal, Oil (#15-25-07) 1 [TC15X25X7
43 [TTB1300000B4 g8 AxEl SPRING,RETURN 1
44 | TA00061268A SR BN RING GEAR ASSY 1

2

45 | TA00044074A

A1 O] A (50X40X3T)

SPACER (50x40x3T)




- 175 -

F06030 Year/Month

20R TM(US)_RANGE 4 BRAKE
(ACO01714) 2022-12-15




- 176 -

FO06030 Year/Month
20R TM(US)_RANGE 4 BRAKE
(ACO1714) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 |TN50030000A4 |3 SHAFT 2 |D20x84
2 [TA00033823B Op &t PLATE. FRICTION )
3 |TN50050000A2 |Z2|0|E PLATE 8 [T3.2
4 |24190-200001 3 Ball, Steel 12
5 |TN50070000A4 |2A=2 SPRING 6 |D23
6 |24311-000210 361,A22,0-RING1AP-21.0 O-RING, DYNAMIC (®21) 2 |P21
7 |TN5010000083 | E2{0|=2 74 CAP 2
8 |TA00046783A HE2 0| EZh CAM PLATE L 1
9 [TA00046784A HEZOIE(R) CAM PLATE R 1
10 |TA00046785A 20|27 H(xh COVER L,BRAKE 1
11 | TA00046786A E20|2AHH () COVER R, BRAKE 1
12 |24421-253505 Q2 AATC253505 Seal, Ol (#25-35-05) 2
13 | TA00036336A Bjo|3zH BRAKE LEVER 2
14 22217-160000 AT WASHER, SPRING (® 16) 2 |M16
15 |26736-160002 E4NUT HEXNUT 2 |M16XP1.5
16 [26013-100502 FAMEESUEE BOLT,W/SW 2 |M10X1.5X50
17 |TT70090000A4 | 2A| BUSH 1 |17X20X12
18 |TN50250000B3 |HH &K HIZ=H SHAFTHOLDER 1
18 |TN50250000C3 |HHZHHI=H SHAFTHOLDER 1
19 [26013-100402 QMBI RZIEE Bolt, Hexa (10-40) 10




- 177 -

FO6031

20R TM(US)_RANGE 4
(ACO01714)

SUPPORT, BRAKE

Year/Month

2022-12-15




- 178 -

FO6031 Year/Month
20R TM(US)_RANGE 4 SUPPORT' BRAKE
(ACO1714) 2022-12-15
sl EREHS E 3 z 3 +z| 7Y Ikl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 |TAO0035983A Hyjo|a MEZEEA BRAKE SUPPORT B 1
2 122137-080000 QtAM8 WASHER, PLAIN (& 08) 3 |M8
3 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 3 |M8
4 126116-080252 = E7T(8X25) BOLT7T(8X25) 3 |M8X1.25X25
5 |TA00035988B Hejolm & BRAKE ARM 1
5 |TA00035988C Hejolm & BRAKE ARM 1
6 | TB26240000A4 Al BUSH 2 |32X38X25
7 |TAO00035977B Hyo|la MEZE A BRAKE SUPPORT ASSY 1
8 | TA00035985B 20|12 5 A BRAKE SHAFT A 1
8 | TA00035985C 20|12 5 A BRAKE SHAFT A 1
8 |TA00035985D 20|12 5 A BRAKE SHAFT A 1
9 | TAO0035965A Hyo|3R2E BRAKE ROD 1
9 | TA00035965B Hyo|3R2E BRAKE ROD 1
10 [22351-080050 Azglyl PIN, SPRING (8-50) 1
11 |22351-050050 2z PIN, SPRING (5-05) 1 DEL.20221012
12 |26013-100402 AMZTESIUEE Bolt, Hexa (10-40) 2
13 |22417-200300 gl PIN,, COTTER (2-30) 2 |D2.0X30
14 | TA00034254B K| X|CH Z=BHR) SUPPORT ASS'Y (R) 1
14 | TA00034254C XIXICH Z=2HR) SUPPORT ASS'Y (R) 1
15 [26106-100202 SLAEUHXEE HEX BOLT, (10-20) 2 |M10XP1.5X20
16 |24321-000850 02 (G85) ORING(G85) 1 |G85
17 |22137-100000 M 10 WASHER, PLAIN (@ 10) 2 |M10
18 [FEBO150000C 2HE 1Y 2mgl SPRING 1 |D1.8
18 [FEBO150000B 2HE 1 2mgl SPRING 1 |D1.8
19 |24764-020000 dg|AaLE GREASENIPPLE 1 [PT1/8




- 179 -

FO7000 Year/Month
20R TM(US)_RANGE 4 GEAR,IND PTO SPEED CHANGE

(ACO01714) 2022-12-15




- 180 -

FO7000 Year/Month
20R TM(US)_RANGE 4 GEAR,IND PTO SPEED CHANGE
(AC01714) 2022-12-15

wd|  REWS Zqy Z g % 4 ) 1
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [TN45200000A4 &OE JOINT 1

2 |Tz45220000C3 PTOYZAZ= SHAFT, PTO CONNECTION 1

3 |24161-182417 LIEH O Bearing, Neddle (#18-24-17) 1 [KT182417

4 | NT45480000A3 PTOHEH PTO COUPLING 1

5 |22242-000350 =2 AHE|3g SNAP RING, SHAFT (@ 35) 5 D35

6 |22252-000720 THEAHET2 RING, CIRCLIP (® 72) 2 D72

7 |24101-062074 =H 0 d6207 BALL BEARING (#6207) 1 | #6207

8 [TA00026514D PTOS K| PTO CLUTCH PACK 1

9 |NT45920000A2 PTOHES SHAFT, PTO SHIFT 1

10 |24101-063064 =H| 0] 26306 Bearing, Ball (#6306) 1 |#6306

11 [ TN45520000A4 Zet COLLAR 1

12 |22242-000300 =gAHEl3p SNAP RING, SHAFT (@ 30) 1 D30

13 | TT64070000B4 Algd SEAL RING 2 |26X30X3

14 | TT64080000A4 HE=LEAF M7X1 RETAININGSCREWM7X1 1 [M7XP1.0

15 |24101-063074 =H|0{ 26307 Bearing, Ball (#6307) 2 | #6307

16 [NT45670000B4 A AEQIM THRUST WASHER 1 13.0T

17 [NT45680000B4 A1 0| A SPACER 1 | D45XT2.6

18 [ NT45440000B4 Zet COLLAR 1

19 [TAO0033210A LISRAID NEEDLE BUSH D 2

20 | TAOO033211A PTO7|0{46T GEAR 46T, PTO 1

21 | TZ45100000A3 PTOSIE HUB,P.T.O 2

22 | TZ45110000B4 PTOSZ|E SLEEVE,P.T.O 2

23 | TAOO033209A LIO|E5%AlB NEEDLE BUSH B 1

24 | TAOO033212A PTO7|0{49T GEAR 49T, PTO 1

25 | TZ45140000A4 Zet COLLAR 1

26 | TN45120000A4 A WASHER 1 | T3.0X60X60
27 |NT45130000B3 PTOZH shaft, PTO 1

28 | TT62040000A3 PTO 24 QLF35X60X19 PTO OIL SEAL QLF35X60X19 1 |35X60X19

29 |NT45640000A4 |HIO{&FHH Bearing Cover 1

30 |26013-060162 QAMERFZEE(+SW)  |Bolt, Hexa (6-16) 3 |M6XP1.0X16
31 [TCA8130000A4 =Ry SIGHTGLASS -> NT45690000A4 1

32 |26013-100252 QAN ZEUFZLEZ E(+SW) | SCREW, CAPTIVE WASHER CAP 3 [M10X1.50X02
33 [26013-100352 sE Bolt, Hexa (10-35) 4

34 126013-060162 AMERFZEE(+SW)  |Bolt, Hexa (6-16) 3 |M6XP1.0X16
35 | TAOOO46868A PTOS 7 H COVER, PTO 1

36 |26013-080202 IMEERZLEE Bolt, Hexa (8-20) 2 |M8XP1.25X20
37 |26013-080302 SMAESZLEE HEX BOLT W/WASHER 2 | M8XP1.25X30
38 |NT45620000A3 Aol SEAL CASE 1

39 |24341-000700 02 (70-S) O-RING, FIX (®70) 1 |1AS70.0

40 [23871-010000 HolmZz{1 PLUG 1 [PT1/8

41 [TAO0062857A PTOHH COVER, PTO 1

41 [TA00062857B PTOHH COVER, PTO 1

42 |NT45980000A4 |E2{0|3 %0 BRAKE HOLDER 1

43 [26013-080252 AMERFZEE(+SW)  |Bolt, Hexa (8-25) 2 |M8XP1.25X25
44 [NT45510000B1 PTOZSISH HOUSING, PTO SHAFT 1




- 181 -

FO7000 Year/Month
20R TM(US)_RANGE 4 GEAR,IND PTO SPEED CHANGE

(ACO1714) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm) (SPEQC) (REMARK)
45 |NT45720000B4 EY0|E PLATE 1 (3.2T




- 182 -

..hl5
c |
o | «~
= | =
S |
S| o
> | N
T
LL
<
I
(V]
LLl
=
o
()
O
T
(a1
<
(NH)
2
S Ot
7%0
o =V
w ><
T
o
o
(q\]




- 183 -

FO7030 Year/Month
20R TM(US)_RANGE 4 PTO DRIVE SHAFT
(ACO1714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 [TN45200000A4 ZE JOINT 1

2 |Tz45220000C3 PTOYZAZ= SHAFT, PTO CONNECTION 1

3 |24161-182417 LISHO & Bearing, Neddle (#18-24-17) 1 |KT182417

4 [NT45480000A3 PTOAHEH PTO COUPLING 1

5 |22242-000350 =2 AHE|3g SNAP RING, SHAFT (@ 35) 2 |D35

6 |22252-000720 THEAHET2 RING, CIRCLIP (® 72) 2 D72

7 124101-062074 =H{0{ 26207 BALL BEARING (#6207) 1 | #6207 DEL.20220323

8 [TA00026514D PTOS K| PTO CLUTCH PACK 1

9 |NT45920000A2 PTORE S SHAFT, PTO SHIFT 1

10 [24101-063064 | =H0{ 26306 Bearing, Ball (#6306) 1 #6306 DEL.20220323

11 | TN45520000A4 Zet COLLAR 1

12 |22242-000300 =gAHEl3p SNAP RING, SHAFT (@ 30) 1 D30

13 [TT64070000B4 N SEAL RING 2 [26X30X3

14 | TT64080000A4 HE=LEAF M7X1 RETAININGSCREWM7X1 1 [M7XP1.0

15 |NT45980000A4 | E2{|0|=2 %0 BRAKE HOLDER 1

16 [26013-080252 QIMEEFZEE(+SW) | Bolt Hexa (8-25) 2 |M8XP1.25X25




- 184 -

= LN
= —
c l
(@] [q\]
= T
= o
SRS
> N

Ll

>

—

<

>

@)

T

(a T

FO7050
20R TM(US)_RANGE 4
(ACO1714)




- 185 -

FO7050

Year/Month
20R TM(US)_RANGE 4 PTO VALVE
(AC01714) 2022-12-15

wd|  HEHD Zq Eg % B ) 1
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEQC) (REMARK)

1 | TA00047915A PTOLLIO|Z (2 C) HIGH PRESSER PIPE 1

2 |TA00047913A PTOMIO|Z(2Eh LOW PRESSER PIPE 1

3 |NTA2030000A4 Ioto| T X| X| ZH(Sh Pipe Support(lower) 1

4 |NTA2040000A4 | ItO|ZX|X| (4 Pipe Support(upper) 1

5 |NTA2100000C2 pPTOE PTO V/V 1

6 |26106-080852 327,ALL Z M X| 2 E8X85 SCREW,HEXFLANGEHEADCAP 3 | M8X1.25X85

7 | TTA3880000B4 714l E{PF3/8 CONNECT PF3/8 3 |PF3/8

8 |24311-000140 441,ALLO-RINGP-14 O-RING, DYNAMIC (®14) 3 (P14

9 |CEE4050000A4 | X}2|FAtAE3/8 ELBOW (3/8) 1

9 |CEE4050000B4 | XI2|FAtAE3/8 ELBOW(3/8) 1

10 [26013-080252 QAMERFZEE(+SW)  |Bolt, Hexa (8-25) 1 |M8XP1.25X25

11 | TAOO067578A S L2(PF3/8-1/4) UNION 1

12 |26013-080452 QAN ZEUFZHEZ E(+SW) | SCREW,CAPTIVEWASHERCAP 1 |M8XP1.25X45

13 [26013-080252 AMERFZEE(+SW)  |Bolt, Hexa (8-25) 2 |M8XP1.25X25

14 [ TA00047086C WEEEXRD BLOCK ASSY 1

15 {24311-000120 O-2 495-12 O-RING, DYNAMIC (®12) 4 P12

16 [ NTA1130000A 1=l PLUG 2




- 186 -

F07070 Year/Month

20R TM(US)_RANGE 4 PTO SHAFT
(ACOT714) 2022-12-15




- 187 -

FO7070 Year/Month
20R TM(US)_RANGE 4 PTO SHAFT
(AC01714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
1 |24101-063074 =H|0{d6307 Bearing, Ball (#6307) 2 #6307 DEL.20220323

2 |NT45670000B4 A AEQIN THRUST WASHER 1 13.0T

3 |NT45680000B4 A1 0| A SPACER 1 | D45XT2.6

4 | NT45440000B4 Zet COLLAR 1

4 | NT45440000C4 Zet COLLAR 1

5 |TA00033210A LIS2AID NEEDLE BUSH D 2

6 |TA00033211B PTO7|0{46T GEAR 46T, PTO 1

6 |TA00033211C PTO7|0{46T GEAR 46T, PTO 1

7 | TZ45100000A3 PTOS{E HUB,P.T.O 2

7 | TZ45100000B3 PTOSIE HUB,P.T.O 2

8 |TZ45110000C4 PTOSZ|E SLEEVE,P.T.O 2

9 | TA00033209A LIO|E%AlB NEEDLE BUSH B 1

10 [TA00033212B PTO7|0{49T GEAR 49T, PTO 1

10 [TA00033212C PTO7|0{49T GEAR 49T, PTO 1

11 [ TZ45140000A4 Zet COLLAR 1

11 [TZ45140000B4 Zet COLLAR 1 |5T

12 | TN45120000A4 A WASHER 1 | T3.0X60X60

13 [TT62040000A3 PTO 224 QLF35X60X19 PTO OIL SEAL QLF35X60X19 1 [35X60X19

14 |22242-000350 HEAHE35 SNAP RING, SHAFT (& 35) 2 |D35

15 [NT45130000B3 PTOZH shaft, PTO 1




- 188 -

FO08022

20R TM(US)_RANGE 4
(ACO01714)

RANGE SHIFT FORK

Year/Month

2022-12-15




- 189 -

F08022 Year/Month
20R TM(US)_RANGE 4 RANGE SHIFT FORK
(AC01714) 2022-12-15
e HEWS z g 24 ~z| A M
(NO)|  (PART NO) (PART NAME) (PART NAME) @Qm (SPEQC) (REMARK)
1 |22351-060025 SPRINGPIN6X25 PIN, SPRING (6-25) 4 [D6x25
2 |TAO0054497A EF(3-45h FORK(3-4) 1
3 | TA00054499B HE I (3-4Lh FORK SHAFT(3-4) 1
4 |TA000595438B A ZEHEA(C-D) SHIFTER BOSS (C-D) 1
5 |TA00054498B ZA(1-2Eh FORK SHAFT(1-2) 1
6 |TA00059544B A|ZEHEA(A-B) SHIFTER BOSS (A-B) 1
7 | TAOO054496A EH(1-2Eh FORK(1-2) 1




- 190 -

F10010 Year/Month

20R TM(US)_RANGE 4 CASE, HYD CYLINDER
(ACO1714) 2022-12-15




- 191 -

F10010 Year/Month
20R TM(US)_RANGE 4 CASE, HYD CYLINDER
(ACO1714) 2022-12-15

sl EREHS E 3 z 3 ~z| @ Ikl
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |TA00033085) SYUMIEHA O|A HYD CYLINDER CASE 1

3 |22312-100180 o PIN, DOWEL (10-18) 1 |D10X18

4 |26013-120352 IMZESZLEE( ) | SCREW,CAPTIVEWASHERCAP 5 |M12XP1.75X0

5 | TAO0060049A Ea ESEER A BRACKET ASSY 1

5 | TA000600498B Ea PSEER A SWITCH BRACKET 1

6 |22217-120000 ATEQIM WASHER, SPRING (® 12) 5 |M12

7 126716-120002 295ALLSZHE HEXA NUT295 5 |M12X1.75

8 |22312-100200 o PIN, DOWEL (10-20) 2 |D10X20

9 [TA00033096H SYMEH HY COVER, HYD CYLINDER 1

10 [26013-100452 AMEEHSUHEE HEX BOLT W/WASHER 6 |M10X1.5X45

11 [TA0O0045690B Eaxg PLUG ASS'Y 5

12 | TAOO045685A ==l PLUG 5

13 {24311-000080 O-2 495-8 O-RING, DYNAMIC (®8) 5 |P8

14 [ TA00033098C SotydHe VALVE, CONTROL 1

15 |26013-080452 QAN ZTEUFZLE E(+SW) | SCREW,CAPTIVEWASHERCAP 2 | M8XP1.25X45

16 |[24315-000160 2580% O-RING 2

17 | TAO0060775A SofH| A CLEVIS 1

18 [26711-080002 FLUHE NUT 2 |M8XP1.25

19 [ TAOO033126A =1 ROLLER 1

20 |22272-000060 SNAP RING RING, CIRCLIP (® 06) 1 |D6

21 126216-120352 HEBEEE STEELBOLT 5 |M12X1.75

22 |24311-000120 O-2 495-12 O-RING, DYNAMIC (®12) 1 |P12

23 | TAOO060360A 7l0|E EE BOLT, GUIDE 1

24 126716-080002 FZ4HE NUT,HEX (D8) 1 |M8xP1.25

25 127260-400000 HEH SEALING CAP 1

26 |22252-000400 A2 E40 RING, CIRCLIP (® 40) 1 D40

27 126106-060202 SLEUHXZE( HEXFLANGEBOLT 1 | M6X1.0X20

28 |HA00001435A 2 ZEMMED LIFT SENSOR 1

29 |26106-080402 451 ALLEHX|EE SCREW,HEXFLANGEHEADCAP 1




- 192 -

F10020 Year/Month
20R TM(US)_RANGE 4 LIFT ARM
(ACOT714) 2022-12-15
£
24 &
0. 45
18
. 19
26 N '
27 7 > ;
) i L @ 20 P / 7,
sy & ®
" ®, . 9
S
& NE () 20
@3> 0.

11
10




- 193 -

F10020 Year/Month
20R TM(US)_RANGE 4 LIFT ARM
(ACO1714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 [TA00046960B A 2l Z&2HID90) CYLINDER 1

2 | TAOOO46958A o-d O RING 2

3 | TAOO046957A ELR BACKUP-RING 2

6 | TAOOO46959A I| A E(0D90) PISTON 1

7 | TAOO033094A OAEZE ROD, PISTON 1

8 |22351-080050 Axmglhl PIN, SPRING (8-50) 1

9 |34311-000140 o-d O-RING 1

10 |26156-120552 SLAEENSE) HEXAGON HEAD BOLT 3

11 [ TAOO045690A Eaxg PLUG ASS'Y 1

11 [TA0O0045690B Eaxg PLUG ASS'Y 1

12 | TAOO035651A LR RING 1

13 [24321-000500 o (GY) O-RING (D50) 1 | G50

14 | TAOO035650A E A[(D55%40) BUSH 1

15 | TAO0033089C CZEEI= SHAFT, LIFT LINK 1

16 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 1 |M8XP1.25X16

17 | TAOO033095A E0|E PLATE 1

18 [TA00033093B EZEd™S CRANK, LIFT 1

19 [TA00040302B g ZEQ LIFT ARM 2

20 |HAO00001435A EZEMAMETR) = LIFT SENSOR 1

23 |26106-100202 | SLAEUXZE HEX BOLT, (10-20) 1 |M10XP1.5X20

24 |22242-000450 =g AEIYS SNAP RING, SHAFT (& 45) 2 | D45

25 | TAOO035675A 2L=E4M12) BONDED SEAL 3

26 | TAOOO33100A ELp RING, BACK UP 1

27 |24321-000450 oz(Gd) O-RING, DYNAMIC (#45) 1 |G45

28 | TAOOO33099A Al BUSH 1




- 194 -

F10030

20R TM(US)_RANGE 4
(ACO01714)

SAFTY VALVE

Year/Month

2022-12-15




- 195 -

F10030 Year/Month
20R TM(US) RANGE 4 SAFTY VALVE
(ACO1714) 2022-12-15
= HEHS =3 Sh H| 21
(NO) (PART NO) (PART NAME) (REMARK)
1 |TAOO0036187A ot e SAFETY VALVE 1
1 |TA00036187B ObMui = SAFETY VALVE ASS'Y 1
2 | TA00036419A I™HE NUT 1
3 | TA00036418A I¥EE BOLT 1
4 [24315-000100 oz (Pyd) O-RING 1
5 |TA00036392A =2 BODY, SAFETY VALVE 1
6 |24315-000180 oz (Pyd) O-RING(PTYPE) 1
7 |TA00036420A Axmg SPRING 1
8 |TA00036417A =710|1= BALL GUIDE 1
9 124190-100001 Z75/16 Ball, Steel (5/16) 1
10 [24315-000125 25808 O-RING(P-TYPE) 1
11 [TAOO061847A LR BACKUP RING 1




- 196 -

< LN
< 3
o oV
> 0
> o
g | S
> ~
Ll
=>
—
<C
>
o
@)
T
(Vp)]

F10040
20R TM(US)_RANGE 4
(ACO1714)




- 197 -

24311-000140

O-RING, DYNAMIC (914)

TA00034091B SPRING, LOCKING VALVE
TA00036537A RING, BACK UP
TTA9040000B4 KNOB
TTA9040000D4 KNOB
26716-100002 Nut, Hexa (®10)

F10040 Year/Month
20R TM(US)_RANGE 4 STOP VALVE
(ACO1714) 2022-12-15

=4 HEUHD Z 9 E g + H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) (REMARK)

1 |TA000338878B SIS X MEH Xoh FLOW REGULATOR ASSY 1

1 | TA00033887C SIS X MEH XBH FLOW REGULATOR ASSY 1

2 | TA00033889B SIS xHEAIR SCREW 1

2 | TA00033889C SIS xHEAIR SCREW 1

3 124315-000060 2580% O RING 1

4 | TAOO033888A HE NUT 1

4 | TA00033888B HE NUT 1

5 [24311-000100 O-&1AP10.0 O-RING, DYNAMIC (®10) 1

6 | TA00033890B SHEST ZEHUE FH BODY 1

6 | TA00033890C SHEST ZEUE FH BODY 1

7 124190-140001 a4 STEEL BALL 1

8 1

9 1

10 1

11 1

11 1

12 1




- 198 -

Year/Month

2022-12-15

DRAFT/POSITION CONTROL LEVER

F10061
20R TM(US)_RANGE 4
(ACO1714)




- 199 -

F10061 Year/Month
20R TM(US)_RANGE 4 DRAFT/POSITION CONTROL LEVER
(ACO1714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 [TTB4180000A SS=E CONNECTOR 2

2 | TAD0036405A 2L EHA(M20) BONDED SEAL 4

3 |TA00034085C | S oh MOUNTING SUPPORT 1

4 [TAO00033964A Hezl BRACKET 1

6 |TA00033978A =E BOLT 2

6 | TA00033978B =E BOLT 2

7 | TAO0033965A L A BRACKET A 3

8 |TA00033155A Op &t FRICTION PLATE 1

9 |TA00033156B 7AQ1H| O | EH & LEVER ARM, DRAFT 1

10 [TAO0033966A Z0lE A PLATE A 3

11 | TAOO034016A P &t =%t LEVER, P-CONTROL 1

11 | TAOOO67536A P &t =%t LEVER, P-CONTROL 1

12 [TAO0033901A AmE SPRING 1

12 [TA00033901B AmE SPRING 1

13 [26716-080002 FAHE NUT,HEX (D8) 4 |M8xP1.25




- 200 -

..erD
c |
o | «~
= | =
S |
S| S
> | N
o
Ll
>
L
—
—
O
o
T
zZ
O
)
—
LL
<
I
(Va)
<
[N}
S
O <5
~N o
o Ak
0%0
- =V
L =<
T
o
o
(q\]

POSITION




- 201 -

F10070 Year/Month
20R TM(US)_RANGE 4 SHAFT, CONTROL LEVER
(AC01714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 [TA00033128B = SHAFT 1

2 | TA00033127B = SHAFT 1

2 | TA00033127C = SHAFT 1

3 |24550-012100 E 20| & A| BUSH 2

4 [22272-000060 SNAP RING RING, CIRCLIP (® 06) 7 |D6

5 | TA00033119A 49 Mo E0|E CONTROL PLATE, DRAFT 1

6 [22242-000180 =gAthalg SNAP RING, SHAFT (@ 18) 1 |D18

7 |TA00033121B oA g 3=x3t LINK ASSY, CONNECTING 1

8 |TAO00033120A 21X Mo EY0|E CONTROL PLATE, POSITION 1

9 |22242-000120 =gAtEl SNAP RING, SHAFT (® 12) 1 |D12(Z8)

10 [ TAOO033126A =1 ROLLER 2

11 [TAO0033117B g3 =gt LINK ASSY B 2

12 [ TA00033902C Fayeg=| SPRING 1

12 | TA00033902D Fayeg=| SPRING 1

13 | TA00033111B Aol=E Mo 23 CONTROL LINK. DRAFT LOAD 1

14 [TA00033108B 3 ETHIN) LINK ASSY (IN) 1

15 | TAO0033106B IpNT ==l = ] FEED BACK LINK, POSTION 1

16 |22272-000090 EEAHE RING, CIRCLIP (@ 09) 1 D9

17 [TA00033102B cIZEaYIZET LINK, LIFT CRANK 1

18 | TAO0033101A ojEeg 35 LINK PIN, FEEDBACK 1

19 [22217-080000 AZEQIM8 WASHER, SPRING (® 08) 1 M8

20 124311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 |P16

21 124311-240100 O-3d((PY) SEAL, O-RING 1 |P10

22 | TA00033114C EZX|4 83 LINK, POSITION 1




- 202 -

Year/Month

2022-12-15

BRACKET, TOP LINK

F10100
20R TM(US)_RANGE 4
(ACO1714)




- 203 -

F10100 Year/Month
20R TM(US)_RANGE 4 BRACKET, TOP LINK

(AC01714) 2022-12-15
=4 HEUHD g + H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @Qm (REMARK)

26013-120352

SCREW,CAPTIVEWASHERCAP

M12XP1.75X0

TA00034323A

BRACKET ASS'Y, TOP LINK

24311-000140 441,ALL,

O-RING, DYNAMIC (914)

BODY

22351-040020

PIN, SPRING (4X20)

TA000331478B

-

LINK ASSY (OUT)

1
2
3
4 [NTA1130100A9
5
6
6

TA00033147C

OM:om: |>:of

[ATER TR | s
i b ol
oti got:rHE

LINK ASSY (OUT)

aiaiaiaiaiaioy




- 204 -

F10120 Year/Month

20R TM(US)_RANGE 4 REAR SCV
L7 2022-12-15




- 205 -

w
—_

TA00035078A

90k A (PF3/8-1/2)

ELBOW

F10120 Year/Month
20R TM(US)_RANGE 4 REAR SCV
(ACO1714) 2022-12-15

=4 HEUHD Z 9 E g + H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 |VD05460000A4 |&E0|(8) LEVER(BLACK) 2

2 |TA00034047C g A Zg LEVER A ASS'Y 1

2 |TA000340478 g A Ze LEVER A ASS'Y 1

3 |TA000340498 gb B =9 LEVER B ASS'Y 1

3 | TA00034049C gb B =9 LEVER B ASS'Y 1

4 126106-080162 = WX =S E8X16 SCREW,HEXFLANGEHEADCAP 6 |M8XP1.25X16

5 |22272-000120 ERARE2 RING, CIRCLIP (® 12) 3 |D12

6 [TA00034042D =xg SHAFT ASS'Y 1

6 |TA00034042C =xg SHAFT ASS'Y 1

6 [TA00034042B =g SHAFT ASS'Y 1

7 |24550-016200 E2}0| & Al16X20 DRY BUSH 16X20 4

8 | TA00036430B HA A XS PTO 3 BOSS B ASS'Y PTO 35D 1

9 | TA00036429B HA B XS PTO 3 BOSS B ASS'Y PTO 35D 1

10 | TA00034062A E20|E PLATE 1

11 | TA00036297C g3 2 &% LINK ASSY 2 1

11 | TA00036297B g3 2 &% LINK ASSY 2 1

12 | TA00034019B darxg LINK 1 ASS'Y 1

13 [22137-080000 QFA8 WASHER, PLAIN (& 08) 4 |M8

14 |22417-200200 o PIN, COTTER (2-20) 4 |D18

15 | TA00036443C = A BRACKET 1

16 [TA00036941B scv 1 Yu =yl =g HOLDING BRACKET, SCV LEVER 1

17 | TA00036949B adeatsl BRACKET 1

18 |26106-100162 EHXZEMI10X16 SCREW,HEXFLANGEHEADCAP 2 |M10XP1.5X16
19 [26106-080182 444 ALLEX|EE SCREW,HEXFLANGEHEADCAP 4

20 | TAO0033977B HEE 22|l COVER RELIEF 1

20 | TA00033977C HEE 22|l COVER RELIEF 1

21 | TAO0037393A SCV2(D) SCV2(D) 1

22 | TA00028226B SCV 1 SCV 1

22 | TA00028226A SCV 1 REAR SCV 1 1

22 | TA00028226C SCV 1 SCV 1 1

22 | TA00048561B SCV(FLOATING) SCV(FLOATING) 1

22 | TAO0048561A SCV(FLOATING) SCV(FLOATING) 1

22 | TA00048561C SCV(FLOATING) SCV(FLOATING) 1

23 124311-000160 O-3d P16 O-RING, DYNAMIC (®16) 4 |P16

25 | TA00042245C OFR E{(PF1/2) ADAPTER 2

25 | TA0O0042245B OFR4 E{(PF1/2) ADAPTER 2

26 | TA00042242B SCVH ZIO| Z(K3) PIPE, SCV 2

26 | TA00042242D SCVH A Lol = (K3) SCV EXTENSION PIPE(K3) 2

26 | TA00042242C SCVH ZIO| Z(K3) PIPE, SCV 2

27 |FBA31500008B3 ZOIERH1/2" "ARM, JOINT(1/2")" 2

27 | FBA3150000A4 TOIE(1/2Y ARM, JOINT(1/2") -> FBA3150000A3 2

28 124311-000100 O-21AP10.0 O-RING, DYNAMIC (®10) 4 (P10

29 |24311-000160 O-3d P16 O-RING, DYNAMIC (®16) 4 |P16

30 [24311-000140 441,ALLO-RINGP-14 O-RING, DYNAMIC (®14) 1 |P14

1




- 206 -

F10120 REAR Year/Month
20R TM(US)_RANGE 4 SQV

(AC01714) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)
31 | TAO0035078B 05& LB (PF3/8-1/2) ELBOW 1
32 | TA00034089B Hds E8E BOLT 2
33 |22217-100000 AT WASHER, SPRING (® 10) 2 [M10
34 |26716-100002 SZHE Nut, Hexa (®10) 2 [M10XP15
35 |126013-100452 QMR RZIEE HEX BOLT W/WASHER 2 | M10X1.5X45
36 | TA00034058C Scv =gt SCV TOTAL ASS'Y 1
36 | TA00034058B scv =% SCV TOTAL ASS'Y 1




- 207 -

F11020

20R TM(US)_RANGE 4
(ACO01714)

RANGE SHIFT LEVER

Year/Month

2022-12-15




- 208 -

F11020 Year/Month
20R TM(US)_RANGE 4 RANGE SHIFT LEVER
(ACO1714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 [22351-060030 Azglhl PIN, SPRING (6-30) )

2 [TA00061279A <5 Q- X BHA-B) SHIFTING ARM ASSY 1

3 |24550-018150 E 20| & A| DRY BUSH 2

4 |FB67620000A4 PTOZHE A PTO Lever Link 1

5 |TA00054738C H B2 SUB SHIFT LEVER 1

6 |24311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 [P16

7 124550-018200 E 20| £ A DRY BUSH 2 [18X20

8 |TA00054630B A ZE=(A-BEH SHIFTER SHAFT(3-4) 1

9 |TA000612778 &= 5H(C-D) SHIFTING SHAFT 1

10 | TAO0059001A FEEREH RANGE SHAFT HOLDER 1

11 {24550-030300 E 20| & A DRY BUSH 1 |30X30

12 |22242-000300 =gAHal3p SNAP RING, SHAFT (@ 30) 2 D30

13 | TAOO061282A 4(3-4Th ARM(3-4) 1

14 [ TA00054631C (1-2Eh ARM(3-4) 1

14 | TA00054631D (1-2Eh ARM(3-4) 1

15 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 1 |M8XP1.25X16

16 | TAOO054736A AEH STOPPER 1

17 |27260-200000 A7 D20 Cap, Seal (d=20mm) 1

18 | TAOO071201A SEQoFHSE) BOLT 2 DEL.20220406

19 [23414-160000 =g kA WASHER,SEALING 2 |M16

20 | TA00048409B z3 AxE SPRING, FORK 2

21 |24190-100001 Z5/16 Ball, Steel (5/16) 2 |5/16"




- 209 -

Year/Month

2022-12-15

PTO SHIFT GEAR LEVER

F11030
20R TM(US)_RANGE 4
(ACO1714)




- 210 -

F11030 Year/Month
20R TM(US)_RANGE 4 PTO SHIFT GEAR LEVER
(ACO1714) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)

1 [TT71010000B4 H HE ADJUST 1 |82 14

2 |TT71020000B4 HE M10 (ZtLEAL NUT M10 (COUNTERCLOCKWISE) 1 [M10

3 | TA00003044B PTOH£Z2EB PIN 1 |D8Y9

5 126756-100002 IJ¥HE FIXEDNUT 1 |M10XP1.5

6 |22417-250250 tET2.5X25 PIN , COTTER (2-25) 4 |D2.5X25

7 | TZ47140000A4 Zet COLLAR 2

8 | TA00001122C PTOH & 2f| B (HST) LEVER, PTO 1

9 [TA00034059A PTO 2Ct E2jzZl =%t PTO 2ND BRACKET ASS'Y 1

9 [TA00034059B PTO 2CH Ee2jzl =%t PTO 2ND BRACKET ASS'Y 1

10 [ NT47200000C4 PTO EE P.T.O ROD 1 |D89

11 [TT70080000A4 Al BUSH 1 | 17X20X29

12 |122137-100000 TeIM 10 WASHER, PLAIN (® 10) 4 |M10

13 |22272-000150 EdARES RING, CIRCLIP (® 15) 1 |D15

15 [26013-120352 QAN ZEUFZHE E(+SW) | SCREW,CAPTIVEWASHERCAP 2 |M12XP1.75X0

21 124550-017150 E 20| & A BUSH 2




- 211 -

F11080

20R TM(US)_RANGE 4
(ACO01714)

4WD LEVER

Year/Month

2022-12-15

109

e




- 212 -

F11080 Year/Month
20R TM(US)_RANGE 4 4WD LEVER
(ACO1714) 2022-12-15

sl EREHS E 3 = +z| 7Y B3
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [TA00002757E O|Xt 2| AH|O] =gt STAY ASS'Y,SEATRAIL 1

1 | TA00002757F O|X} Y AH|O| =%t STAY ASS'Y, SEAT RAIL 1

2 |TT65120000A4 ZetB COLLARB 3 | T2.3X45X45

3 |TZ44080000A4 |EXN & HEA BOSSCREEPER 1

4 |TT70080000A4 Al BUSH 1 [17X20X29

5 |NT44100000B3 |HMEFS 2 Lever, Front Drive 1 1-

5 |NT44100000C3 |HETFS 2H] FWD LEVER 1 |-

6 [TA00056015A MERSLEHZTT LEVER, FRONT DRIVE 1

7 |22272-000150 ESEAHES RING, CIRCLIP (® 15) 1 1D15

8 |TA00036164B HEFSEERT LEVER ASSY 1

9 |22137-100000 HotM 10 WASHER, PLAIN (® 10) 4 |M10

10 |22417-250250 7}&H2.5X25 PIN,, COTTER (2-25) 4 |D2.5X25

12 | TN44400000B4 CHEO|ZE BOLT 2

13 |23414-080000 320,ALL IS8 WASHER, PLAIN (©8) 2 |M8

14 | TN44380000A4 |HMEF S HETA LEVERASS'YF.DRIVE 1

15 | TT70090000A4 Al BUSH 1 [17X20X12

17 |TN44300000A4 |A|ZHoOIL=0 Holder, Shift Arm 2

18 |24421-173007 LUHTC173007 Seal, Oil (#17-30-07) 2 | TC17X30X7

19 |NT44360000A4 |HMEF S =8B LEVER A'SSYB.FRONTDRIVE 1

20 |22351-080030 Azglyl PIN, SPRING (8-30) 1

21 [26013-080252 QIMEEFZEE(+SW) | Bolt Hexa (8-25) 2 | M8XP1.25X25




- 213 -

< LN
+ —
o |
O (qV]
> 0
e N
g | S
> N
—
LLl
=z
=z
O
o
=
(@) —
N3
o Q
— <
o &
O R
LN
LN




- 214 -

G01020 Year/Month
BONNET
5520R(AC02109) 2022-12-15
= HEEHT = =9 = H| 21
(NO) (PART NO) (PART (PART NAME) (REMARK)

1 |TA00072438A 2 E =g BONNET FRAME ASS'Y 1

2 | TA00042482C THEOA FRONT MASK, MIDDLE 1

2 | TA00042482B ITHEOA FRONT MASK, MIDDLE 1

3 | TA00052249B OTHE GRILL, FRONT MASK 1

3 | TA00052249A THE OA3 O EK GRILL, FRONT MASK 1

4 | TA00042483B Z™HE FRONT MASK, LH 1

5 |TA00042485B Z™HE FRONT MASK, RH 1

6 |TA00042484C THEOAZ OF(ED FRONT MASK GRIL, LH 1

6 |TA00042484B THEOAZ OF(ED FRONT MASK GRIL, LH 1

7 | TA00042486C THEDAT J2(Q) FRONT MASK GRIL, RH 1

7 |TA00042486B DTHEOAT OZ(P) FRONT MASK GRIL, RH 1

8 |HA00001143B NESENR HEAD LAMP(L) 1

8 |HA00001143D NESENR HEAD LAMP(L) 1

8 |HA00001143C NESENR HEAD LAMP(L) 1

8 |HAO00001143E NESENR HEAD LAMP(L) 1

9 |HA00001144C HESETR HEAD LAMP(R) 1

9 |HAO00001144E HESETR HEAD LAMP(R) 1

9 |HA00001144B HESETR HEAD LAMP(R) 1

9 |HA00001144D HESETR HEAD LAMP(R) 1

10 | TAO0072395A FEhzg HOOD(UNDER) ASSY 1

11 | TAOO045591A Ets 2 EgH=h WIRE NETTING ASS'Y(L) 1

11 | TAO0045591B Ets 2 &gH=Eh WIRE NETTING ASS'Y(L) 1

12 | TAOO045592A Els 2 EEHR) WIRE NETTING ASS'Y(R) 1

12 | TA00045592B Els 2 EEHR) WIRE NETTING ASS'Y(R) 1

13 | TA0O0042503C PNPNEER EAES = BRACKET ASSY, SUPPORT 1

13 | TAOO042503E ARl BRACKET ASSY, SUPPORT 1

13 | TA00042503B =g BRACKET ASSY, SUPPORT 1

13 | TA00042503D =g BRACKET ASSY, SUPPORT 1

13 | TAO0042503F =g BRACKET ASSY, SUPPORT 1

14 [ TAO0044134A =y LAMP BRACKET A 2

15 [26367-060002 Nut, Hexa (P6) 21

16 |22587-480124 TAPPING SCREW 20

17 | TAOO001332A INSERT BOLT(M6) 17

17 [TA00001332B 2! INSERT BOLT(M6) 17

18 [ TAO0044136A gz LAMP BRACKET B 2

19 [26106-060162 FU4E HEXFLANGEBOLT 11 |M6XP1.0X16
20 | TA00020285A AEH EMBLEM 1

21 | TA00036482B AEX] SEAL 1

22 | TA00044322A 2HE SEAL, BONNET 2

23 | TA00020835A g gt HEAT INSULATOR, HOOD 1

24 | TA00020834A g gt HEAT INSULATOR, HOOD 1

25 [TTD6440000A4 NI CUSHION, RUBBER 2

26 | TB41290000A4 HHE NUT 2

26 | TB41290000D4 HHE NUT 2

26 | TB41290000B4 HHE NUT 2




- 215 -

G01020 Year/Month
BONNET
5520R(AC02109) 2022-12-15
#4|  HEH® 3 E 3 2| A Bl
(NO)|  (PART NO) (PART NAME) (PART NAME) @m|  (SPEC) (REMARK)

32 | TAO0072764A

_|
_<
<
1]
M|

EMBLEM ASS'Y

27 [26106-080162 EWX =2 EBX16 SCREW,HEXFLANGEHEADCAP 3 [M8XP1.25X16
28 | TAOO055321A HEE A HEADL LAMP SEAL 2
29 | TAO0055322A ZTHE OfA37 Al FRONT MASK, SEAL 1
30 [TAO0071736A AEH(TYM) EMBLEM(TYM) 1
31 [FEO6040000A FAHE 6 NUT 6, PUSH 2 1047
1




- 216 -

G01060

5520R(AC02109)

FIXED BRACKET, BONNET

Year/Month

2022-12-15




- 217 -

G01060 Year/Month
FIXED BRACKET, BONNET
5520R(AC02109) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 | TA00072439A HAxtut xot EXTEMSION COVER ,ASS'Y 1

2 |126106-060142 SLEUHXEE BOLT 2 |M6X1.0X14

3 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 4 |M8XP1.25X16
4 |TA00033052A HSE AEE(ZO47) STRIP 1

5 |TA00023917B aro| gt AEX| SPONGE 1 |T5.0

6 |TZD6890000B4 ofo{22| F& HE BAND, AIR CLEANER 2

6 | TZD6890000A4 ofo{Ee|HFEEE BAND,AIRCLEANERHOLDING 2

7 | TA00025580E 0|0 22| HellZl =FF | BRACKET AIR-CLEANER ASS'Y 1 |-

7A | TA00025580D o0 22| HellZl =FF | BRACKET AIR-CLEANER ASS'Y 1 |-

7 | TA00025580C 0|0 22| HellZl =FF | BRACKET AIR-CLEANER ASS'Y 1 |-

7 [TA00034921D ool A2l 227l =TF  [BRACKET, AIR-CLEANER 1

7 [TA00034921B ool A2l 227l =TF  [BRACKET, AIR-CLEANER 1

8 [26106-060122 |S|LUZUX|ZE HEX BOLT (6-12) 4 |M6XP1.0X12

9 |26367-080002 259, SLA4EUX|HE HEX FLANGE NUT (08) 4 |M8XP1.25

10 [TA00023455B A Al GAS SPRING 2 |NONE

11 [ TA00034874C =Ne EARE - ) BRACKET A 1

11 | TA00034874D =Ne EARE - ) BRACKET A 1

12 [ TA00034873C Bzl =g BRACKET ASS'Y 1

12 | TA00034873D Bzl =3 BRACKET ASS'Y 1

13 [TAO0035176B olZ =gzl BRACKET 1

13 [TAOO035176A oZ =gzl BRACKET 1

14 [26106-080182 444 ALLEHX|EE SCREW,HEXFLANGEHEADCAP )

15 [TA00022981B HHEFEEE BONNET BOLT 2 |M10XP1.5

16 [ TAO0025920A Hezl BRACKET 1

17 |TA00029767D B E XX} =% BONNET SUPPORT ASM 1

17 [ TA00029767C B2 E XX} =% BONNET SUPPORT ASM 1

18 [26106-080402 451 ALLEHX|EE SCREW,HEXFLANGEHEADCAP 4

18 [26106-080202 SLHEHX|EE SQR FLANGE BOLT 4 |M8XP1.25X20
19 [26106-060162 FLUEUX| EE HEXFLANGEBOLT 10 |M6XP1.0X16
20 | TA00025502C E0|E PLATE 1 11.6T

20 | TA00025502B E0|E PLATE 1 11.6T

21 |TA00046742C =y dE2HDynaQ) GRILL FRAME ASSY 1

21 | TA00046742E DT AETHDynaQ) | GRILL FRAME ASS'Y(DYNAQ) 1

22 |26106-100202 | SAEUXZE HEX BOLT, (10-20) 4 |M10XP1.5X20
23 | TAOOO38101A AEE STRIP 1 [A

24 122137-060000 HetM WASHER , PLAIN 1 |M6

25 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 2 |M8XP1.25X16
26 |26106-100202 | SLAEUXZE HEX BOLT, (10-20) 2 |M10XP1.5X20
27 |RR47070000C4  |HH-RIEIX] AT 6 PIN 6, COME-OFF SNAP 1 ID12

28 | TAOOO53140A Bl PNES) LATCH ASSY 1

29 | TA00053544B BHX| =2t LATCH BRACKET 1

29 | TAOOO053544A BHX| =2t LATCH BRACKET 1

30 | TAOOO58562A EE LOAD 1

30 | TA00058562B EE ROD 1




- 218 -

< | wn
e || %
O | «v
= | =
S |
S| S
> |
T
L
4
<
(a'n)]
Ll
>
—
<
T
=z
O
o
L
=
T
0 o
© O
— <
o
O R
LN
LN




- 219 -

G01080 Year/Month
FRONT ALXE BRACKET
5520R(AC02109) 2022-12-15

a¥|  REHD =l = +2| 4 4 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 | TA0O0046585K ZHEMSHZIZ DynaQ |F/A BRACKET ASSY DYNAQ 1

1-1 | TAOO047513F THEWSHAAXHRI|E) F/A BRACKET ASSY 1

1 | TAOO046585N ZHEMHSHZIZ DynaQ |F/A BRACKET ASS'Y_DYNAQ 1

1-1 | TAOO047513H THEWSHAAXRI|E) F/A BRACKET ASS'Y 1

2 |TA000284408 I E S| XL =g BRACKET ASS'Y 1 |-

2 | TA00028440A ZTHE S| X|m =3t Front Hitch Plate Ass'y 1

3 | TT08230000B4 =E BOLT 18 |M12XP1.75X4

4 |TT08220000B4 EIATEIQMN LOCKSPRINGWASHER 18 IM12

4 |TT08220000C4 EIATEIQMN LOCKSPRINGWASHER 16 |M12

5 |TB26060000A4 Z2117.8 PLUGRUBBER 6

6 |FB08090000A4 Z2115 PLUG 4

7 |26106-080252 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 4 |M8XP1.25X25

8 |TA00037418A 2|0 O 2212 ()=t | RADIATOR_BRK 1

8 |TA00037418B 2tC[Of O 2212 ()=t | RADIATOR_BRK 1

9 |TA00037416A 2tC| 0| O Ef 22t (Zh =% | RADIATOR_BRK 1

9 |TA00037416B 2tC| 0| O E{ 22t (Zh =% | RADIATOR BRK 1

10 [HRA1203300A4 |®Z&ln2 RUBEER, VIBRATION PROOF )

11 [26116-160402 =E BOLT 8

12 22217-160000 ATEQIM WASHER, SPRING (® 16) 8 |M16

13 | TA00043292B LZZ20|E PLATE 1

13 | TA00043292C HEZYOIE WINDSHILED PLATE 1

14 |26106-080162 Z WX S E8X16 SCREW,HEXFLANGEHEADCAP 4 |M8XP1.25X16




- 220 -

G01100 Year/Month
PROPELLER SHAFT

5520R(AC02109) 2022-12-15

i\ \.l
H1_Whhum & r g :

ST




- 221 -

G01100 Year/Month
PROPELLER SHAFT
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 [NT15080000B4 HEYR COUPLING(R) 2 |D35
2 |22351-040036 Az SPRING PIN 2 |D4X36
3 | TA00015872B D=daks SHAFT 1 |D25
3 | TA00015872C D=daks SHAFT 1 |D25
4 124321-000550 o-d SEAL,O-RING 1 |1TA G55.0
5 [TC62110100B3 =HH () SHAFT COVER, FRONT 1 [NONE
5 [TC62110100A3 =T COVER SHAFT (FRONT) 1
6 |23010-055000 Sz HOSEBANDS55 1 |D55
7 | TC62020000A4 BHX(EZHH) BOOTS,SHAFT COVER 1
8 |TA00031873A =AY (M) = 2 COVER SHAFT (FRONT) REAR 1 |-
8 |TA00031873B =AY (™) = 2 COVER SHAFT (FRONT) REAR ASS'Y 1 |-
9 |126106-080122 FLUEUXEE Bolt, Hexa (8-12) 1 |M8XP1.25X12
10 [24321-000450 0 (GH) O-RING, DYNAMIC (®45) 1 |G45
11 [22252-000520 CIRCLIP52 RING, CIRCLIP (& 52) 1 |D52(THB)
12 |24104-062054 =H|0{&6205UU BALL BEARING (#6205UU) 1 |#6205UU
13 | TA00042166C HO & =0 BEARING HOLDER 1
13 | TA00042166B HO & =0 BEARING HOLDER 1
14 |24321-000500 o (GYd) O-RING (D50) 1 | G50
15 | TA0O0031871B = AHAH(ZE) 20 COVER SHAFT (REAR) 1 |-
15 |TA00031871C = HH(Z) 20 COVER SHAFT (REAR) 1 |-
16 [ TN23070000A4 EHHIE PACKINGCOVER 1 |T05
17 126106-120252 SUZUMX|EE HEX FLANGE BOLT 2




- 222 -

< | un
2 | T
O | v
= |
> | N
g | S
>~ | N
(@)
(a'd
<
O
o
I
(Vg
<t
()
=
o -
Mm
)]
N <
o
O R
LN
LN




- 223 -

G04020 Year/Month
DASH BOARD
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 [TA00027847G g uxg ASS'Y PLATE 1
1 |TA00027847H SOt x st WINDSHIELD ASS'Y 1
2 | TAD0026276A LS LEhxg WINDSHIELD LH 1
3 | TA00026281A LS WINDSHIELD RH 1
4 [26106-080452 394,ALLE WX 2 E8X45 HEX FLANGE BOLT 8X45 4 | M8X1.25X45
5 [26106-080532 SZLUZUXEE HEX FLANGE BOLT )
7 |TT01140000B4 AT QLM (TEAIA) SPRINGWASHER 1 |M12
8 [26367-100002 263 ALL YL E(RLIAY NUT,HEXAGONFLANGE 1 |M10X1025
9 |TCF5170000B3 B 0] 2f SIDE MIRROR 1
10 |[NTD716E000C3 B O| 2| AH| O] BACKMIRROR STAY 1 |D15
10 [NTD716E000D3 |dHO|2{AH|O| REARVIEW MIRROR STAY 1 |D15
12 [TAO0002039A PST = PST BOOT 1 |NONE
13 |TA00023577A AT COLUMN COVER(FRONT) 1
13 |TA00023577B Zy HH(F) COLUM COVER(FRONT) 1
14 | TA00045810A 2 HH (%) COLUMN COVER R 1
14 | TA00045810B 2 HH (%) COLUMN COVER R 1
15 | TTD7090000B4 | (+)At S20| BT LEAp | 0% RECESED HEADTAVPING 8 |M5X16
16 | TA0O0025460F AHO] =% COLUMN STAY ASS'Y 1 |-
16 | TA00025460E AHO| =%t COLUMN STAY ASS'Y 1 -
17 [TA00032771A CHAIEE AMO|E (L) DASH BOARD(L) 1
18 [TA00032772C CHA|EE AIO|E(R) DASH BOARD(R) 1
19 [TCE9020000C4 = E(BQ)6x20 BOLT(BC) 6 |M6XP1.0X25
20 | TCE9010000C4 HII2E BOLT 4 |NONE
21 | TCE9150000A4 AL EHEM6 SPEEDNUTM®6 2 |M6xXP1.0
22 |TTD7110000C4 |2I|E L4E 5008 SPEED NUT NS5008 6 |0.7T
22 |TTD7110000B4 |[AI|E H{E 5008 SPEED NUT NS5008 6 |0.7T
23 | TA00033320B HZRghE o Xoh AUX. WINDSHIELD ASS'Y 1
23 |TA00033320A B X 1
24 | TA00033321A HEUEM X3HR) 1
24 | TA00033321B HREEL xoh(Q) AUX. WINDSHIELD ASS'Y, RH 1




- 224 -

G04060

5520R(AC02109)

FOOT REST ASS'Y

Year/Month

2022-12-15




- 225 -

G04060 Year/Month
FOOT REST ASS'Y
5520R(AC02109) 2022-12-15

=4 HEUHD g g T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 | TA00017814C ERup T MAT FOOT REST 1

1 |TA00017814B ERie >T MAT FOOT REST 1

2 |26106-080122 T2 INE=3= Bolt, Hexa (8-12) 14 | M8XP1.25X12

3 |TAO0017135E 2o (@) 2 FOOT REST(R) 1

3 |TAO00017135B 2o (@) 2 FOOT REST(R) 1

3 |TA00017135D 2o (@) 2 FOOT REST, RH 1

3 |TA00017135C 2o (@) 2 FOOT REST(R) 1

4 |TA00017133C 2ok (= =g FOOT REST(L) 1

4 |TA00017133B 2ok (=) =g FOOT REST, LH 1

5 [TA00018661A AEDRM PIPE 1 10T

6 |TA00036054B 2HoJLO| E(E =8 GUIDE(L),FOOT REST 1

6 |TA00036054D 2HoJLO| E(& =8 FOOTBOARD GUIDE(L) ASS'Y 1

6 |TA00036054C 2HoJto| E(& =8 FOOTBOARD GUIDE(L) ASS'Y 1

7 |TA00034260B SOOI E(R) =8 GUIDE(R),FOOT REST 1

7 |TA00034260D 2oVl E(R) =8 FOOTBOARD GUIDE(R) ASS'Y 1

7 | TA00034260C SOOI E(R) =8 GUIDE(R),FOOT REST 1

7 |TA00034260E SOOI E(R) =8 FOOTBOARD GUIDE(R) ASS'Y 1

8 [26106-100202 |SUZUWXEE HEX BOLT, (10-20) 10 | M10XP1.5X20

9 [26106-080202 SZLHEHI|EE SQR FLANGE BOLT 8 |M8XP1.25X20

10 | TAOOO061993A gt ot STEP ASS'Y 2




- 226 -

Year/Month

2022-12-15

DRIVER'S SEAT

G04070

5520R(AC02109)




- 227 -

G04070 Year/Month
DRIVER'S SEAT
5520R(AC02109) 2022-12-15
sl 2EHs Exe Exe +z| 4 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 126367-100002 263 ALL YL E(RLIAY NUT,HEXAGONFLANGE 4 |M10X1025
2 [26106-060122 |SLUZUX|ZE HEX BOLT (6-12) 3 |M6XP1.0X12
3 |NTEO140000A2 FHLEHEX BOOTS,MAINSHIFT 1
4 | TA00062404C O|Rp = 2| & 7 5 SEAT FRAME 1
4 | TA00062404B O|Rp == 2| & 7 5 SEAT FRAME 1
7 126106-060162 SL4EUHX EE HEXFLANGEBOLT 10 [M6XP1.0X16
8 |26106-080122 SLEUHXEE Bolt, Hexa (8-12) 10 | M8XP1.25X12
9 | TA00034064C Bzl 28 BRACKET ASS'Y 1
9 | TA00034064D Bzl &g BRACKET ASS'Y 1
10 |TA00034752D SHFHH =Tt COVER ASS'Y,REAR 1
10 |TA00034752E SHFHH =Tt COVER ASS'Y, REAR 1
11 [26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 2 |M8XP1.25X16
12 | TAO0042423A SMV EgjZl=xgt SMV BRACKET ASS'Y 1
12 | TA0O0042423B SMV EegjZl=xgt SMV BRACKET ASS'Y 1
13 [ TAO0054739A HX|AHH ZEH(E 540 | COVER ASSY 1
13 | TA00054739C HX|AHHZTHEHEZ4TE | DUsT COVER Ass'Y 1
14 | TA00002820C FHE Y JH0|= LEVER GUIDE,MAIN SHIFT 1 1-
14 | TA00002820B FHE Y JH0|= LEVER GUIDE,MAIN SHIFT 1 1-
15 [26106-100162 E WX 2 EM10X16 SCREW,HEXFLANGEHEADCAP 2 |M10XP1.5X16
16 | TAOOO37445A SMV EX EejZlxgt ASS'Y : SMV SUB BRACKET 1
16 | TAO0037445B SMV EX EejjZlxgt SMV SUB BRACKET ASS'Y 1
17 |26106-080352 SL4EUXEE SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X35
18 [TA00054749A HH&EHX SUB SHIFT BOOTS 1
19 [ TAOO072855A AlE =% _TYM_ROPS(US) SEAT_ASSY 1
19 [TA00063121B A|EZxXBH ROPS SEAT ASS'Y_ROPS 1
20 | TA00028164D AE =3t SEAT ASSY, 20C 1
20 | TAOOO72853A Al E_TYM(WO08) SEAT 1
21 | TA00041888C AEEZZIEE) SEAT_BRAKET(EU) 1
21 | TA00041888B AEEZZIEE) SEAT_BRAKET(EU) 1
22 |26367-080002 259, S EUXHE HEX FLANGE NUT (08) 4 |M8XP1.25




- 228 -

G04090 Year/Month
FENDER

5520R(AC02109) 2022-12-15

TUMBLE




- 229 -

G04090 Year/Month
FENDER
5520R(AC02109) 2022-12-15
= 2EEHz =3 - H|
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)
1 |TAO0072411A A L =g FENDER L ASS'Y 1
2 |TA00072412A gAlg R =g FENDER ASS'Y_R 1
3 [TA00047141C SRR EAESH (TS BRACKET ASS'Y 1
3 [TA00047141B SRR EAES LTV BRACKET ASSY 1
4 | TA0O0047142B I E i3 =BR(US) BRACKET ASSY 1
4 | TA0O0047142C I E i3I =BR(US) BRACKET ASS'Y 1
5 |HA00001224B ERPNPNESENC FLASH LAMP 2
5 [HA00001224C HISEX|A| S X8 LAMP ASSY , DIRECTIONAL 2
6 |26106-080162 EUX| = E8X16 SCREW,HEXFLANGEHEADCAP 9 |M8XP1.25X16
7 [26367-080002 259, SZLAEUX|HE HEX FLANGE NUT (®8) 7 |M8XP1.25
8 [26106-080122 FLUEUXEE Bolt, Hexa (8-12) 2 |M8XP1.25X12
9 [NTD8120000A3 2 H =0l FENDERGRIP 1
10 | TTB9280000A4 JZME25/18 GROMMET?25/18 2
11 | FT06250000B4 i3 =7 I|E TANK BRACKET PAD 2 |5T
12 |NTD8400000B4 AHAS BRACKET 1 |32X4.5T
12 | NTD8400000A4 =epgl BRACKET 1
13 | CEG6250000A2 AASE Lamp Ass'y, Working 1
14 | TA0O0019128C Fa e CUP HOLDER 1
14 | TA0O0019128B Fa e CUP HOLDER 1
15 126106-060102 =1PN Bolt, Hexa (6-10) 4 |M6X1.0X10




- 230 -

G04120

5520R(AC02109)

ROPS

Year/Month

2022-12-15

un




- 231 -

G04120 Year/Month
ROPS
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)
1 [TA00049934B ROPSZ=%! ROPS ASS'Y 1
1 [TAO0049934A ROPSZ=%! ROPS ASS'Y 1
2 | TA00047305B UHE(LIYE) U-NUT 2
3 [22137-180000 oM WASHER, PLAIN (® 18) 2
4 |TTE7010000B4 AT SNAPPIN 2 |D3.2
5 126116-180902 FU=E BOLT 2 |M18X90
6 | TAOOO15688A ROPS T =gt ROPS PIN ASS'Y 2
7 | TA00049936B st o A x=gh(zh FRAME ASS'Y(L), LOWER 1
7 | TA00049936C st A x=gh(zh FRAME ASS'Y(L), LOWER 1
8 |TA00049938D stEmZAxTHR) FRAME ASS'Y(R), LOWER 1
8 |TA00049938C stEZ Y AxTHR) FRAME ASS'Y(R), LOWER 1
9 |TTF8170000B4 =E BOLT 8 |M16X2.0
10 [26716-160002 FLUHE NUT 8 |M16XP2.0
11 {22217-160000 ATEQIM WASHER, SPRING (® 16) 8 |M16
12 |122137-160000 [ IX| WASHER, PLAIN (0 16) 8 |M16
13 [26013-120322 BOLT.W/WASHER HEX BOLT W/WASHER 4
14 |26013-120302 QIMEEFZHEE(+SW) [ HEX BOLT W/WASHER 6 |M12XP1.75X3
15 122312-120220 - E12X22 PIN, DOWEL (12-22) 2 |D12X22
16 | TA00048142D SHEEIT HEfZl ZTH(L)  |BRACKET ASS'Y, LOWER LINK() 1
16 | TA00048142C StE2I3 HafZl ZTHL)  |BRACKET ASSY, LOWER LINK(L) 1
17 | TA00048143D SHE2I3 HE|Z] ZTBHR) | BRACKET ASS'Y, LOWER LINKR) 1
17 | TA00048143C StE2I3 HEfZl ZBHR) | BRACKET ASSY, LOWER LINK(R) 1
18 | TAOO065617A 2| == K (50X121) REFLECTOR(50X121) 2




- 232 -

G05020

5520R(AC02109)

TOP LINK

Year/Month

2022-12-15




- 233 -

G05020 Year/Month
TOP LINK
5520R(AC02109) 2022-12-15
v REHS = g + 72 bl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TAO0034892E 23 =g TOP LINK ASS'Y 1
2 [TJ30110000B4 o xgt RINGPINASS'Y 2
2 [TJ30110000D4 o xgt RINGPINASS'Y 2
3 |[TTE6130000C4 g PIN 2 |D19H10
3 |TTE6130000E4 ! PIN 1 |D19H10
3 [TTE6130000D4 ! PIN 1 |D19H10
4 [22157-080000 WASHER, PLAIN (& 08) 1 (M8
5 | TA00047007C HOOK(TOPLINK) 1
6 [26347-080002 Unut 1 |M8XP1.25




- 234 -

< LN
+ —
= |
O (qV]
> oo
= N
g | S
> N
7
<
—
o
=
O
—1
=
(@) —
SATN
o Q
N
(@) o
O R
LN
LN




- 235 -

G05030 Year/Month
LOWER LINK
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)
1 |TA00041947D X 2 -HE(K3) CHECK-BAR 2
1 | TA00041947C X 2 -HE(K3) CHECK-BAR(K3) 2
1 | TAO0041947E X 2 -HR(K3) CHECK-BAR 2
1 |TA000419478B X 2 -HR(K3) CHECK-BAR 2
2 |FTFO100000B4 HA el n™m FIXING PIN, CHECK CHAIN 2
3 |TB44360000B4 =E BOLT 2
4 |NTE70100INA4 AHE (=) SNAP PIN 2
4 |NTE70100INB4 ATl A SNAP PIN 2 |D3.2
5 122217-160000 ATEQIM WASHER, SPRING (® 16) 2 |M16
6 |26736-160002 £ =NUT HEXNUT 2 |M16XP1.5
7 |FBFO060000B4 HZdmng| HOOK 2 |-
8 |22360-140000 Ao PIN, SNAP (40) 2 |D14
9 |FBFO050000C4 M3 = PIN 2 |-
9 |FBFO050000B4 X3 CONNECT PIN 2 |-
10 | TA00041948B K| =-HtF CHECKBAR F 2
10 | TA00041948C K| =-HtF CHECKBAR F 2
11 | TAOO041949A X =-HiR CHECKBAR R 2
12 | FTFO090000C4 A ol m PIN, CHECK CHAIN 2
12 | FTFO090000B4 Aol m PIN, CHECK CHAIN 2
13 [22417-400360 SE(ES) PIN, COTTER (4-36) 2 |D4X36
14 | TA00016119C HAAZE(PF) BOLT 2
14 | TAO0016119B HAAZE(PF) BOLT 2
15 [22217-180000 ATEQIM WASHER, SPRING (® 18) 2 |M18
16 |26736-180002 HE NUT 2 |M18
17 | NTF03400IND2 ZAIAXTHR) LOWER LINK ASSY (RH) 1
17 [NTFO03400INF2 2 EIAXTHR) LOWER LINK ASS'Y(R) 1
17 | NTFO3400INE2 ZAIAXTHR) LOWER LINK ASS'Y(R) 1
18 |NTFO3300INF2 23 xTHAED LINK ASS'Y L, LOWER 1
18 |NTFO3300INE2 23 xTHAD LINK ASS'Y L, LOWER 1
18 |NTF03300IND2 23 xTHAED LOWER LINK ASSY (LH) 1
19 | TA00048142C StE2I3 HEfZl ZTHL)  [BRACKET ASSY, LOWER LINK(L) 1
19 | TA00048142B SHE2I3 HafZl ZBHL)  [BRACKET ASSY, LOWER LINK(L) 1
19 | TA00048142D SHE2I3 HE|Z] ZTBHL) | BRACKET ASS'Y, LOWER LINK(L) 1
20 | TA00048143D SHE2I3 HE|Z] ZTBHR) | BRACKET ASS'Y, LOWER LINKR) 1
20 | TA00048143C StE2I3 HEZl ZBHR) | BRACKET ASSY, LOWER LINK(R) 1
20 | TA00048143B StE2I3 HEZl ZBHR) | BRACKET ASSY, LOWER LINK(R) 1




- 236 -

GO05050 Year/Month
LIFT LINK/LH,RH

5520R(AC02109) 2022-12-15




- 237 -

G05050 Year/Month
LIFT LINK/LH,RH
5520R(AC02109) 2022-12-15
=4 REFHD £ 9 9 2| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 |NTE80400IND 2|ZE 23 =3HZh LINK ASS'Y(L),LIFT 1
1 |NTE80400INE3 2| ZEE 3 XTHED LIFT LINK ASS'Y(L) 1
1 |NTE80400IND3 2| ZEE 3 XTHED LIFT LINK ASS'Y(L) 1
2 | TA00058924A EZEEZ(R) =T LIFT LINK ASSY(RH) 1
3 | TTE7010000A4 AT SNAPPIN 2
4 | TTE7300000B4 g ZERAH LIFT YORK PIN 2
4 |TTE7300000C4 gl ZERAH LIFT YORK PIN 2
5 |TTE7310000A4 AETH STOPPER 2 | T6.0X55X35
5 |TTE7310000C4 AETY STOPPER 2 |6T
6 |22127-160000 2 E2H0I”M 16 WASHER, SPLAIN (® 16) 2 |M16
7 | TTE7290000C4 o PIN 2 |D19
8 |22360-160000 2 HT16 PIN,, SNAP (6®) 2 |D16




- 238 -

G05070

5520R(AC02109)

DRAWBAR

Year/Month

2022-12-15

7 o

§




- 239 -

G05070 Year/Month
DRAWBAR
5520R(AC02109) 2022-12-15
= HEHS = Z23 +2 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)
1 |NTF20100IND4 CEZ2H} DRAWBAR 1 130T
1 |NTF20100INC4 CEZ 24} DRAW BAR 1 130T
1 |NTF20100INB4 CEZ 24} DRAW BAR 1 130T
2 [26013-140302 QIMZEZZEE(+SW) |BOLT(+SW) 8 [ M14X2.00X03
3 |TB46060000B4 | S|X|T 22 HITCHPIN22 1
4 | TB46070000B4 AHE SNAP_RING 1 |D2.6
5 |TZF2050000C1 EZ2d}s| K| &2}3l BRACKET DRAWBAR HITCH 1
5 |TZF2050000B1 EZ2d}s| K| &2}3l BRACKETDRAWBARHITCH 1




- 240 -

G05090

5520R(AC02109)

PTO COVER

Year/Month

2022-12-15




- 241 -

G05090 Year/Month
PTO COVER
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |TAO0062857A PTOAHH COVER, PTO 1
1 |TA00062857B PTOAHH COVER, PTO 1
2 | TAOO046868A PTO=7{H COVER, PTO 1
2 | TA00046868B PTO=7{H COVER, PTO 1




- 242 -

HO01030

5520R(AC02109)

BATTERY

Year/Month

2022-12-15




- 243 -

HO01030 Year/Month
BATTERY
5520R(AC02109) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 126106-080502 328ALLSZHEURZE SCREW,HEXFLANGEHEADCAP 2 | M8X1.25X50

2 |TA00055186A HEH2| 1™ 227l = BATTERY BRACKET 1

2 | TA00055186B HiE{2| ™ =afzl =3t BATTERY BRACKET ASS'Y 1

3 | TA00024221B HE 2| nEE23 I e BRACKET PAD 1 10T

5 [TA00046742E D= LAE2HDynaQ) | GRILL FRAME ASS'Y(DYNAQ) 1

5 [TA00046742D D= AE2HDynaQ) | GRILL FRAME ASS'Y(DYNAQ) 1

5 |TA00046742C = dE2HDynaQ) GRILL FRAME ASSY 1

6 | TA00036528B RMangeeyzl BRACKET 1

6 | TA00036528A RMangeeyzl BRACKET 1

7 126106-060142 SLEUX=ZE BOLT 2 |M6X1.0X14

8 |TA00023608C HZtEH BT RESERVOIR TANK, COOLING WATER 1

9 [EA00006285A DPF REGEN CONTROLLER DPF REGEN CONTROLLER 1

9 [EA00006285C DPF REGEN CONTROLLER DPF REGEN CONTROLLER 1

10 |26106-060222 SLA4EUXEE HEX FLANGE BOLT 4 [M6X1.0X22

11 |HA00000415A NFSED| 2| A 0] &(-) BATTERY CABLE () 1

12 [HAO0001866A +70|= + CABLE 1




- 244 -

H02022

5520R(AC02109)

COMBINATION LAMP / RR

Year/Month

2022-12-15




- 245 -

H02022 Year/Month
COMBINATION LAMP / RR
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 [26367-060002 EHXHE Nut, Hexa (®6) 4 [M6XP1.0
2R [NTD2170000A3 |ZH|Y|O| M= () COMBINATIONLAMP(R) 1
2R |NTD2170000B3 [&SH|UO|M HZ(R) COMBINATIONLAMP(R) 1 |NONE
2L |NTD2160000B3 SH|4lo|d #= (Xh COMBINATIONLAMP(L 1 |NONE
1

2L [NTD2160000A3

(
=H| |0 4 2 = (¥)

COMBINATIONLAMP(L




- 246 -

HO03030

5520R(AC02109)

HARNESS

Year/Month

2022-12-15




- 247 -

HO03030 Year/Month
HARNESS
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 [HAO0001829A Hi M Z=8H(20R Range4) HARNESS 1
1 [HA00001829B Hi M Z=8}H(20R Range4) HARNESS 1
2 |HAO00001146A B MG HARNESS G 1
3 [CQH3120000B4 |HHM H WIRE HARNESS H 1 |NONE
4 |HAO00001708A KL MA AZH M HARNESS 2
5 |HAO00001832A AQIK| AU M (20, 25R RH) HARNESS 1
6 |HAO0000920A B M H HARNESS H 1
7 | CEH3170200A4 5A = FUSE 5A 4
8 | CEH3170300A4 10A = FUSE 10A 6
9 |CEH3170500A4 20A = FUSE 20A 4




- 248 -

H04030

5520R(AC02109)

METER ASS'Y

Year/Month

2022-12-15

S




- 249 -

H04030 ' Year/Month
METER ASS'Y
5520R(AC02109) 2022-12-15
#4|  HEH® 3 E 3 2| A Bl
(NO)|  (PART NO) (PART NAME) (PART NAME) @m|  (SPEC) (REMARK)

1 | TA00061750A W A R = e INDICATOR ASS'Y 1
2 |HA00001543B H 7| 22" _CAN) PANNEL 1
2 |HA00001543A A 7| (aE CAN) PANEL ASSY, METER 1
3 |TA00021145B i 2EE A DASH BOARD UPPER (L) 1
4 |22867-400120 Ef & LEAF4X12 TAPPING SCREW 4X12 8 | M4X12




- 250 -

H04050

5520R(AC02109)

SWITCH / DASHBOARD

Year/Month

2022-12-15




- 251 -

H04050 Year/Month
SWITCH / DASHBOARD
5520R(AC02109) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 [HAO00000067A ZSH|4|o|ALIX| 2 COMBINATION SWITCH 1
2 |TZC5110000A3 |ASWMEALIK| STOPLAMPSWITCH 1
3 | TTC5030000D3 AEFEAQIK| X3 START SWITCH ASS'Y 1 |NONE
3 | TTC5030000C3 AEFEAQIK| =Bt IGNITION SWITCH 1 |NONE
4 |TA00026232D ZO|AE] AHH JOY-STICK COVE 11321
5 |HA00001350B PTO A9%X| (BR) PTO SWITCH 1
5 |HA00001350A PTO 29X (BRE) PTO SWITCH 1
6 |HA00001310A Hl & S22X| HAZARD S/W 1
7 |HA00001517A TH - A QK| (=) REGEN S/W 1
8 |TCD9110000D2 | AL|X[(FR) SWITCH(FR) 1
8 |TCD9110000C2 | AQIX|(FR) SWITCH(FR) 1
8 |[TCD9110000B2 | A<|X|(FR) SWITCH ASS'Y 1
9 |26106-060162 SUEUX EE HEXFLANGEBOLT 2 |M6XP1.0X16
10 |TA00018456B A QK| F R SWITCH PLATE 1 |23T
11 |HA00000361A SA| AHAL(K| SWITCH,SAFETY 1
12 |26106-080162 EWX 2 E8X16 SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16
18 | TA00024270A SH|Ho|MALKl 2 HOLDER, COMBINATION SWITCH 1
19 |26106-060162 SUEUX EE HEXFLANGEBOLT 2 |M6XP1.0X16
20 | TAO0068311A Mg A xS BRACKET ASS'Y(ELECTRONIC) 1
20 | TA0O0068311B M- A RS BRACKET ASS'Y(ELECTRONIC) 1
21 |FTB9160000A3 =222y 0] GLOW RELAY (12V-70A) )
22 |26106-060202 FLEUWXZE(6%20) HEXFLANGEBOLT 2 |M6X1.0X20
23 |26367-060002 EHXHE Nut, Hexa (®6) 3 |M6XP1.0
24 |HA00001595A 2oL E(=0D]) FLASHER RELAY 1
24 |HA00001595B 2ol 7L E(=0]) FLASHER RELAY 1
26 | HA00000810A oL 1so &go| MINI ISO RELAY 2
27 |26557-050102 HHEZ|ZQLIA SCREW 1 |M5X0.8X10
28 |26106-060122 SLEUX=ZE HEX BOLT (6-12) 2 |M6XP1.0X12
29 |HA00001945A AEH A ALARM BUZZER 1
30 |HA00002001A SESHZ(1P) SLOW BLOW FUSE 2
30 |HA00002004A ZX 60A FUSE 60A 1
30 |HA00002002A E= 30A FUSE 30A 1




- 252 -

H04090

5520R(AC02109)

HORN

Year/Month

2022-12-15




- 253 -

26106-080162

i

|m
[o0)
x

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16

26107-060122

Ho s mulH £ e i ok
ENEYRC ]
M|k

rEigm: I
Ral

Mkt

m

HEXA PLNGE BOLT

H04090 Year/Month
HORN
5520R(AC02109) 2022-12-15
Ell HFE/T =3 > 4 H| 20
(NO) (PART NO) (PART NAME) (SPEC) (REMARK)
TA00053541B BRACKET ASSY 1
TA00053541C =} BRACKET ASS'Y 1
HAO0000929A (E11 HORN 1
26367-060002 HE Nut, Hexa (P6) 2 |M6XP1.0

2
1




- 254 -
103021 Year/Month
LABEL, ROPS/LH
5520R(AC02109) 2022-12-15
[CA WARINING |
[Set loader joystick]
safety lock during .
no use.
25205
87
=47} ﬁ U }—

Il
o=
®

14

[[a cauTion]

A

‘ L T

]

1

-~

~A CAUTION ||

DIESEL OMNLY TZE4150000C4
=
Start only from
seal in park or
neutral
£ Starting in gear
Kits,  rzesiioonoss

TZE413000084




- 255 -

103021 Year/Month
LABEL, ROPS/LH
5520R(AC02109) 2022-12-15
su| HEHS = o =g + 74 Zinl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 | TAO0072803A (5520R) NAMEPLATE, MODEL 1

2 |TAO0072610A TH(4820R) NAME PLATE, BONNET 2

2 |TAO00072793A TH(5520R) NAME PLATE, BONNET 1

3 |TA00026342C ot NAMEPLATE 1

4 |TA00036922B Egg LIFT STICKER 1

6 |TZE5170000C3 o} NAMEPLATE, ROPS CAUTION 1 |NONE

6 |TZE5170000B3 oo} NAME PLATE, ROPS CAUTION 1 10.05T

7 |TZE5140000B3 2yt NAME PLATE, DOWN LOAD 1 |NONE

8 |[TZE4130000B4 ot LABEL,DIFFERENTIAL 1 |NONE

9 [TZE5050000B4 S LABEL,FRONTDRIVE 1 |NONE

10 [TA0O0000276B Ch o NAME PLATE, PTO 1-2 1 10.05T

11 | TZE4190000C4 Hot LABEL, FUEL CAUTION 1 |NONE

12 |TZE5110000C4 oy MANE PLATE, START 1 |NONE

13 | TZE5180000C4 Fo|Hyo NAME PLATE, REVOLUTION 1 |NONE

14 [TZE5130000C4 uf NAME PLATE, CAUTION 1 [NONE

15 | TA00072205A FHIHTYM,60) NAME PLATE_TYM 2




- 256 -

103022

5520R(AC02109)

LABEL, ROPS/RH

Year/Month

2022-12-15

[ T T S
EEEEL

————— Cramn

3

(AcauvuTion)

T PPRECRA, S FEICI RATICE DN ML
U B & i, S e T A o W
e
kg 2 coudl s e s 40 s i o o paeirel
B s b oy s b st |
s i wpdre el
R R S ——

P TRE —
L. )




- 257 -

103022 Year/Month
LABEL, ROPS/RH
5520R(AC02109) 2022-12-15
= HEEHT =3 =3 - 4 H|
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TZE4330000B4 7| 0| A Q| K| It MARK, MAIN SWITCH 1 |NONE
2 |TZE5160000B3 ObM = o|mmt NAME PLATE, SAFETY 1 |NONE
3 | TZE5770000B3 FO|FHE(H|EY MARK,WARNING 1 |NONE
4 |TZE5120000B4 A AN HE) NAME PLATE, EQUIP 1 |NONE
5 |TA00015596B PTOZ 1 HT PTO WARNING PLATE 1 10.05T
6 |NTE5150000C4 |ZOHIHOIHHE) NAMEPLATE, SEATBELT 1 10.05T
7 [NTE5210000C4 | A HEHOQHA) NAMEPLATE SAFETY 1 (0.05T
8 |NTE5220000C4 | Emt NAMEPLATE, DANGER 1 |0.05T
9 [TA00072611A ROPSH Al &t NAMEPLATE, ROPS 1
10 | TZE4100000B4 By o|am et LABEL, BRAKEPEDAL 1 [0.05T




